Directions for use of Parts Catalogue

1. Applicable model of machines

All component and option parts used for PZ63HG rice transplanters are

listed in this parts catalogue.

1) MODEL TYPE

Hevooooo HST

Georeore LONG WHEELBASE AND 2-CYLINDER ENGINE OF WATER-COOLED
Reveve-s ROLLING FOR PLANTING SYSTEM

Looeooes ROTOR

Feeoeew FERTILIZER

© &

KEY | PART CODE CESCRIPTION

TYPE OF MODEL
S | SSUAEF | seas | SRuin | SaIEF | SRUIBG

£

o

TR
4

4| 4805-111-001-24 | CASL/UPPER

-I . ———— —
i :

[
1 sasr-smi-aao casmorres [ | el || [
i ASHE-211 00214 | CASE/LAEE

S B R e e Bl ey =

TEII-10-101-00 | FIN

ilr i:l;l [l 1}
|

- .
el

|

|
EEEREEEE

|

‘T R R

o
OONNO, ®OO® ©
KEY shows the location of parts diagramed in the illustration.
Parts numbers begin with 'V~ and ~ W~ are standard parts of the
market.
"LH™ and RH™ on the parts name are described against the moving

direction of the machine or are described on the condition how to install

parts on the machines.

SPC : The following symbol classifies parts to be used for machines.



"%~ means standard parts.
T~ shows that the parts can be installed as optional parts.
"R™ shows that the parts can be used as applicable parts to replace

originally equipped parts.

Upper column : QTY shows the number of parts to be used for one unit
of machine.
"M~ is indicated for parts supplied by a meter long.
1 ~ is indicated for parts supplied by liter.
"AR” is indicated for parts need to be adjusted or regulated.
Lower column : serial number
—229 means serial number up to 229.
230— means serial number 230 and after.
ITC : Interchangeability
17 ---0LD <« NEW
New parts can be used in place of the old parts.
27 ---0LD — NEW
0ld parts can be used in place of the new parts.
" 37 ---OLD —< NEW
0ld parts and new parts can not be replaced each other.
COL : Color code
Color is signified with color code number for colored parts.
Please see the color list shown in the next page.
GRP : Parts shown in this column can be replaced by SET parts.
Example : Parts marked @ can be replaced by parts marked ®, and
® for ©, so the rest follow in the same alphabetical
order.
Remarks
%% Other maker’ s part code number is shown in this column.
*k When Fig. No. is shown in the Remark column of SET parts or ASSY parts,

each of their component parts are listed in said Fig. No.



3. Color

The following colors are used color parts.

COLOR
CODE

COLOR

SPRAY TYPE
PARTS CODE

PAINTS 4K DRUM
PARTS CODE

PAINTS 16K DRUM
PARTS CODE

4L

NEO BLUE

1300-985-001-10

1300-985-003-00

1300-985-004-00

oK

FRENCH GRAY

1300-971-001-10

1300-971-003-00

1300-971-004-00

5N

GRAY NO. 1

1300-983-001-10

1300-983-003-00

6 G

SUMMER WHITE

1300-958-001-10

1300-958-003-00

1300-958-004-00

7TF

MIRROR BLACK

1300-954-001-10

1300-954-003-00

1300-954-004-00

NOTE : Color code is signified only for

parts.

4. Serial Numbers

the parts assigned by the maker as color

1) For engines serial number is stamped on CRANK CASE COMP.

Please see Fig. No. 1—15.

2) For chassies serial number is shown on the LABEL.

Please see

HE=H HNEEUE4

5. Parts Order

IBEKI| & GO, LTO. MAaE IN JaFAaN

1) When you order parts, please make sure of correct numbers.

2) When substitute parts is available,

automatically turned to a new part number.

3) Please be sure to use

“ISEKI GENUINE PARTS” .

the part number ordered will be

Any other similar parts other than ISEKI parts when used may cause a

trouble that makes us unable to repair or guarantee the warrant.




*%% Structure Table of Model %

p
7
M |6 HH
3GG
OIESS
IRR
DigLL
EF
El g
Ll 61
6
FIG.
101 * *
102 * %
103 * %
104 * %
105 * %
106 * %
107 * %
108 * %
109 * %
110 * %
201 * %
202 * %
203 * %
204 * %
205 * %
206 * %
207 * %
208 * %
209 * %
210 * %
211 * %
301 * %
302 * %
303 * %
304 * %
305 * %
306 * %
307 * %
308 * %
309 * %
310 * %
311 * %
312 * %
313 * %
314 * %
315 * %
316 * %
401 * %
402 * %
403 * %
404 * %
405 * %
406 * %
407 *
408 *




*%% Structure Table of Model %

p
7
M |6 HH
3GG
O|ESS
IRR
DigLL
EF
El 1g
Ll 61
6
FIG.
409 ¥ *
410 * %
411 * %
501 * %
502 * %
503 * *
504 *
505 * %
506 * %
507 * %
508 * %
509 * %
510 * %
511 * %
512 * %
513 * %
514 * %
515 *
516 *
517 * %
518 * %
519 * %
520 * %
521 * %
522 * %
523 * %
524 * %
525 * %
601 * %
602 * %
603 * %
604 * %
605 * %
606 * %
607 * %
608 *
609 *
610 * %
611 * %
612 * %
701 * %
702 * %
703 * %
704 *

705




*%% Structure Table of Model %

p

7
M |6 HH
3GG
OIESS
IRR
DigLL
EF
El g
Ll 61
6

FIG.

706 * %
707 * %
708 * %
709 * %
801 * %
802 * %
803 * %
804 * %
805 * %
806 * %
901 * %
902 * %
903 * %
904 * %
FO1 *
£02 *
F03 *
F04 *
05 *
F06 *
E07 *
08 *
£09 *
E10 *
E11 *
F12 *
F13 *
F14 *
PO1 TT
P02 TT
P03 TT
P04 TT
P05 TT
S01 * %
S02 * %
S03 * %
S04 * %

S05




FI1G.509 FIG.506~508

FIG.314,512 FIG.101~106,505
FIG.501,502 FIG.503
FIG.510

S s

1L 7R

. W’l’)ﬂ o
=5
=
%

.

- / l
\ “ / llu Y P =)
W2
AT gt
Q= =
.\'r '—/“ N S -“‘I 7
R e G =
FIG.511 R ",3\ LA
FIG.513 ™LA FIG.211,313
FIG.518 FIG.305~307
FIG.316 FIG.309~311, 402~410

FIG.108~210,301~304,308~312,401,411.504

FIG.514,519~521 FIG.107

FIG.315



Y
-\\}/i
{ "‘\‘!I‘\hi
LD
NS lem.‘l Iy
Y‘I*d'—’)’

FIG.522~606,610~612

\
\\\\\\

l‘:&‘ﬁ
=l
=l A =

FI1G.804
FI1G.806
FI1G.801

FIG.802
FIG.805

/() Le
FIG.701,704~709

/

b3

| ==2] ]

RN
F16.803
F1G. 608, 609

FIG.607



FI1G.E04,E09

® &
Jil ]

FIG.E07

FIG.EQS,E10 FIG.E08,E11

L

FIG.E01~E03, EO5~EQ7

FIG.E12



10

Contents

PZ63E16

ENGINE(FD620D-BB01)

CYLINDER/CRANKCASE v veseeseeseeareateitetateitestesiisesesessessessssessesssssssesssssssessessssessenes Fig.
PISTON/CRANKSHATT: -+ seeseeseeseesueuesuenienesseameineassiseassasessesessssse st sassaessssassssssssnsns Fig.
VALVE/CAMSHAT T+ veereereereeuessentesieitesteiteassatesseassasesssesssssessessssessessessssssssesssssssseaneas Fig.
LUBRICATION-EQUIPMENT  ++++csseeseeseesessessememssmsiisiiissimsiss e Fig.
COOLING-EQUIPMENT: +++++vseeseessessessesssassisssmsmisisis s Fig.
ELECTRIC-EQUIPMENT s eesesseeesessessassiseiiiisisiissi s Fig.
CONTROL-EQUIPMENT : +++ssevsesessessemsesssississimsisiisiscis s Fig.
CARBURETIOR ++++e+seeseeseeseeteueitaiteiteiseiteisestesssasssssssssssssssssesssssessssssssesassessssssssssssssenes Fig.
AIR-FILTER/MUTFFLER:++++-+eeeesessessessesemeaiaeaineaietestesse st s ssssssssesssssessssssssssnsns Fig
FUEL-TANK/FUEL-VALVE:+eseeeeeesueruesenteaeiueieineaeireassseesssessesesssssssssssessesssssesnsens Fig
GTARTER +++++++eseeseeseseesessesseseaseasetaeitesteseatet e s ese et esses st ess e s et e s eseea s et se s et e eneesessene e s Fig

© W 9 O U A W N R

— =
N = O



Contents

CHASSIS

ENGINE SYSTEM ......................................................................................................... F1g101
RADIATOR&CLEANER(ATR)SYSTEM :++++sesesesesessssssesrsnsesassisssnsssesassissssssessssssssssens Fig.102
BASE(ENGINE)SYSTEM .............................................................................................. Flg 103
PULLEY(ENGINE)SYSTEM:+++++esesesesesesseesrsesesessessrissasesissssesesssssssssssesessssssssssesesessees Fig.104
FULCRUM(TENSION)SYSTEM ................................................................................... Flg105
TANK(FUEL)SYSTEM .................................................................................................. Flg 106
LEVERHST)SYSTEM:++-+seseseeesesessssssrsesesessssssmsssesesssasssssassassssssssssesessssssssssesssessssssesenns Fig.107
HST SYSTEM ................................................................................................................. FlglOS
LINK(HST)SYSTEM ...................................................................................................... Flg109
PEDAL(ACCELERATOR)SYSTEM:+++esesesesesessrsrsrsesesssmsmariesssssssrassesesssssssssesessssssaenn. Fig.110
CASE(TRANSMISSION)SYSTEM ................................................................................ F1g201
SHAFT(INPUT)SYSTEM .............................................................................................. F1g202
SHAFT(CHANGE)SYSTEM .......................................................................................... F1g203
SHAFT(COUNTER)SYSTEM +-++++esesesesessssssrsrsrsesasssmsrsssesssssssssassesesssssssesesesssssssesesesans Fig.204
SHAFT(OUT PUT)SYSTEM .......................................................................................... F1g205
SHAFT(DRIVE/FRONT)SYSTEM :++++++esesetsesessssessssusssssssssssssissssssnsessssssessssssssssssessssssenss Fig.206
SHAFT(DRIVE/PLANTING)SYSTEM:++ssesseeesesesersssssrsesessssssssesssesessssssssssesesssssssanan. Fig.207
SHAFT(PLANTING/OUTPUT)SYSTEM ...................................................................... F1g208
SHIFTER(CHANGE)SYSTEM ...................................................................................... F1g209
SHAFT(DIFF-LOCK)SYSTEM ++-++e+esesesesesssssrsrsesesssssimsesessssssssssssssssesssssssassesesssssassesens Fig.210
WHEEL(REAR)SYSTEM ............................................................................................... F1g211
STEERING SYSTEM :++eeseeeeeeeresssssssssssssssnsisssnsssssssssnisssssssssssssssssssssssssssssssssssssssssseses Fig.301
ROD(TTE)SYSTEM:+++esesesesesersesesrsesesasemsiesesisssssiesessssssssesesssssssssse s s sssssesesesssssassenas Fig.302
TURN SY ST M e eeeeeeeeeeeeneenteeteententtntenttattititoeetittentontoentontontoitottsototisttottostantsstssssensantsss F1g303
CASE(FINAL)SYSTEM ................................................................................................. F1g304
SHAFT(WHEEL/FRONT)SYSTEM:+++++esesesesessrsrsrsesessrsssrsrsssesasssssiesesisssssssesesssssssesenns Fig.305

WHEEL(FRONT)SYSTEM ............................................................................................ F1g306

11



12

CAP(WHEEL/FRONT)SYSTEM ++veereeeereesseerereesutenutermtenitenitenittentteniiente et enieenisesnneenne Fig.307
FRAME (MATIN)SYSTE -+t eveeereesuresuesontesumeeititieiiesiit sttt Fig.308
SHAFT(DRIVE/REAR)SYSTEDM :+erreeeeeeernuoeteetutminttetttiiinetiitiiiittiiietei i Fig.309
SHAFT(PLANTING)SYSTE M- vveeveesutesueeseersueenutenittrntaiietieniteenttenieenine et sineennees Fig.310
FRAME(ROLLING)SYSTEM -+t eseesseeesutesuesuteutentenitnitenteniientteteenite st Fig.311
SHAFT(BRAKE)SYSTEM :+++vveesseeesueesuuesuteutenieniiatiesiie sttt sttt Fig.312
CASE(REAR)SYSTEM :++vvvteveeseeroutesstentutrottenttentttnttetteite st et ettt et oo sineenneenseens Fig.313
WHEEL(STEERING)SYSTEM :+++veeseeeesueesuessutesutesiesiiaiteniienie ittt Fig.314
10 D0 D YN TR 4 A 1Y E Fig.315
BUMPER SYSTEIM L rveveeesssseeesesssureesssuneesansueesssuteesasmteennssteesmneeesamtmeeemnmeesnieesanne Fig.316
L DAY S A 1Y PP Fig.401
CYLINDER SY STV :++++veeeeeeeeessssssureeeeeasssuumeeeeeansiiumteeeessnsissreeeesannmsmmmmessssnmmmmmmeeesannns Fig.402
PIPING SYSTEIM w+eeeeereeeeesssseeeeesssneaesssuueessnsstesanumteemnnmeesmnmteeesmsmeesmntmeeammeeesmmeesann Fig.403
CASE(SPRING)SYSTE M veeeveesseessueesstenutnutenttenienitettententtnttestee st Fig.404
LINK(LOWER)SYSTEIM -+ eveeeveesseesutesutestuesuteiieiie sttt sttt Fig.405
LINK(UPPER)SYSTEM -veereeeereesseesertenutentutnttaitenttenitt ettt sttt ettt ettt et s Fig.406
CASE(PLANTING)SYSTEM(F TYPE)(1/8)-(3/3)-++++++-veereutereersuereutenuueriueriuienneneciieens Fig.407
CASE(PLANTING)SYSTEM

(EXCEPT F TYPE)(1/3)-(8/8) +++++++eeeeeeeerruuuuuaiiintietiiiiiiiiiii e Fig.408
VELOCITY RESTR SYSTEM :+++++veeeersseeeesssreesessureeensureessiseeessnsuresansmeeesnssmeesanseeeensnns Fig.409
VALVE SY STV ++++vreeeessssssssreeeeeesnsumutteeesnniiumeteeesnnnstttetteesmmmsmmeteessmmmmmmmteeesmnmms Fig.410
POWER ASSIST(STEERING)SYSTEM ........................................................................ F1g411
L0101 D I A A8 Y] TP Fig.501
HOOD(REAR)SYSTEM :++veeveeeestesseesuesutenttenienttettesite sttt Fig.502
STEP(MAIN)SY ST eeeeeereesssunnumitiaaetttttttiitiiiii ettt e e s e e s e e e Fig.503
STEP(REAR)SYSTEM(EXCEPT F TYPE):+++ee-veeseeesseesreeniutenueenteniiniteneenienieeneenines Fig.504
COVER(ENGINE)SYSTEM:++eeeveeereeseesutsoutentiesieniteiienie sttt Fig.505
TRAY(SEEDLING/SUB)SYSTEM ................................................................................. F1g506
STAY(FRAME/SEEDLING/SUB)SYSTEM - -eeereessreesueessueesutenuenieenitenienneeneeneennenns Fig.507
MIRROR SY ST weeeeeeesrserrreeeeesssssuuuraeessninumttetessmnnsiuntetesssnmimmsteeessmnimmmeeeeennnimmeeeaes Fig.508
g DN A 4 A 1Y) Fig.509
MARKER(CENTER)SYSTEM :+++wvveeeeeseessutrsueesueanutenitentitenttentienitteittenieesitesneesnee e sas Fig.510

MARKER(SIDE)SYSTEM .............................................................................................. F1g511



SWITCH(BACK LIFT)SYSTEM - -reeeseeeetesseessueroutenuenutrintenitententteniiente st eninenneenneens Fig.512
LAMP(HEAD)SYSTEM -+ eveeeveeseeeseseutesuteeitiiteiiiiit ittt Fig.513
PANEL(MONITOR)SYSTIEM ::eeerrereeerennnoneeeetmtmnntttttiiinietitiiietitiii it Fig.514
HARNESS(TRAVELING SECTION)SYSTEM

(I TYPE) «c1oeteereersessostossonssutsotossosisetsstossssisetiostosiss st totosiostosttostossossiotsostossosssosssossosaes Fig.515
HARNESS(TRAVELING SECTION)SYSTEM

(EXCEPT F TYPE) st tereeesestettssesscstssttsstossensssterotessossostosstosssssostiostossassosssostossossossses Fig.516
HARNESS(PLANTING SECTION)SYSTEM -+ -veeeeeeeeeseesruessuteniesieniiieiienieniieieenn. Fig.517
BATTERY SY ST +eeeeeeeeeesssssseeeeeeensosuumteeeennnsiunrteeesansmsmmteeessmnmmmmmteessanmmmimteeesnnmmmmn Fig.518
TV N2 TR Al N DY) EE Fig.519
CONTROLLER SY ST ++vvreeeeeeesesssrrereaeassssssureraeassiiiuseeeeeesssisssteesessniiisseeseessssnnsseeeaans Fig.520
CLUTCH(PLANTING)SYSTEM:++veeseveereeseessueesutesiesiitsiiiiie ittt Fig.521
DRIVE(ROTOR)SYSTE M vveerveessuersueereessutrnmtentmtattaiienittettenitesittsint et enee e Fig.522
ROTOR SYSTEMU(1/2)(2/2) +++++ve+sverereerurersuersutemuteniitnitaitinite sttt sttt Fig.523
CONTROL(DEPTH/ROTOR)SYSTEM :++++t+eveeereeseuessuresuuesoutssiiiniieiitiiteniiesieeitesie s Fig.524
CASE(CHAIN)SYSTEMIU(1/2)(2/2) - ++++++veesverueesuessutsuienuiiiiniiiiiniiiiisiiesi s Fig.525
L D A A 1Y Pt Fig.601
LOCK(ROLLING)SYSTEM:++eveeveesseessueesuuesuttnttetiiniitiiieitesiitsiit et Fig.602
FRAME(PLANTING)SY ST -erereeesseseseeeesssesetmmmiiiiiinneettttttittiiiiieeesesieein. Fig.603
LINK(FLOAT)SYSTE M- -+eesereereeseessueenumenutmtteniienttateenitenittstt sttt sttt Fig.604
o T ) DR A A0 1Y T Fig.605
CAM(LEAD)SYSTEM .................................................................................................... F1g606
LEVER(DEPTH/PLANTING)SYSTEM :++eeveteeeessressutesueenteniutnnuteneennenieenieennesneeneens Fig.607
FLOAT(CENTER)SYSTEM(F TYPE):++eeeeeeeeeesreessueerutesiieniiniiiniieiieniieiie e Fig.608
FLOAT(CENTER)SYSTEM(EXCEPT F TYPE) -++eeeeeseseeeeeeeeememiiiiiiinnneniiiiiiiiiiii. Fig.609
ADJUSTMENT(ROLLING)SYSTE M ::vetesseeseeeutesseessueriutenuenuenitentenresitennresneeneens Fig.610
AUTOMATIC(ROLLING)SYSTEM -+t veeeveesereesueessuesoutentiesiesiteiieiie sttt Fig.611
LN 2 DI A A DY T Fig.612
FRAME(SIDE)SYSTIM - ++eeeesessseeuesuessteuesmiittitantieiiestis st Fig.701
LUBRICATION(SLIDER)SYSTEM :++-vteveesereesutesuuesutentteniiiniiiaiteieeniiiniseieesiesie s Fig.702
LEVER(PICKING/SEEDLING)SYSTIE I v eererreeeeerernronteeetumuinneetiiiiiinieiiiiii. Fig.703
FLOAT(SIDE)SYSTEM(F TYPE):+-++seeeeseesetseuesuessuesianiisiiiisieniieie s Fig.704

FLOAT(SIDE)SYSTEM(EXCEPT F TYPE) .................................................................. F1g705

13



14

MARKER SYSTEMU(1/2)(2/2):+++++++resverueesueesutrsutemitiniiiiiteniieniitnitt ettt Fig.706
FRAME(TANK/SEEDLING)SYSTEM -+ evveereeseressuresuesiueesieniinitiniieniienieeitesie e Fig.707
PLANTER(LH)SY ST :creeereereernesseetenuuinttettmtiiettttiiitttiii ettt Fig.708
PLANTER(LH)SYSTEIM - ++vevveereesseessrtesstenutnttenttentiniteenttenite st ettt sttt s e Fig.709
TANK(SEEDLING)SYSTEM - vveesseesreesueesuesoutenutenuernteniieiienitt ettt et Fig.801
WINKER SY ST ++eeeeeeeeesesesssrreeeeesssssuunmeeseesniumureeessnnnimmtteeessmnmimmttessammmmmmieeeeemmm Fig.802
PLATE(FRONT)SYSTEM - +-veerereeseeseessueesumenutamttentienitettenitenittettentee st Fig.803
HOLDER(SEEDLING)SYSTEM:+++eeeseesereesuressuessutasuienititiaiieniitittesiiesie s Fig.804
FEED(SEEDLING)SYSTEM:++evesereesseeesteseutesueeittiieniiiiitiitesiiesit ettt Fig.805
EXTENSION(TANK/SEEDLING)SYSTEM - -vteseeeeeeeseessuessueesuteniueniuerniieneennenneennees Fig.806
LABEL(PL):vteseereetsessessessovtsossossosssonsostossossstsstsssosssotssstsssss soatsostossos ot sostossos sostsossossossuos Fig.901
ORNAMENT&ILABEL:++++++eveeeesessssssereeeesannssuuttteseanniriiiteessaniiiiteeeesssnnrrtereessnnnnieeee Fig.902
LABEL(PLANTING INTERVAL): - -#et-seeseessrtesuesiutettenteniinitenteniiesteeiee s Fig.903
00 DT 0 ) 2 )T T Fig.904
FERTILIZER

DRIVE SYSTEM(F TYPE)(1/2)(2/2)-+++++++ssvesutesueessuesiuimniiiiiiiiiiiiiniiiiiieniie s Fig.E01
AIR CHAMBER SYSTEM(F TYPE):-erreeeeeeereseeeremuontttitiiiniiiiiiiiiii i, Fig.E02
DUCT(BLOW)SYSTEM(F TYPE):++weveeertesseessueroutenuenieriteniienttniteniecsiee et Fig.E03
HARNESS&SENSOR SYSTEM(F TYPE):++weveeeeveeseesrueerueesiiesiiiiiiiniieniiiniieiteseeniees Fig.E04
FRAME SYSTEM(F TYPE) ........................................................................................... F1gE05
FRAME(FERTILIZER)SYSTEM(F TYPE)(1/2)(2/2)++-+-sesesesesesesrsrseserrusieirieiesrisirinaeans Fig.E06
BLOWER SYSTEMU(F TYPE):+++eveeeeveesueesuessutesitesiiiiiiiiiniie ittt Fig.E07
OUT PUT SYSTEM(F TYPE)(1/3)-(8/3) +++vrreereeeeerueseereeumiinniiiiiiiiniiiiiiiiiiiiii, Fig.E08
HOPPER SYSTEMU(F TYPE):+++eveerreeseessuessutentuenttniteniieeiitiit ettt Fig.E09
PIPING SYSTEMU(F TYPE):+eeeeeeereesuresuesotenuiinititiiiiiiie sttt Fig.E10
CLUTCH(FERTILIZING)SYSTEM(F TYPE) ............................................................... FlgEll
DITCHER SYSTEMIU(F TYPE):++tesseesutesutesteessuessutenttentenitnitentenite sttt Fig.E12
ORNAMENT&LABEL(F TYPE):+++eveeseeeeeueeeutesueesutiiiiniiiniiiiteniisit s Fig.E13

ACCESSORIES(F TYPE) ............................................................................................... Fig.E14



OPTIONAL PARTS

WHEEL(S7O/IN)SET(OPTION):-+vteveeesrreesuressumtesuteniitentieeite et Fig.P01
WHEEL(B50/FRONT)SET(OPTION):+eveeeeeeessressnureiiitiiiiiiiiiiiiiiiisiis e Fig.P02
WHEEL(S7O/IN)SET(OPTION) ++++++sesssesssssssesssssasssasasssssasssssesssssssssesesssssesssssesssesesssnes Fig.P03
NEEDLE(SEPARATOR)SET(OPTION):++++t+eseesesesssesesssesesssssssssisisisisssnsssssssssssssssssssssess Fig.P04
NEEDLE(SEPARATOR/WIDE)SET(OPTION):+eeeeseeeeesrsessseeiniuiiiiisiiiiiiiiiiiieiiens Fig.P05
COMPONENT PARTS
COMPONENT PARTS

FOR K200-131-000-30 ON Fig 410 -s+seseserersesrsrssssssestntntsisisstitinisisisittiisisi e Fig.S01
COMPONENT PARTS

FOR K510-013-000-40 ON Fig. 108+ +++s+sessssssestsssssssussttntsisisititiiisisisittiisisit s Fig.S02
COMPONENT PARTS

FOR 2204-738-410-70 ON Fig. T8« ++++stsesesssseststsssussestitntiiniiiiititniiisisititii e Fig.S03
COMPONENT PARTS

FOR 2204-739-410-70 ON Fig. 709+ ++s+stessssssessstassusssstitntsiniastitiinisisisitit s Fig.S04
COMPONENT PARTS

FOR 8844-716-260-40 ON Flg.EOg ............................................................................ Flg.SO5

15






ENGINE

FD620DBB01---PZ63E16

5345-097-100-00






FIG. 1 CYLINDER/CRANKCASE

9

i\ = PPN
5"’?’”@;@{%
19 7%)1018

12L

9

28

5345-001A-
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [FD620D T|O|R REMARKS
C | BBO1 c|L|p

1 [5110-042-107-XX |[GASKET,HEAD * 2 110042107
2 |5110-082-139-XX HEAD,CYLINDER * ! 110082139
3 [5110-086-033-XX HEAD,CYLINDER COMP | * ! 110086033
4 |5110-093-028-XX (GASKET,8.2X12X1 * 2 110093028
5 [5110-222-081-XX (CASE-ROCKER * ! 110222081
6 |5110-222-082-XX [CASE-ROCKER * ! 110222082
7 15110-602-089-XX GASKET ,BREATHER,COVE | * ! 110602089
8 [5110-602-449-XX GASKET,CRANKCASE COV | * ! 110602449
9 [5110-612-199-XX (GASKET,CASE-ROCKER * 2 110612199
10 |[5132-712-054-XX PLATE * 1 132712054
11 |5140-242-292-XX |[COVER * ! 140242292
12 |5161-262-146-XX VALVE * ! 161262146
13 |5215-120-329-HX [PIPE,OIL GAUGE * ! 3215120329H
14 |5490-156-268-XX [COVER-CRANKCASE * ! 490156268
15 [5491-202-299-XX CRANKCASE-COMP * ! 491202299
16 |5590-712-079-XX JOINT * ! 590712079
17 |5920-042-142-XX STUD * 4 920042142
18 |5920-092-308-XX SCREW * ! 920092308
19 |5920-431-037-XX PIN * 6 920431037
20 |5920-432-227-XX PIN * ! 920432227
21 |5920-492-110-XX SEAL,OIL/ISD34X5 * 2 920492110
22 [5920-492-255-XX SEAL-OIL,VC 8X12X2.5 * 1 920492255
23 [5921-412-122-XX BEARING-PLATE * 1 921412122
24 |5921-512-067-XX BOLT * 4 921512067
25 |5921-532-130-XX BOLT,8X45 * 6 921532130
26 |5921-702-002-XX CLAMP * 2 921702002
27 15921-922-054-XX TUBE * ! 921922054
28 |5130-AA0-625-XX BOLT-FLANGED,6X25 * 8 130AA0625
29 [5130-AA0-816-XX BOLT-FLANGED,8X16 * 4 130AA0816
30 [5130-AB0-812-XX BOLT-FLANGED,8X12 * 2 130AB0812




20 FIG. 1 CYLINDER/CRANKCASE

h SN
St

17 | -
19
sz 3 o 7 §‘2101J8
~—33 27‘69 /l
26—
’/‘A“
14 —¢
(OWZPPN

; 19 ;

2
32 25 PARTS SWIPPED LOOSE 1I5

5345-001A-
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P FD620D T|O|R REMARKS
C | BBO1 C[L|P
31 |[5130-BA0-865-XX BOLT-FLANGED,8X65 * | 10 130BA0865
32 |5130-CA0-860-XX BOLT-FLANGED,8X60 * 2 130CA0860
*

33 [56670-B20-10X-XX O RING,10MM !

670B2010




FIG. 2 PISTON/CRANKSHAFT

PARTS SNIPPED LOOSE

11%

21

5345-002A-
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [FD620D T|O|R REMARKS
C | BRO1 C|L|P
1 [5130-012-169-XX PISTON-ENGINE * 2 130012169
2 |5130-021-013-XX [PIN-PISTON * 2 130021013
3 |5130-086-025-XX RING SET * 2 130086025
4 |5130-256-008-XX RING PISTON SET * ! 130256008
5 [5130-292-109-XX PISTON * ! 130292109
6 |5132-516-068-XX ROD-ASSY-CONNECTING | * 2 132516068
7 |5132-516-069-XX ROD-ASSY-CONNECTING | * ! 132516069
8 |5491-192-130-XX [CRANKSHAFT ASSY * ! 491192130
9 [5590-512-112-XX |[GEAR-SPUR * ! 590512112
10 |5920-360-21X-XX RING-SNAP * 4 92036021
11 |5920-382-103-XX KEY * ! 920382103
12 |5921-532-054-XX BOLT,7X35.2 * ! 921532054
13 |5921-532-054-XX BOLT,7X35.2 * 2 921532054
14 |5551-A04-08X-XX PIN-DOWEL * ! 551A0408




22

FIG. 3 VALVE/CAMSHAFT

7
1
; 13]&513
T ety
4
e’
1 3
1
5345-003A-
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [FD620D T|O|R REMARKS
C BBO1 C|L|P
1 |5120-042-115-XX [VALVE-INTAKE * 2 120042115
2 (5120-052-093-XX VALVE,EXHAUST * 2 120052093
3 [5120-092-067-XX RETAINER,VALVE SPRIN | * 4 120092067
4 |5120-112-056-XX |COLLET * 8 120112056
5 [5120-162-056-XX ARM-ROCKER * 4 120162056
6 [5120-202-059-XX [SHAFT-ROCKER * 2 120202059
7 [5120-322-064-XX [TAPPET * 4 120322064
8 [5120-442-239-XX [CAMSHAFT,VALVE * ! 120442239
9 [5131-162-057-XX [PUSHROD * 4 131162057
10 [5391-082-057-XX RETAINER,SPRING * 4 391082057
11 |5490-782-082-XX SPRING * 4 490782082
12 |5920-091-109-XX SCREW * 4 920091109
13 |5920-151-137-XX NUT * 4 920151137
14 |5920-492-109-XX SEAL-OIL * 4 920492109
15 |5480-J12-00X-XX RING SNAP/S12 * 4 480J1200




FIG. 4 LUBRICATION-EQUIPMENT

23

16 f 10
e
12
@@ -
6 17
i
3 ? 1 J
14
5345-004A-
S |TYPEOFMODEL| I | C | G

KEY PART CODE DESCRIPTION (l; FBS%?D g (L) 1; REMARKS
1 [5110-092-566-XX |GASKET,DRAIN PLUG * ! 110092566
2 |5131-072-296-XX SHAFT,0IL PUMP * ! 131072296
3 [5131-832-419-XX PLATE * 1 131832419
4 |5140-242-113-XX [COVER,OIL PUMP * ! 140242113
5 |5161-152-126-XX |[CAP-OIL FILLER * ! 161152126
6 |5161-542-053-XX ROTOR-PUMP,IN * ! 161542053
7 |5161-542-054-XX ROTOR,PUMP * ! 161542054
8 [5490-652-071-XX [FILTER OIL * ! 490652071
9 |5490-652-072-XX [FILTER-OIL * ! 490652072
10 [5520-052-122-XX |GAUGE * 1 520052122
11 |5590-512-114-XX GEAR-SPUR * ! 590512114
12 |5920-420-14X-XX PIN * 2 92042014
13 |5920-552-086-XX RING-O * 1 920552086
14 |5920-662-099-XX PLUG,DRAIN * 1 920662099
15 |5921-452-132-XX SPRING * ! 921452132
16 |5130-AA0-612-XX BOLT-FLANGED,6X12 * 8 130AA0612
17 |5214-AA0-512-XX SCREW * 2 214AA0512
18 |5600-A13-00X-XX BALL-STEEL * ! 600A1300
19 |5670-B20-11X-XX |0 RING,11MM * ! 670B2011
20 [5670-B30-25X-XX |0 RING,25MM * 1 670B3025




24

FIG. 5§ COOLING-EQUIPMENT

REF. ELECTRIC-EOU! PRENT

25 97

R

s

REF. ELECTRIC-EQUIPRERT

PAIIS SHIPPED LOOSE

5345-005A-
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [FD620D T|O|R REMARKS
C | BRO1 C|L]|P

1 [5110-121-084-XX [CAP * 1 110121084
2 |5110-482-039-XX BRACKET,COOLINF FAN | * 1 110482039
3 |5110-552-007-9H BRACKET * ! 1105520079H
4 |5110-602-084-XX GASKET,THERMOSTAT CO | * ! 110602084
5 |5110-602-450-XX (GASKET,PUMP CASE * 1 110602450
6 |5110-602-451-XX (GASKET,PUMP COVER * 1 110602451
7 |5181-072-097-XX [SHAFT * 1 131072097
8 [5140-912-102-XX [COVER * 1 140912102
9 |5161-422-069-XX [COVER-PUMP * ! 161422069
10 |5390-622-051-XX HOSE-COOLING * ! 390622051
11 |5430-782-055-XX RESERVOIR * ! 430782055
12 |5490-442-066-XX PUMP-WATER * ! 490442066
13 [5490-542-056-XX THERMOSTAT * 1 490542056
14 [5490-631-056-XX [SEAL-MECHANICAL * 1 490631056
15 [5590-412-084-XX [FAN,COOLING * 1 590412084
16 |5590-512-113-XX GEAR-SPUR * ! 590512113
17 |5592-562-057-XX IMPELLER * ! 592562057
18 |5593-362-052-XX |[CASE-PUMP * ! 593362052
19 [5920-371-181-XX [CLAMP * 2 920371181
20 |5920-420-14X-XX PIN * 1 92042014
21 |5920-492-111-XX SEAL,OIL/IS 10X20 * 1 920492111
22 |5921-502-230-XX BOLT,6X40 * ! 921502230
23 |5921-502-231-XX BOLT,6X20 * ! 921502231
24 |5922-002-044-XX WASHER * ! 922002044
25 |5130-AA0-620-XX BOLT-FLANGED,6X20 * ! 130AA0620
26 |5130-AA0-816-XX BOLT-FLANGED,8X16 * ! 130AA0816
27 |5130-BA0-620-XX BOLT-FLANGED,6X20 * 8 130BA0620
28 |5130-CA0-645-XX BOLT-FLANGED,6X45 * 3 130CA0645
29 |5130-CA0-665-XX BOLT-FLANGED,6X65 * 1 130CA0665
30 [5130-CA0-675-XX BOLT-FLANGED,6X75 * ! 130CA0675




FIG. 5 COOLING-EQUIPMENT

15
2
REF.ELECTRIC-EQUIPRENT
27
26
215 2 7 PAIiC SHIPPED LOOSE
i I '

—Q
= 11
REF.ELECTRIC-EQUIPRENT

25

5345-005A-
S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [FD620D T|O|R REMARKS
C | BBRO1 clL|P
31 |5130-CA0-870-XX BOLT-FLANGED,8X70 * ! 130CA0870
32 |5551-A03-14X-XX PIN-DOWEL * 1 551A0314
*

33 [56670-B15-07X-XX O RING !

670B1507




26

FIG. 6 ELECTRIC-EQUIPMENT

5

3
é_6

2 5

£ .coouu-umnzgt__ﬂ\._ 35

I

5345-006A-
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [FD620D T|O|R REMARKS
C | BBO1 c|{L|P

1 |5110-092-766-XX |GASKET,16X24X1 * ! 110092766
2 |5140-832-051-XX [COVER-FLYWHEEL * ! 140832051
3 [5210-662-084-XX REGULATOR-VOLTAGE * 1 210662084
4 |5211-192-160-XX [GNITOR * ! 211192160
5 [5211-212-094-XX [COIL,IGNITION * 2 211212094
6 [5211-302-060-XX |CAP,SPARK PLUG * 2 211302060
7 5211-932-194-XX [FLYWHEEL-ASSY * ! 211932194
8 |5260-312-082-XX HARNESS * 1 260312082
9 [5260-312-083-XX HARNESS * ! 260312083
10 [5270-102-181-XX SWITCH * 1 270102181
11 |5270-102-234-XX SWITCH * ! 270102234
12 |5270-342-058-XX RELAY * ! 270342058
13 |5590-262-066-XX |COIL,HOUSING * ! 590262066
14 [5590-312-135-XX |[COIL-CHARGING * 1 590312135
15 |5920-092-273-XX SCREW,6X25 * 3 920092273
16 [5920-152-167-XX [NUT * ! 920152167
17 |5920-222-245-XX WASHER * ! 920222245
18 |5920-271-568-XX |[COLLAR * 2 920271568
19 |5920-272-096-XX |[COLLAR * 2 920272096
20 |5920-372-006-XX (CLAMP * ! 920372006
21 [5920-592-011-XX TUBE,5X6X75 * ! 920592011
22 5920-702-112-XX PLUG * 2 920702112
23 |5920-721-195-XX BAND * 1 920721195
24 |5920-721-237-XX BAND * 2 920721237
25 |5921-522-091-XX [COLLAR,8.5X14X25.5 * ! 921522091
26 |5921-522-092-XX [COLLAR,8.5X14X7.5 * ! 921522092
27 15921-712-084-XX [CLAMP * ! 921712084
28 (5922-002-032-XX WASHER * 1 922002032
29 [5130-AA0-520-XX BOLT-FLANGED,5X20 * 2 130AA0520
30 [5130-AA0-612-XX BOLT-FLANGED,6X12 * 2 130AA0612




FIG. 6 ELECTRIC-EQUIPMENT

5

2 5

2
3

) cnuu-umnsg_ﬂ\_ 35

110

27

5345-006A-
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P ED620D T|O|R REMARKS
C | BBOI c|L|P
31 |5130-AA0-614-XX BOLT-FLANGED,6X14 * 2 130AA0614
32 |5130-AA0-620-XX BOLT-FLANGED,6X20 * ! 130AA0620
33 |5130-AA0-835-XX BOLT-FLANGED,8X35 * ! 130AA0835
34 |5130-AA0-850-XX BOLT-FLANGED,8X50 * ! 130AA0850
35 |5130-BA0-625-XX BOLT-FLANGED,6X25 * 2 130BA0625
36 |5214-AA0-510-XX SCREW ol 214AA0510
37 |5225-AA0-414-XX SCREW * 2 225AA0414
38 |5510-A51-00X-XX KEY * ! 510A5100




28

FIG. 7 CONTROL-EQUIPMENT

11

5345-007A-
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [FD620D T|O|R REMARKS
C | BBO1 c|{L|P

1 [5110-532-070-XX BRACKET * 1 110532070
2 [5132-362-163-XX [LEVER-COMP * 1 132362163
3 [5132-362-164-XX [LEVER-COMP * 1 132362164
4 |5161-712-075-XX [LINK * ! 161712075
5 |5161-712-097-XX LINK * 1 161712097
6 [5390-032-088-XX ARM-PIVOT * ! 390032088
7 15391-292-091-XX SPRING-GOVERNOR * 1 391292091
8 |5420-362-060-XX SLEAVE * 1 420362060
9 [5491-032-162-XX ARM-GOVERNOR * 1 491032162
10 |5491-102-093-XX GOVERNOR-ASSY * 1 491102093
11 |5491-132-178-XX [PANEL-COMP-CONTROL * ! 491132178
12 |5920-022-087-XX BOLT * 2 920022087
13 |5920-022-269-XX BOLT * ! 920022269
14 |5920-092-381-XX SCREW,5X30 * 2 920092381
15 |[5920-151-339-XX NUT * 1 920151339
16 [5921-432-135-XX |COLLAR,6X13X2.3 * 2 921432135
17 |5921-432-148-XX |[COLLAR * ! 921432148
18 |5921-442-052-XX SPRING * ! 921442052
19 |5921-452-056-XX SPRING * ! 921452056
20 |5921-452-125-XX SPRING * 1 921452125
21 |5921-530-009-XX BOLT,6X12 * 1 921530009
22 |5922-002-035-XX WASHER * ! 922002035
23 [5922-002-036-XX WASHER * 1 922002036
24 |5922-002-091-XX WASHER,6X28X1.6 * 2 922002091
25 |5130-AA0-616-XX BOLT-FLANGED,6X16 * 2 130AA0616
26 |5130-AA0-630-XX BOLT-FLANGED,6X30 * ! 130AA0630
27 |5311-AA0-600-XX NUT-HEX,6MM * 1 311AA0600
28 |5312-AA0-500-XX NUT-HEX,5MM * 2 312AA0500
29 |5411-AA0-600-XX WASHER-PLAIN,6MM * ! 411AA0600




FIG. 8 CARBURETOR

14

i——15

REF.ELECTRIC
-EQuirmEnTY

REF._ELECTRIC

-EQUIPRENT

29

5345-008A-
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [FD620D T|O|R REMARKS
C | BBO1 c|L|p

1 (5110-092-024-XX |[GASKET * ! 110092024
2 [5110-092-769-XX (GASKET * ! 110092769
3 [5110-602-087-XX GASKET,INTAKE MANIFO | * 1 110602087
4 |5110-602-088-XX GASKET,INTAKE MANIFO | * ! 110602088
5 [5110-612-119-XX |[GASKET * 3 110612119
6 |5150-032-851-XX [CARBURETOR-ASSY * ! 150032851
7 |5160-142-075-XX [SCREW-PILOT AIR * ! 160142075
8 |5160-202-140-XX CHAMBER-FLOAT * ! 160202140
9 |5160-252-005-XX VALVE-THROTTLE #100 * ! 160252005
10 |5160-302-067-XX VALVE,FLOAT * ! 160302067
11 |5160-312-066-XX [FLOAT * ! 160312066
12 |5160-352-053-XX JET-AIR #1.6 * ! 160352053
13 |5160-352-058-XX JET-AIR #1.1 * ! 160352058
14 |5160-412-249-XX SHAFT-CARBURETOR * ! 160412249
15 |5160-412-259-XX SHAFT-CARBURETOR * ! 160412259
16 |5160-602-201-XX [PIPE-INTAKE * 1 160602201
17 |5160-732-222-XX INSULATOR * ! 160732222
18 |5161-262-237-XX VALVE * ! 161262237
19 |5211-882-009-XX SOLENOID ASSY * ! 211882009
20 |5390-762-053-XX LIMITER * ! 390762053
21 |5430-560-03X-XX BREATHER-BRAKE * ! 43056003

22 [5491-212-247-XX NOZZLE-MAIN * 1 491212247
23 |5491-212-248-XX NOZZLE-MAIN * 1 491212248
24 |5491-232-083-XX HOLDER-MAIN JET * ! 491232083
25 |5590-762-081-XX MANIFOLD-INTAKE * ! 590762081
26 |5920-022-254-XX BOLT,8X110 * 2 920022254
27 |5920-092-080-XX SCREW * 2 920092080
28 [5920-092-081-XX SCREW * 2 920092081
29 [5920-222-231-XX WASHER * ! 920222231
30 |5920-272-003-XX |[COLLAR * ! 920272003




30

FIG. 8 CARBURETOR

14

i——15

REF_ELECTRIC
-EQUIPBENTY

REF. ELECTRIC

~EQUIPNENT

5345-008A-
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [FD620D T|O|R REMARKS
C | BBO1 c|{L|P

31 |{5920-272-004-XX [COLLAR * 1 920272004
32 [5920-272-025-XX |[COLLAR * 1 920272025
33 |5920-332-067-XX RING, SNAP * ! 920332067
34 |5920-372-006-XX [CLAMP * ! 920372006
35 [5920-432-006-XX [PIN * ! 920432006
36 |5920-552-148-XX |0-RONG * 1 920552148
37 |5920-592-011-XX TUBE,5X6X75 * 1 920592011
38 |5920-632-432-XX JET-MAIN#17.5 * 1 920632432
39 |5920-642-137-XX JET-PILOT #52.5 * ! 920642137
40 [5920-812-009-XX |[SPRING * 2 920812009
41 |5920-812-077-XX |[SPRING * ! 920812077
42 |5920-932-002-XX [SEAL * ! 920932002
43 |5921-512-068-XX BOLT * ! 921512068
44 [5130-AA0-620-XX BOLT-FLANGED,6X20 * 5 130AA0620
45 |5130-AA0-645-XX BOLT-FLANGED,6X45 * 3 130AA0645
46 |5214-AA0-414-XX SCREW-PAN+-,4X14 * 1 214AA0414
47 |5701-Q05-100-0X [TUBE * ! 701Q051000




FIG. 9 AIR-FILTER/MUFFLER

Via

w

¢

i (=]
co

31

5345-009A-
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [FD620D T|O|R REMARKS
C | BBO1 c|L|p
1 |5110-112-253-XX |CASE-AIR FILTER * 1 110112253
2 [5110-112-254-XX [CASE-AIR FILTER * 1 110112254
3 [5110-132-161-XX [ELEMENT,AIR-FILTER * 1 110132161
4 [5110-132-207-XX ELEMENT,AIR FILTER * ! 110132207
5 |5110-472-057-9H BRACKET * 1 1104720579H
6 |5110-472-125-XX BRACKET * ! 110472125
7 15110-602-079-XX GASKET MUFFLER * 2 110602079
8 [5110-612-118-XX (GASKET * 1 110612118
9 [5490-702-791-YX MUFFLER-COMP * 1 490702791YX
10 [5921-431-336-XX |[COLLAR * 6 921431336
11 |5921-502-285-XX BOLT * 2 921502285
12 |5187-AA0-520-XX BOLT * 6 187AA0520
13 [5311-BA0-600-XX NUT-HEX,6MM * 1 311BA0600
*

14 |5461-DA0-600-XX

WASHER-SPRING,6MM

461DA0600




32

FIG. 10 FUEL-TANK/FUEL-VALVE

Tl
é8

10

PARTS SHIPPED LOOSE

2 @5 | |

5345-010A-
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [FD620D T|O|R REMARKS
C | BBO1 c|{L|P
1 |5110-552-002-XX BRACKET * ! 110552002
2 |5490-191-055-XX [FILTER,FUEL * ! 490191055
3 [5510-232-175-XX [TAP ASSY * 1 510232175
4 |5590-712-119-XX JOINT * ! 590712119
5 [5920-151-143-XX NUT * 1 920151143
6 [5920-372-001-XX CLAMP * ! 920372001
7 15920-372-113-XX (CLAMP * 2 920372113
8 [5921-702-042-XX (CLAMP * ! 921702042
9 [5921-902-139-XX [TUBE 5.8X10.8X140 * 1 921902139
10 [5921-912-055-XX [TUBE 5X10X700 * ! 921912055
11 |5220-AA0-510-XX SCREW * ! 220AA0510




FIG. 11 STARTER

—
o

33

5345-011A-

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [FD620D T|O|R REMARKS

C | BBO1 c|L|p
1 [5110-652-118-XX |[CAP * ! 110652118
2 [5130-812-085-XX CLUTCH ASSY * ! 130812085
3 [5130-912-068-XX HOLDER * ! 130912068
4 |5131-682-131-XX LEVER * ! 131682131
5 |5140-242-205-XX (COVER * ! 140242205
6 |5160-732-098-XX INSULATOR * ! 160732098
7 |5161-462-235-XX [COVER-ASSY * ! 161462235
8 |5161-462-241-XX ([COVER ASSY * ! 161462241
9 [5210-392-059-XX BRUSH * 4 210392059
10 [5210-402-052-XX SPRING BRUSH * 4 210402052
11 |5210-802-054-XX ARMATURE * ! 210802054
12 |5211-632-132-XX STARTER-ELECTRIC * ! 211632132
13 |5270-102-122-XX SWITCH * ! 270102122
14 |5320-852-097-XX STOPPER * ! 320852097
15 [5920-022-277-XX BOLT * 2 9200222717
16 [5920-152-146-XX NUT * 2 920152146
17 |5920-152-147-XX NUT * ! 920152147
18 |5920-332-081-XX RING,SNAP * ! 920332081
19 |5130-AA0-830-XX BOLT-FLANGED,8X30 * 2 130AA0830
20 |5317-AA0-800-XX NUT-HEX-SMALL,8MM * 1 317AA0800

*

21 |5461-DA0-800-

XX

WASHER-SPRING,8MM

461DA0800




34

FIG. 12 LABEL

(7277
X7 R
C——//
—
2
xrx
= (1.}
ns "
5345-012A-
S |TyPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P [FD620D T|O|R REMARKS
C | BBO1 cC|L|P
1 |5560-312-419-XX [LABEL * 1 560312419
2 |5560-332-060-XX LABEL-MANUAL * 1 560332060




CHASSIS

2204-095-300-00






2204-1015-0100

FIG.101 ENGINE SYSTEM

(ENG INE) /’;‘7

< C

<. ;) i

(ENGINE/
MUFFLER)
M13
el |12

g

(ENGINE/

. MUFFLER)

13 ]

14 1"
13
12

(ENGINE/
MUFFLERD

P

L

6
\Q\f3
~o—2

37

KEY

PART CODE

TYPE OF MODEL

DESCRIPTION P763E16

A= -

moan

=RQ

REMARKS

V211-360-802-50

BOLT/SP 4

V301-700-006-00

NUT

V401-700-006-00

WASHER/LOCK

2204-101-013-00

PLATE/STREINER

V210-360-601-60

BOLT(SP)/M6X16

V211-360-802-00

BOLT/SP

V362-260-008-00

NUT/WASHER

(o RENRIorNIe B R VLRI AN

2204-101-004-10

COVER/MUFFLER

2204-101-001-20

COVER/EXT

2204-101-390-20

COVER/MUFFLER/G COMP

2213-101-250-00

COVER/EXHAUST/F COMP

V200-700-601-20

BOLT

V401-700-006-00

WASHER/LOCK

3560-503-302-00

WASHER,WIRE TENSION

2190-916-006-20

LABEL/ENGINE/620

2204-101-360-00

STAY/RESERVE TANK/S

V211-360-802-00

BOLT/SP

V362-260-008-00

NUT/WASHER

2186-101-503-10

HOSE/680

J062-111-120-00

CLIP/HOSE/11.1-12

2213-102-031-10

COVER/RADIATOR/UPPER

% | K| K| k| K| K| K| k| k| X| K| k| k| K| K| k| k| X X ¥ | XOAW®R

DO | k= | ] O | | O] O O M | | = DR ] R

2144-501-011-10

BOLT/M6X16X16




38

2213-102G-0100

FIG.102 RADIATOR&CLEANER(AIR)SYSTEM

(ENGINBE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

mleNe

= RO

REMARKS

-

2213

-102-300-00

RADIATOR/G  ASSY

1

[\V]

BLANK

o
>

2213

-102-240-10

STAY/RADIATOR/G COMP

1719

-730-002-00

GROMMET/15X17X05

BLANK

BLANK

BOLT/SP

BLANK

HOSE/COOLING/LOWER/6

BLANK

-101-602-10

HOSE/COOLING/UPPER/6

-120-032-00

CLAMP/WORM/20-32

BLANK

00|00 |~ | |00 OV O i (i[> |00

-102-001-10

SHROUD/FD620

-782-005-00

INSULATOR/20X280

-360-601-20

BOLT,SEMS

-102-202-10

CAP

-330-601-00

COCK

-111-009-00

TUBE

-621-038-00

BAND,WIRE/170

-303-003-00

PLATE/RUBBER/30X50X0

-201-006-00

PROTECTOR,ENGINE

% | K| K| k| %| K| K| k| k| %| K| k| k| K| K| k| k| X ¥ k| * XOW®R

e e e e O . S




FIG.103 BASE(ENGINE)SYSTEM 59

-
[
AN Qj
I
I

\‘\.

\\ & \‘
NN

2204-103K-0100

TYPE OF MODEL

PZ63E16
1

KEY PART CODE DESCRIPTION REMARKS

A= -
oA
=% Q

2204-103-350-00 BASE/ENGINE/G/K COMP
2161-103-001-00 INSULATOR
V304-260-010-00 NUT
V411-260-010-00 WASHER/M10
V401-160-010-00 WASHER,SP/M10
2142-407-002-10 ROD,ADJUST/90
V304-260-008-00 NUT

| %] X k| k| X XOTR

|0 O > |00 D=
| | 0o oo 0o W




40

2204-1055-0100

FIG.104 PULLEY(ENGINE)SYSTEM

(ENG INE) :

KEY

PART CODE DESCRIPTION

TYPE OF MODEL
PZ63E16

A= -
=on

= RO

REMARKS

2204-105-003-00 PULLEY/VB099/S

1

2142-101-005-00 WASHER

2204-323-011-00 BOLT/SEAL/M10X30/S

2204-105-240-20 ARM/TENSION/FD COMP

3621-211-002-00 PULLEY,TENSION

V704-140-015-00 RING,SNAP/15C

2144-337-007-00 WASHER

[o - AEN IRV N IVLRI LR

2194-106-002-00 SPRING/HE110

| K| K| k| X K| ¥ X|OT R

e S e




FIG.105 FULCRUM(TENSION)SYSTEM

(ENGINE)

o N

41

/ /r : L/j
T b ﬁ“/
?& C& 1044
y)
2204-106G-0100
S |tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O |[R REMARKS
c |PZ63E16 clL|p
1 |2204-106-210-00 STAY * !
2 |V401-160-010-00 WASHER,SP/M10 * 2
3|  ------ BLANK L e




4 FIG.106 TANK(FUEL)SYSTEM

B9

(ENGINBE)

(ENGINE)

2204-1115-0100

.

TYPE OF MODEL

C|G
KEY PART CODE DESCRIPTION T|O |R REMARKS
L|P

PZ63E16 C

2204-111-002-10 TANK/FUEL 1

2213-111-300-10 GAUGE/FUEL/0-57 ASSY

V301-260-004-00 NUT/M4

V401-160-004-00 WASHER,SP/M 4

2204-111-006-10 HARNESS/SWGND/5

1729-111-280-20 [CAP/TANK/NONLEA ASSY

1729-111-283-00 PLATE

1729-111-284-00 [PACKING

© |00 |3 | |OT x| N

2213-916-008-00 LABEL/GASOLINE/K

10 [1729-111-006-10 FILTER/FUEL

11 |V411-260-008-00 WASHER,PL/M 8

12 |2204-111-013-00 HOSE/FUEL/110

13 |J062-119-126-00 |CLIP/HOSE/11.9-12.6

14 |2204-111-005-40 HOSE/FUEL/210

15 |J062-138-148-00 |CLIP/HOSE/13.8-14.8

16 |3829-311-200-00 PUMP/FUEL  ASSY

17 12204-111-018-10 HOSE/FUEL/910

18 |J062-119-126-00 |CLIP/HOSE/11.9-12.6

19 |V210-360-601-60 BOLT(SP)/M6X16

| % | K| k| %| K| K| K| k| K| K| K| K| K| K| K| k| ¥ X R[OTR

DO D D R R N RN RN R R E R R R oo o =

20 [3908-170-020-00 [PIN/SNAP/08




2204-124D-0100

FI1G.107 LEVER(HST)SYSTEM

43

109-4A
109-48

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=RQ

REMARKS

2204-124-400-20

LEVER/HST/E16 SET

1

2204-124-331-00

CAP/SWITCH

V120-366-001-20

SCREW

2204-916-014-00

ORNAMENT/ZSHIFT/K

2204-124-008-00

SPRING/HT025

V411-260-008-00

WASHER,PL/M 8

V304-260-008-00

NUT

(o RENRIorNIe B R VLRI AN

2204-124-015-40

GUIDE/HST

V211-360-801-60

BOLT,SEMS (SP)

V211-260-803-00

BOLT,SEMS

2204-124-370-00

CAM/HST

1110-401-002-00

BUSH/F/10X12X15

2204-331-002-00

IPIN/10X108

V362-260-008-00

NUT/WASHER

2204-124-005-00

CAM/HST/FRONT

2204-124-006-00

CAM/HST/REAR

V211-360-801-60

BOLT,SEMS (SP)

V200-260-602-50

BOLT/M 6X25

V200-260-603-00

BOLT/M 6X30

V301-260-006-00

INUT/M6

2204-124-300-10

ARM/ACCELERATOR COMP

3908-170-020-00

PIN/SNAP/08

2204-124-220-00

ROD/HST/UP

1560-695-021-00

JOINT BALL MOSRH

V304-260-008-00

NUT

1560-695-022-00

JOINT BALL MOSLH

1560-132-007-30

NUT/M8

V304-260-008-00

NUT

V401-160-008-00

WASHER,SP/M 8

2204-124-270-30

LEVER/CHANGE COMP

% | K| k| k| K| K| k| k| N | K| K| k| K| X K| k| k| X| K| k| k| K| K| k| k| K| ¥ ¥ ¥ X OAW®R

Lo I I T B Y Y ey B ey B B e B Y e | I e e e e A T e e e e i




4 FIG.107 LEVER(HST)SYSTEM

110—1«%
\ ﬁ\\‘-'i&? “:l" ! ata-te 109-4A
l 46 T N f ‘ 109-48
li\ ’ fal? 308

2204-124D-0100

TYPE OF MODEL
PZ63E16

KEY PART CODE DESCRIPTION REMARKS

A= -
Fon
R Q

31 [3659-215-003-00 GRIP/11X60 !

32 12204-331-002-00 [PIN/10X108

33 |[V362-260-008-00 NUT/WASHER

34 [2204-124-004-10 ROD/CHANGE/UPPER

35 [3908-170-020-00 [PIN/SNAP/08

36 [2204-124-380-00 ARM,CHANGE/COUNTER

37 11110-401-002-00 BUSH/F/10X12X15

38 12204-331-002-00 [PIN/10X108

39 |[V362-260-008-00 NUT/WASHER

40 12204-124-320-00 SENSOR

41 |V210-360-601-60 BOLT(SP)/M6X16

42 |V360-260-006-00 INUT/M6

43 [2204-124-003-10 SHIFTER/CHANGE

44 12132-513-001-00 |PIN

45 [2161-735-006-00 [PIN

46 12204-124-002-30 ROD/CHANGE/UNDER

k| N | K| K| k| k| K| K| k| k| K| K| K| k| % X XOTR

e ) e e e B B S e e e B I I S A

47 |1305-241-001-00 [PIN,HAIR




FIG.108 HST SYSTEM

2204-1315-0100

45

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=RQ

REMARKS

K510-013-000-40

HST/PZ/21 ASSY

1

FIG S02

2204-131-011-00

ADAPTER/G3/816 ASSY

P103-521-007-00

ELBOW/SUCTION ASSY

V720-112-401-80

O-RING/P18

V720-103-503-90

O-RING/P39

V721-103-106-00

0O-RING/G60

V201-261-014-00

BOLT/M10X140

(o RENRIorNIw B R IVLRI AN

V201-261-007-50

BOLT/M10X75

V401-160-010-00

WASHER,SP/M10

V522-100-801-80

PIN

3737-172-011-00

CLAMP,HARNESS

2213-131-004-00

PULLEY/VB135/8G

2178-631-013-00

KEY/05X05X35

2190-131-008-00

PLATE/STOPPER/PULLEY

2190-131-009-00

SCREW

V304-260-008-00

NUT

V211-260-802-00

BOLT/S

V401-160-010-00

WASHER,SP/M10

V334-260-010-00

NUT/M10

2204-131-008-00

BELT/VB047.5

| % | | k| k| K| K| K| k| K| K| K| k| K| K| X k| ¥ ¥ XOOWR

e e e e . e e R ) e I N S I S S A S T




46 _ FIG.109 LINK
&4 Tl
s THG el

2204-132 -0100

TYPE OF MODEL| I
PZ63E16 C

=
=on
RO

KEY PART CODE DESCRIPTION REMARKS

2204-132-003-00 ARM/TRANION 1

V211-360-804-50 BOLT/SP !

1

1
2

3 |V363-260-008-00 NUT/WASHER
4|  ------ BLANK

4A| - BLANK

4B |2204-132-240-20 SHAFT/HST

5 [2186-320-330-00 PLATE

6 [V211-360-802-00 BOLT/SP

T BLANK

T BLANK

7A 12204-132-280-00 [PLATE/HST/ADJUS COMP

8 |  ------ BLANK

8 [2204-132-002-10 ROLLER/08X13X10

9 |  ------ BLANK

9A| @ ------ BLANK

9B [3560-203-002-00 [PIN,TRIP-HOOK ROD

10|  ------ BLANK

11 |3908-170-020-00 [PIN/SNAP/08

12 |V500-162-502-00 |PIN,SPLIT/2.5X20

13|  ------ BLANK

13A12204-132-009-10 SPRING/HE128

14|  ------ BLANK

14A12161-615-012-00 SPRING/HE071

15|  ------ BLANK

15A|12204-132-260-10 ROD/HST

16 |1560-695-021-00 JOINT BALL MOSRH

17 |V304-260-008-00 NUT

18 |1560-695-022-00 JOINT BALL MOSLH

19 |11560-132-007-30 NUT/M8

N | K| k| k| %| K| k| k| N| K| K| k| %| K| K| k| k| %| K| k| k| K| K| k| k| K| ¥ k| * X|OW®R
-

[T T A T

20 [V304-260-008-00 NUT




, FIG.109 LINK(HST)SY
0 A ~

Iy % @é}#’ )
- % | | !7314 18

2204-132 -0100

TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION T|{O|R REMARKS
PZ63E16 clile

2

*| *QO"®»

21 |V401-160-008-00 WASHER,SP/M 8

22 |1365-121-005-00 WASHER/10X20X2 2




18 FIG.110 PEDAL(ACCELERATOR)SYSTEM

/\\ T
\\ }j\)iz\n (ENG INE)
o hee /‘j
3 ! M
(ENG INE) W
(FRONT)

2204-137H-0100

TYPE OF MODEL
PZ63E16

KEY PART CODE DESCRIPTION REMARKS

A= -
Fon
R Q

2204-137-005-00 [CABLE/ACCEL 1

2171-513-002-00 SPRING/HC050

2204-137-006-00 [CABLE/CHOCK/FD

2204-137-600-00 PEDAL/ACCELERATOR/PZ

3908-170-020-00 [PIN/SNAP/08

V500-162-501-50 [PIN,SPLIT/2.5X15

| %| K| k| %k| X X[OTR

3|0 O | QO DN | =
e e e e

2161-615-014-00 SPRING,HE071




49

asuN
N X

5N

NS
N 2
LN
a7

7 @ /

FIG.201 CASE(TRANSMISSION)SYSTEM

2204-201 -0100

7))
K
=4
<
=
=
&
[CN--Y
OO
-
]
=
[=]
S
=
FG
oL
H% - 11U33 — |- o © | N (N |-
s
YRS N R R I O e R R R N R O "
s s
S &
Z Z
Z @] o 2
@) = e
— [4)] )] <
= & & A= % o
= = = = |Q = ) &
& 0 5 SR = 2wl |2
7] m MO /)] = O = @® 18E
= = =25 e mﬂ & & me.n/Jn
a - @] =
KKKKWKKKKKKKWNS i 5| M| Q2 M TKMGE
AVAVAV AL AV A A A A A A S R AR Al AR A A=)
855395333353 3%9%28323%3832375838¢%8
< << 008 d<odadé&andoso
MMM eMOmMMMAMAM0OMAMEMOOM MA@ O
o ololo|lo|o oo m oo ololo
0 w0 olvo|lo oo © oo o| o o
= — N[N |00 M| O .0 | ~ O <
a o ololo|lo|o oo =} olo ===
o o O|=|®®© o oo =} © o o %o
O |, il el k=l =R =] [ iE=1ENE=] [=1N~] | | -
> -1 | O|lo|w oY, | o, |9w . o9«
ﬂ [N~ R .22~mun..u..l..24.<.l..‘.l.3.2..l.6
A~ el R IR T R R T e I e e e N I I - R =1R )
o ol oo o™ 0 N~ 0| N o
N N o NN N — o~ 10| o —| = <
N N~ > > > NN [ || o™ N |-
m e e R S P P P P P P e e R R P P P P e P b o T




>0 FIG.202 SHAFT(INPUT)SYSTEM

‘e
s % FIG.201

2213-202 -0100

S |TYPE OF MODEL| 1 G
KEY PART CODE DESCRIPTION P T|O|R REMARKS

c |Pz63E16 clLlp
1 [2204-202-200-10 SHAFT * 1
2 |V600-110-620-30 BEARING,RB/6203 * 1
3 |V600-110-620-50 BEARING,RB/6205 * 1
4 |V705-140-052-00 RING,SNAP/52 C * !
5 /2213-202-002-20 |[GEAR/SPUR/17 * !




FI1G.203 SHAFT(CHANGE)SYSTEM

2213-203 -0100

51

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=RQ

REMARKS

2204-203-001-00

SHAFT,CHANGE

1

2213-203-005-20

GEAR/SPUR/24

1

BLANK

GEAR/SPUR/15-27

BLANK

V600-110-630-30

BEARING,RB/6303

V600-110-630-30

BEARING,RB/6303

V704-140-020-00

RING,SNAP/20C

2204-203-005-00

HUB/CHANGE

% K| K| k| K| K| X ¥ ¥ X OAWR

e e e

(e REN R NIV BT R [VURIVURE VR

2204-203-006-00

WASHER/22X38X01




> FIG.204 SHAFT(COUNTER)SYSTEM

2204-204 -0100

TYPE OF MODEL
PZ63E16

A= -
Fon

KEY PART CODE DESCRIPTION

------ BLANK

------ BLANK

GEAR/COUNTER

DO 1= | [t
[\
V]
o
'S
)
o
W~
1
V)
o
o
1
[\
o

------ BLANK

[\
>
<
(2]
o
o
—
—
o
(2]
[\
o
w
o

BEARING,RB/6203

------ BLANK

2204-204-220-10 SHAFT/COUNTER COMP

-

V600-110-630-30 BEARING,RB/6303

------ BLANK

-204-300-10 BRAKE ASSY

3801-109-222-00 PLATE,DISC

3801-109-223-00 PLATE,SEPARATER

@ 3|0 OO | ||
DN
—
0]
0]

V744-125-350-70 SEAL,OIL/TC25357

e e e

-214-003-00 BOLT

©
[\
—
(2]
—

------ BLANK

-
(=]

N | K| K| k| %| K| K| K| N| K| K| k| X| X ¥ X|OT®XR

10A|2204-204-210-10 SHAFT/BRAKE




FI1G.205 SHAFT(OUT PUT)SYSTEM

2204-207 -0100

53

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=RQ

REMARKS

BLANK

BLANK

BLANK

GEAR/BEVEL/9/PZ5-7

BLANK

BLANK

BLANK

BEARING/BALL/6304SH2

BLANK

BLANK

RING,SNAP/52 C

BLANK

2204-207-210-10

CLUTCH ASSY

2204-207-003-00

HUB/CLUTCH

V600-110-600-60

BEARING,RB 6006

NN

BLANK

00 (00 =3O OV O [Wx [ |00 DO DD DD [ | = | =t | =

2204-207-004-20

SHAFT/REARCLUTCH/E14

©

2204-207-005-00

THRUST/51201

—
o

V600-110-620-40

BEARING,RB/6204

—
—

V600-110-620-50

BEARING,RB/6205

N N N N

—
DN

BLANK

—
DN

BLANK

—
DN

2204-207-012-30

GEAR/TURN

—
[UV]

V704-140-020-00

RING,SNAP/20C

—
S

2204-207-001-00

COVER/CLUTCH

—
(%]

V744-120-470-70

SEAL/OIL

—
2]

V522-100-801-80

PIN

—
3

V211-260-804-00

BOLT,SEMS

—
0]

V744-125-470-80

SEAL,OIL/TC25478

—
©

2204-207-011-00

SENSOR

% | K| k| k| K| K| k| k| N | K| K| k| K| X K| k| k| X| K| k| k| K| K| k| k| X| ¥ ¥ ¥ XOAW®R

N DN 00 B N DN NN




54

2204-207 -0100

FI1G.205 SHAFT(OUT PUT)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

mleNe

= RO

20

BLANK

20A

V210

-360-

-60

BOLT(SP)/M6X16

21

2204

-207-

-00

CASE/CLUTCH

22

2204

-207-

-00

PLATE/DISK

23

2186

-207-

-00

PLATE/SEPARATER

24

V707

-140-

-00

RING/SNAP

25

2204

-207-

-00

SPRING

26

2204

-207-

-00

PLATE/PRESSURE

27

2204

-207-

-00

WASHER

| K| k| K| %k| K| K| ¥ ¥ X OOW®R

28

2204

-207-

-00

SIMM




FI1G.206 SHAFT(DRIVE/FRONT)SYSTEM

2204-208E-0100

e
~
~

13

FIG.201

55

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=RQ

REMARKS

BLANK

BLANK

BLANK

FRONT/DIFFCASE

BLANK

BLANK

DO (DN DO [ [ |t |t
[
[
o
S
1]
N
o
oo
o
—
-3
IS
o

BLANK

Do
>

2204-208-210-50

HUB/DIFF/RH COMP

2204-208-013-00

SHAFT,PINION/DEFF

2204-208-007-20

GEAR/BEVEL/11

3533-201-003-00

WASHER/14X24X02

2204-208-002-10

GEAR/BEVEL/15

DO R R = =

BLANK

BLANK

WASHER/25X36X01

(e RENRENNEN B> Rl B [VL)

BLANK

oo
>

BOLT/M8X35/S

©

BLANK

—
o

BLANK

—
o

BEARING,RB/6205

—
-

BLANK

—
—

GEAR/BEVEL/27

—
DN

BLANK

[u—y
[\

2204-208-019-00

KEY/07X07X20

—
[UV]

2204-208-021-00

SHAFT/FRONTDRIVE/L/E

—
S

2204-208-022-00

SHAFT/FRONTDRIVE/R/E

V522-100-801-80

—
ot

PIN

D | =D

—
2]

BLANK

16A

CLUTCH/DIFFLOCK

—
3

BLANK

% | K| k| k| K| K| k| k| N | K| K| k| K| X K| k| k| X| K| k| k| K| K| k| k| K| ¥ ¥ ¥ XOAW®R




56

FIG.206 SHAFT(DRIVE/FRONT)SYSTEM

2204-208E-0100

e

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

mleNe

= RO

REMARKS

17

2204-208-009-

20

SPRING/HC040

1

18

BLANK

18

BLANK

18

BLANK

18

2204-208-035-

00

WASHER/30X38X01

19

2204-208-018-

00

KEY/05X05X26

20

V600-110-620-

60

BEARING,RB/6206

| %| K| k| %k| X X[OTR




F1G.207 SHAFT(DRIVE/PLANTING)SYSTEM

FI1G.201 §

2204-209 -0100

TYPE OF MODEL
PZ63E16

KEY PART CODE DESCRIPTION

A= -
oA
=% Q
~
=
=
>
~
A
w2

------ BLANK

------ BLANK

2204-209-210-30 SHAFT/DRIVE COMP

------ BLANK

V600-110-630-10 BEARING,RB/6301

2204-209-510-00 SHAFT/COUNTER

------ BLANK

V600-110-630-10 BEARING,RB/6301

V600-110-620-20 BEARING,RB/6202

QO | [ Q0NN [ = | =

------ BLANK

o
>

2204-211-006-00 GEAR/BEVEL/15/PZ

-3

| % | K| K| k| K| K| K| k| X X ¥ X|OW®R
»

V705-140-035-00 RING,CIRCLIP

oo

3737-211-007-00 |CAP/35




> FIG.208 SHAFT(PLANTING/OUTPUT)SYSTEM

1A
7A
? 4
2204-211 -0100
TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION T|O|R REMARKS
PZ63E16 clele
R BLANK [+ | o1 [ ------

1A12204-211-003-00 SHAFT/PLANTING/OUT/P

V600-110-620-40 BEARING,RB/6204

V704-140-018-00 RING,SNAP/18 C

V744-120-470-70 SEAL/OIL

e e e L S

V704-140-020-00 RING,SNAP/20C

2
3
4 |[V705-140-047-00 RING,SNAP/47 C
5
6
7

------ BLANK

| K| k| k| K| K| X ¥ XOT R

7A 12204-211-006-00 GEAR/BEVEL/15/PZ




FIG.209 SHIFTER(CHANGE)SYSTEM

2204-212 -0100

a4

59

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=7 Q

REMARKS

BLANK

BLANK

STAY/SHIFT

BLANK

BLANK

BLANK

2213-212-001-10

SPRING/HC024

V682-200-001-00

BALL

BLANK

2201-201-002-00

BOLT/M10X12

V744-114-280-70

SEAL,OIL

O O [ (0o D (DO (Do o |H =
w >

V720-101-901-00

O-RING

k| K| K| K| k| K| K| X k| k| ¥ X[OWR




60

FI1G.210 SHAFT(DIFF-LOCK)SYSTEM

2204-215A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

REMARKS

2204-215-200-10

SHAFT/DIFF LOCK/F

1

V744-125-350-70

SEAL,OIL/TC25357

2161-214-003-00

BOLT

Ot (WO

2204-215-230-10

PEDAL/DIFFLOCK/ COMP

*| % | X k| X|IOT W

e e

3908-170-020-00

IPIN/SNAP/08




FIG.211 WHEEL(REAR)SYSTEM

2204-222M-0100

61

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=7 Q

REMARKS

8822-020-410-00

WHEEL/900/LH

1

8822-020-420-00

WHEEL/900/RH

2204-222-001-00

BOLT/M12X45

1
2
2

V304-260-012-00

NUT/M12

O QO |

BLANK

*| % | ¥ ¥ IO T@®




62 FIG.301 STEERING SYSTEM

32

h =3 2
30 7‘9—25
09 &23
‘\Djfze
“—28
FIG.201
§720A 7
©—33
s34
FoS2m S
*—34 D9
. o $—35 g
4*® « @
5—<;> i
e ®
27
2204-302G-0100
TYPEOFMODEL| I | C [ G
KEY PART CODE DESCRIPTION T|o|R REMARKS
PZ63E16 clLlp
1| ------ BLANK x| | || ------

1A [2204-302-220-10 SHAFT/STEERING/IN

V707-140-055-00 RING/SNAP

V600-110-690-70 BEARING

V600-150-620-20 BEARING,RB/6202SS

3737-211-007-00 (CAP/35

2204-302-003-00 SHAFT/STERRING ARM

2
3
4
5 |V705-140-035-00 RING,CIRCLIP
6
7
8

V600-150-620-30 BEARING,RB/6203SS

9 |[V705-140-040-00 RING,SNAP/40 C

10 |V744-117-400-80 |[SEAL,OIL/TC17408

11 |V600-110-620-50 BEARING,RB/6205

12 |V744-125-521-00 SEAL,OIL/TC255210

13 |V705-140-052-00 RING,SNAP/52 C

14 |V304-460-008-00 NUT/M8

e I B B B B B B e e el el el el R e R

15 {2204-302-008-00 BOLT(M8X25/9T)

6 |  ------ BLANK

16 |2204-302-200-10 GEAR,STERRING ARM

17 - BLANK

17 | ------ BLANK

17 [2204-302-061-20 ARM,PITMAN/6HG

18|  ------ BLANK

18 [V201-461-004-50 BOLT/M10X45

19 |V401-160-010-00 WASHER,SP/M10

20| ------ BLANK

20A| @ ------ BLANK

20A| @ - BLANK

20B|(2204-302-025-00 BOLT/M10X26

21 | ------ BLANK

N | K| k| k| %| K| k| k| N| K| K| k| N| K| K| k| k| %| K| k| k| K| K| k| k| K| X ¥ % XOW®R

21A| - BLANK




FIG.301 STEERING SYSTEM

32

63

A 31 y
30 7‘9—' 25
29 &23
‘\Djfze
“o—28
FIG.201
§—20A 7
©—33
*—34 =
F o2 B
*—34 D9
' ®—35 $. A
4 ; t
5—D i
e ®
27
2204-302G-0100
S |typEOFMODEL| I | C |G
KEY PART CODE DESCRIPTION P T|O (R REMARKS
c |PZ63E16 clilp
21A|  ------ BLANK M
21B|V600-150-630-10 BEARING,RB/6301SS i
22 |V401-160-010-00 WASHER,SP/M10 !
23 [2204-302-210-00 ARM,STERRING SHAFT B
24 |  ------ BLANK I R I I I R
24 |V210-260-601-20 BOLT/S I
25 |4141-205-002-00 WASHER/07X19X02 .
26 [2204-302-006-00 BRACKET * !
27 | - BLANK b e
27 [1376-402-003-00 BAND,WIRE/140 *1
28 | - BLANK e
28 |V210-260-601-60 BOLT/S I
29 [1729-662-340-00 SENSOR/ANGLE/110/R I
30 |V120-364-001-00 SCREW/SP il
31 [2204-302-005-00 ARM,SENSOR/STERRING | *| !
32 |V360-260-006-00 NUT/M6 o
33 |  ------ BLANK *l e
34 |  ------ BLANK e
35 |  ------ BLANK e




64

FIG.302 ROD(TIE)SYSTEM

2204-303 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

mleNe
= RO

REMARKS

BLANK

2204-303-250-10

ROD,TIE/6

V335-260-010-00

NUT

V500-162-502-50

PIN,SPLIT/2.5X25

*| % | X k| X|OT W

R RN

NN FICRT Ry

V401-160-010-00

WASHER,SP/M10




2204-304 -0100

FIG.303 TURN SYSTEM

65

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=7 Q

REMARKS

BLANK

BLANK

BLANK

BLANK

BLANK

PLATE/TURN COMP

BLANK

BEARING,RB/6202RS

BLANK

RING,CIRCLIP

BLANK

WASHER/11X26X03

BLANK

SCREW/SOCET/M8X20

BLANK

BLANK

BLANK

2204-304-210-40

BASE/CAM/AROUND TURN

8 |V211-260-801-60

BOLT,SEMS (S) M8X16

BLANK

9 [2204-336-350-20

PLATE/U/12X64

10 [2144-337-230-00

PLATE

11 [1560-132-007-30

NUT/M8

BLANK

12 [2186-336-003-00

IPIN/08X27

13 [2161-735-006-00

PIN

14 |V411-260-008-00

WASHER,PL/M 8

% | K| | k| k| K| K| R k| K| X K| k| K| K| K| k| k| K| K| k| K| K| ¥ ¥ ¥ X AOAOW®R




66

FIG.304 CASE(FINAL)SYSTEM

2204-310E-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

mleNe

= RO

REMARKS

BLANK

BLANK

2204-310-001-40

CASE/FINAL/UPPER/6

2204-310-005-30

GEAR/BEVEL/11

V600-110-620-50

BEARING,RB/6205

V704-140-025-00

RING,SNAP/25 C

N DN N DN D

V705-140-052-00

RING,SNAP/52 C

BLANK

2204-310-004-40

GEAR/BEVEL/20

V704-140-020-00

RING,SNAP/20C

V706-140-045-00

RING/SNAP

© |00 (3|0 |0 I[N H -

V600-110-600-90

BEARING,RB/6009

V707-140-075-00

RING/SNAP

V600-110-620-60

BEARING,RB/6206

V707-140-062-00

RING/SNAP

N DN DN DN DN DN NN

2144-310-005-00

CAP,METAL

BLANK

BLANK

BLANK

BOLT/M10X35/S

12

BLANK

2204-312-003-20

CASE/LOWER/LH

2204-312-005-20

CASE/LOWER/RH

Jury

BLANK

2204-310-014-10

KINGPIN/E

2204-310-015-00

GEAR/BEVEL/9/E

V600-110-630-50

BEARING,RB/6305

V600-110-620-60

BEARING,RB/6206

2204-310-007-00

SEAL,OIL/TC506810

V707-140-062-00

RING/SNAP

N | K| k| k| | K| k| k| N| K| K| k| N| K| K| k| k| %| K| k| k| K| K| k| k| K| ¥ ¥ % XOW®R

N DN N DN DN D




FIG.304 CASE(FINAL)SYSTEM

2204-310E-0100

67

KEY

PART CODE

DESCRIPTION

O~ »

TYPE OF MODEL

PZ63E16

A= -

moan

=RQ

REMARKS

24

V781-160-000-4B

PLUG/SCREW/SEAL

2




68 FIG.305 SHAFT(WHEEL/FRONT)SYSTEM

304-16— b

\\

L
5l
gy
W/

2204-312 -0100

TYPE OF MODEL
PZ63E16

KEY PART CODE DESCRIPTION

A= -
=on
=RQ

REMARKS

2204-312-200-10 SHAFT/FRONTWHEE COMP| 2

V600-110-620-50 BEARING,RB/6205

V600-110-620-60 BEARING,RB/6206

2157-338-007-00 SEAL,OIL/SDD730508

2
2
2
2

2204-312-004-00 [COVER/FINALCASE

*| % | ¥ k| % X|OW®R

SO | [N |

V211-560-803-00 [BOLT/M8X30 12




FIG.306 WHEEL(FRONT)SYSTEM

2204-316 -0100

TYPE OF MODEL
PZ63E16

KEY PART CODE DESCRIPTION

an -~
aloNe]
=7 Q

REMARKS

------ BLANK

------ BLANK

2204-316-200-20 TYRE/F/650

2142-307-002-00 WASHER

------ BLANK

V201-360-801-60 BOLT/M8X16

V401-160-008-00 WASHER,SP/M 8

------ BLANK

------ BLANK

2204-222-001-00 BOLT/M12X45

| K| K| K| k| K| K| K| k| k| X X[OAOWR

V304-260-012-00 NUT/M12

ooqososonhgww»—u-u-‘

------ BLANK




70 FIG.307 CAP(WHEEL/FRONT)SYSTEM

FIG.305

FIG.306

2204-317K-0100

S |typEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |Pz63E16 clLl|p
1 [2204-317-001-10 CAP/FRONTWHEEL/650 * 2
2 (2204-317-003-00 [PLATE/CAP/PZ * 6
3 (2213-508-004-00 TAPBOLT/6X20 * |12
4 |V411-260-006-00 WASHER /M6 * |12




FIG.308 FRAME(MAIN)SYSTEM

2204-320D-0100

TYPE OF MODEL
PZ63E16

KEY PART CODE DESCRIPTION REMARKS

A= -
oA
=% Q

2204-320-620-50 FRAME/MAIN/K COMP !

V252-461-002-50 PLANTING/BT/9T

V304-460-010-00 NUT/M10

V401-160-010-00 WASHER,SP/M10

V201-461-002-50 BOLT/M10X25

2204-320-420-30 FRAME/UPPER/FRONT

V211-360-802-00 BOLT/SP

V211-660-802-00 BOLT/8X20

© (00 |~3 (O O | |||

1376-402-003-00 BAND,WIRE/140

2204-320-430-30 FRAME/UPPER/REAR/S

F| k| K| K| k| K| K| X ¥ ¥ X OAW®R

o | k| A o = | A | b

==
k=]

V211-360-802-00 BOLT/SP




72

FIG.309 SHAFT(DRIVE/REAR)SYSTEM

2204-321V-0100

5

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

mleNe

= RO

REMARKS

BLANK

BLANK

BLANK

JOINT/REAR/1200 COMP

BLANK

RING,SNAP/32 C

BLANK

2161-321-001-00

PIN STRAIGHT

2194-321-001-00

BOOT,DRIVE SHAFT

BLANK

BLANK

BLANK

BLANK

OO O O O i 100 NN R ==

2204-321-330-40

JOINT/1200/ROTORCOMP

k| % | K| k| K| K| K| k| k| K| X k| *| XOW®R




FIG.310 SHAFT(PLANTING)SYSTEM

2204-322J-0100

73

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=7 Q

REMARKS

2204-322-002-00

SHAFT/PLANTING/6HG

1

2200-322-003-00

COUPLING/32X44

V580-140-602-80

PIN,SPRING/6 X28 W

2200-322-007-00

RING,CUPLING/P

2200-322-005-00

BOOT,COUPLING/A

2200-322-006-00

BOOT,COUPLING/B

| % K| k| k| X X(OTR

S

|0 O (> W DN

2204-422-460-10

SHAFT/PLANT/R/7




7 FIG.311 FRAME(ROLLING)SYSTEM

F1G.308

2204-323 -0100

TYPE OF MODEL
PZ63E16

KEY PART CODE DESCRIPTION

A= -
=on
=RQ

REMARKS

------ BLANK

2204-323-210-10 FRAME/ROLLING/6 COMP

V720-103-503-80 [O-RING/P38

I

V401-160-020-00 WASHER,SP/M20

1
1
2
3 [2161-323-001-10 WASHER
4
5

------ BLANK

5A |V334-260-020-00 NUT

6 [V500-164-004-00 [PIN,SPLIT/4 X40

T BLANK

7A 12204-323-011-00 BOLT/SEAL/M10X30/S

8 |  ------ BLANK

| K| K| k| K| K| K| K| k| % X X[OTR

9 |V522-100-801-80 [PIN




FIG.312 SHAFT(BRAKE)SYSTEM

2204-325 -0100

75

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=7 Q

REMARKS

2204-325-001-00

SHAFT/BRAKE

2

V600-110-600-40

BEARING,RB/6004

V704-140-020-00

RING,SNAP/20C

2
2
2

V705-140-042-00

RING,SNAP/42 C

BLANK

BLANK

SEAL,OIL/TC20428

O[O OO s [N |

BLANK

o
>

2204-325-002-10

ARM/BRAKE

3740-314-017-00

WASHER,TENSION

BLANK

00 (00 |3

V211-560-802-00

BOLT/M8X20

| K| K| K| k| K| K| X k| | X X[OWR




76

2204-330N-0100

FIG.313 CASE(REAR)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

mleNe

= RO

1

BLANK

1

BLANK

1A

BLANK

1A

-330-051-30

CASE/REAR/IN/ROTOR/L

N

-330-002-00

CASE/REAR/IN/RH

BLANK

-100-801-80

PIN

-560-804-50

BOLT,SEMS/M8X45 7T

20

-330-003-00

CASE/REAR/OUT

BLANK

-330-006-00

COVER/47

-201-004-10

PLUG,OIL

00 =3 |0 O | O | |00 |0

-330-052-20

GEAR/BEVEL/10L

©

-330-005-10

GEAR/BEVEL/10

-330-004-00

COLLAR/22X28X14

-110-620-40

BEARING,RB/6204

-140-047-00

RING,SNAP/47 C

-330-004-00

SEAL,OIL/SDD7/204

-140-020-00

RING,SNAP/20C

TCYI 1 I BTSN )[R Sy Gy (e

BLANK

-330-200-30

SHAFT/REAR/COUNTER

-110-620-30

BEARING,RB/6203

N N

-110-630-40

BEARING,RB/6304

BLANK

BLANK

BLANK

BLANK

SHAFT/WHEEL/6/ROTOR

BLANK

BLANK

N | K| k| k| | K| k| k| N| K| K| k| %| K| K| k| k| %| K| k| N| K| K| k| k| K| ¥ k| % XOW®R




2204-330N-0100

FIG.313 CASE(REAR)SYSTEM

77

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=RQ

9]  ------

BLANK

19  ------

BLANK

19 [2204-

-40

SHAFT/REAR WHEEL/6

20 |V600-

-60

BEARING,RB/6206

21 |V600-

-70

BEARING,RB/6207

22 [2132-

-00

SEAL,OIL

23 |12142-

-00

WASHER

24 |V211-

-00

BOLT/SP

| ¥ K| k| X X ¥ X|OT R

N DN DN DN DN =




7 FIG.314 WHEEL(STEERING)SYSTEM

2204-3315-0100

TYPE OF MODEL
PZ63E16

KEY PART CODE DESCRIPTION REMARKS

A= -
Fon
R Q

2204-331-300-30 [COLUMN/UPPER 1

1426-406-203-00 BUSH,COLUMN

2144-301-005-10 BUSH/19X35X20

2186-436-007-00 BOLT

2161-618-003-00 SPRING/12X25X01

V411-260-012-00 WASHER /M12

3650-201-006-00 PROTECTOR,ENGINE

1421-621-038-00 BAND,WIRE/170

© |00 |3 | |OT x| N

2204-331-200-10 LEVER

10 [2204-331-002-00 [PIN/10X108

11 |V362-260-008-00 NUT/WASHER

12 |2204-331-004-30 SPRING/HT016

13 |2204-331-210-10 SHAFT/STEERING COMP

14 |2161-331-400-10 STEERING/2/380 ASSY

15 [2161-331-401-10 [CAP/STEERING

16 |2161-331-001-10 ORNAMENTO/I/STEERING

17 [2188-301-006-00 NUT/U/M12

18 |2204-331-360-20 COLUMN/LOWER/S COMP

19 |V211-260-802-00 BOLT/S

20 |V211-360-802-00 BOLT/SP

21 |2204-331-230-20 PLATE/SUPPORT/COLUMN

% | K| K| k| % | K| K| k| k| %| K| k| k| K| K| k| k| X| ¥ k| * XOW®R

e I I A I B Y ey ey B Y B Y YAy e T B Y T 1 TR B )

22 |V362-260-008-00 NUT/WASHER




107- 36—737
%

107-38

2204-336 -0100

FIG.315 PEDAL SYSTEM

F1G.314 V%

79

KEY

PART CODE

TYPE OF MODEL

DESCRIPTION P763E16

A= -

moan

=7 Q

REMARKS

1

BLANK

1A

BLANK

1A

BLANK

1A

2204-336-300-30

PEDAL/BRAKE COMP

N

1414-312-002-00

SPRING,TENSION/53

V500-162-502-50

PIN,SPLIT/2.5X25

2204-336-002-00

COLLER/8X15X15

V411-260-008-00

R e

WASHER,PL/M 8

BLANK

PIN,SPLIT/3 X15

BLANK

2204-336-003-10

LOCK/BRAKE

2204-336-009-00

SPRING/HT012

OO ||| |0 Ut x|

BLANK

V500-163-001-50

PIN,SPLIT/3 X15

2204-336-004-00

ROD/BRAKE

BLANK

2161-735-005-00

PIN

2204-336-005-00

PLATE/ROD

2171-519-019-10

SPRING/HC058

35660-503-302-00

WASHER,WIRE TENSION

V301-260-006-00

NUT/M6

2204-336-001-00

PLATE/COUNTER

2188-128-260-00

ROD/CLUTCH

2188-128-310-00

RODEND/U

V301-260-006-00

NUT/M6

2188-336-220-00

PLATE/U/08

2201-422-003-00

NUT/M6X1.0/LH

2111-441-019-20

IPIN/2

V411-260-006-00

% | K| k| k| k| K| k| k| N | K| K| k| K| K| K| k| k| K| K| k| k| K| K| k| k| X| ¥ ¥ ¥ X|OAW®R

e I I e B B e B Y A Y X e e

WASHER / M6




80 FIG.315 PEDAL SYSTEM

FIG.314 57

A
7

15 j‘ ’ \\ l“”' [,
P A N U Sy
13 B
6 %‘
107-36—7 ~ 7 \(
107-38 %q W‘Q Fz 9
&l g B
%\ . )
o |1 107-39
L
RS / A\ J—22
\%j\t‘/‘ NIe Sag—1s
) ~ *—23
\\i\z)\ Loy
FIG.308\
2204-336 -0100
S |TyPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION g b763E16 g 0|R REMARKS
L|P
* 2

24 |2161-735-005-00 [PIN




FIG.316 BUMPER SYSTEM

2204-343 -0100

81

TYPE OF MODEL

S I1|C|G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |PZ63E16 clilp
1 (2204-320-380-02 BAMPER/PZ * 1 5N
2 |V211-360-802-00 BOLT/SP * 4
3 (2204-343-001-00 CAP/BAMPER * 2
4 [3650-201-006-00 PROTECTOR,ENGINE * 2




82

2204-401 -0100

FI1G.401 PUMP SYSTEM

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

mleNe

= RO

REMARKS

2204-401-200-00

PUMP/PZ

1

V720-103-503-90

O-RING/P39

2186-401-001-00

ADPTER/908 G1/2

1641-516-560-00

ADAPTER/L/M20 ASSY

V720-112-401-40

O-RING/P14

e e

BLANK

COUPLING/PUMP

BLANK

|3 O | |O W

-738-038-20

CAP/10

| K| k| k| k| K| X k| XOT R




FI1G.402 CYLINDER SYSTEM

2204-407 -0100

TYPE OF MODEL
PZ63E16

KEY PART CODE DESCRIPTION

an -~
aloNe]
=7 Q

REMARKS

------ BLANK

------ BLANK

------ BLANK

------ BLANK

------ BLANK

------ BLANK

------ BLANK

------ BLANK

2204-407-200-80 CYLINDER/PZ COMP

2204-407-001-00 [PIN/15X73

B k| K| K| k| K| K| X ¥ ¥ X OAW®R

CO DO |1 [ |t [ [t [ [ |t |

V500-163-002-50 [PIN,SPLIT/3 X25




84 FIG.403 PIPING SYSTEM

FIG.201 5 %

2204-4095-0100

TYPE OF MODEL
PZ63E16

KEY PART CODE DESCRIPTION

A= -
Fon
R Q

REMARKS

2157-402-001-00 [FILTER,OIL 1

2204-409-210-00 ADPTER

V720-103-503-80 [O-RING/P38

V211-260-801-60 [BOLT,SEMS (S) M8X16

2204-409-008-10 HOSE/SUCTION/PZ

J061-120-032-00 CLAMP/WORM/20-32

2204-409-002-10 PIPE/PUMP

2204-409-003-00 PIPE

© |00 |3 | |OT x| N

2204-409-043-00 HOSE/1430/H

10 [2204-409-005-10 HOSE/8X11X1000

11 |1376-402-003-00 BAND,WIRE/140

12 |2204-537-002-00 BAND

13 |J062-119-126-00 |CLIP/HOSE/11.9-12.6

14 |2204-409-007-10 HOSE/300

15 |J061-116-025-00 CLAMP/WORM/16-25

16 [2213-409-063-00 HOSE/14X22X1040

17 12190-409-230-00 |COOLER,OIL

18 12213-409-300-00 STAY/COOLEROIL COMP

19 |V211-260-801-60 BOLT,SEMS (S) M8X16

20 |V210-260-602-00 BOLT/S

21 |V360-260-006-00 NUT/M6

22 |1421-621-038-00 BAND,WIRE/170

23 |3650-201-006-00 PROTECTOR,ENGINE

24 [2213-409-061-10 CAVER/LEADINGTHEWIND

25 {2204-409-034-00 GUIDE/HOSE/COOLER

26 {1425-621-004-00 HOLDER/JE/9-9

27 |2204-556-061-00 COVER/OILCOOLER

N | K| K| k| %| K| K| k| k| %| K| k| %| K| K| K| k| N| K| K| K| N| K| ¥ k| % X F[OTWXR

I e e e e e e P e I T e T 2 R T T S Y Y Y B O Ty TR

28 [2186-508-009-00 |CLIP,STEP MAT




FI1G.404 CASE(SPRING)SYSTEM

2204-4111,-0100

4
_é , 2—% 2
\_}5 R
~1 '
57‘\1% 1A
' L—2A

12 R—2h

20— BA

85

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL
PZ63E16

an -~
aloNe]
=7 Q

REMARKS

1

BLANK

1A

BLANK

1B

CASE/SPRING/UPPER

BLANK

NUT/M14

BLANK

2204-411-005-10

ROD/AUTO-RETURN

2204-411-011-00

NUT

V362-260-008-00

NUT/WASHER

BLANK

2204-411-009-10

PLATE/AUTO-TURN

2145-542-230-00

SWITCH,PUSH

2145-542-232-10

BOOT

V401-160-008-00

WASHER,SP/M 8

V335-260-008-00

NUT

8836-502-203-00

HARNESS/SWGND

2204-411-008-00

SPRING/HC149

2204-411-200-00

CASE/SPRING/LOWER

B % | K| K| k| k| K| K| k| k| K| K| k| K| K| X ¥ ¥ X OAWXR
-

e e e e e e

2204-411-001-00

BUSH




86

FIG.405 LINK(LOWER)SYSTEM

5, 187
SO 4}‘#

2204-414A-0100

TYPE OF MODEL
PZ63E16

KEY PART CODE DESCRIPTION

A= -
=on
=RQ

REMARKS

------ BLANK

2204-414-500-10 LINK/LOWER/ROTOR/M

2204-414-220-10 [PIN/18X208/LOWE COMP

V500-163-002-50 [PIN,SPLIT/3 X25

2162-415-250-10 PLATE

-260-801-60 [BOLT,SEMS (S) M8X16

2204-414-230-00 [PIN/18X195

V411-260-010-00 WASHER/M10

V401-160-010-00 WASHER,SP/M10

0|00 |1 |0 | [ix o Do | |-
<
)
-
—

V304-260-010-00 NUT

| | K| K| K| K| K| K| ¥ % X OW®R

e B I T ST e

-
o
<
3
(2]
o

-150-000-00 NIPPLE,GREASE




2204-415N-0100

FI1G.406 LINK(UPPER)SYSTEM

87

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=7 Q

REMARKS

BLANK

2204-415-350-10

LINK/UPPER/ROTOR

2204-415-001-10

IPIN/15X44

V500-163-002-50

PIN,SPLIT/3 X25

V411-260-014-00

WASHER,PL/M14

2204-415-003-00

IPIN/15X163

V500-163-002-50

PIN,SPLIT/3 X25

qmm.hwm':;H

2204-537-002-00

BAND

| % K| k| X X ¥ X|OT @R

O | = DN DN DN =




88

FI1G.407 CASE(PLANTING)SYSTEM(F TYPE)(1/3)

5., 6-PLEASE SEE (3/3)

51~H9-PLEASE SEE 2/3)
o)

45
2204-422H-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

mleNe

= RO

REMARKS

2204-

422-001-10

CASE/PLANT/CLUTCH

1

2204-

422-002-10

COVER/PLANT/CLUTCH

V523-

100-601-80

PIN

V211-

260-802-50

BOLT/S

2204-

422-098-00

BOLT/STAY/M8

V401-

160-008-00

WASHER,SP/M 8

2204-

422-003-10

SHAFT/PZ/F

V744-

120-350-70

SEAL,OIL/TC20357

© |00 |3 | |OT x| N

2204-

422-260-20

GEAR/PLANT

2213-

422-018-00

GEAR/SPUR/16-18

2213-

422-017-00

CLUTCH/MOVABILITY/PZ

2204-

422-006-10

CLUTCH/FIX/PZ

2194-

419-070-00

WASHER/13X22X2

2204-

422-021-00

GEAR,SPUR/14

2204-

422-019-00

SPRING/HC035

V600-

110-600-40

BEARING,RB/6004

V744-

120-350-70

SEAL,OIL/TC20357

2204-

422-074-10

SHAFT/CLUTCH

2204-

423-002-00

SHAFT/PLANTING/M

2213-

422-019-00

GEAR/SPUR/16-14

2213-

422-021-00

GEAR/SPUR/18-19

2204-

422-017-10

WASHER/20X25X01

2204-

422-004-10

CLUTCH/CHANGE/SPARSE

V704-

140-019-00

RING,SNAP 19

2204-

422-012-10

GEAR/19

V600-

110-620-20

BEARING,RB/6202

2204-

423-001-00

CLUTCH/PLANTING/PZ/M

2204-

422-071-10

SHAFT/CLUTCH

V600-

110-600-40

BEARING,RB/6004

V744-

120-350-70

SEAL,OIL/TC20357

% | K| k| k| | K| k| k| N| K| K| k| %| K| K| k| k| %| K| k| k| K| K| k| k| K| X ¥ * XOW®R

S G R e B B e P e R el el e B e e B e e ) B e B e e e R el R A O ST




61~63-PLEASE SEE (1/3)
75~90-PLEASE SEE 3/3)

FI1G.407 CASE(PLANTING)SYSTEM(F TYPE)(2/3)

2204-422H-0100

89

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=RQ

REMARKS

31

2180-203-002-00

SPRING/HC028

1

32

4148-401-035-00

SHIM/22X30X01

33

2204-422-200-20

FORK/CHANGE

34

V744-112-250-70

SEAL,OIL/TC12257

35

V682-200-001-00

BALL

36

2213-422-022-00

SPRING/HC021

37

V720-101-901-00

O-RING

38

2201-201-002-00

BOLT/M10X12

39

2204-422-330-20

SHIFTER/SPARSE PLANT

40

V705-140-025-00

RING,SNAP/25 C

41

V744-112-250-70

SEAL,OIL/TC12257

42

V682-200-001-00

BALL

43

2213-422-022-00

SPRING/HC021

44

V720-101-901-00

O-RING

45

2201-201-002-00

BOLT/M10X12

46

2204-422-860-00

LEVER/SPARSE PLANTIN

47

V500-163-002-50

PIN,SPLIT/3 X25

48

2204-422-360-10

PLATE/LEVER

49

V500-164-002-00

PIN,SPLIT/4 X20

50

V500-164-002-50

PIN,SPLIT/4 X25

51

2186-421-032-00

JOINT/UNIVERSAL ASSY

52

V211-560-802-50

BOLT,SEMS/M8X25 7T

53

2145-420-001-20

BOOT/SHAFT

54

V760-150-000-00

NIPPLE,GREASE

55

V411-260-006-00

WASHER / M6

56

2190-423-340-20

JOINT,SEEDING/83

57

2204-422-072-00

TUBE/22X

58

V211-260-803-00

BOLT,SEMS

59

V211-360-802-00

BOLT/SP

60

2204-422-089-10

LEVER

% | K| k| k| k| K| k| k| N | K| K| k| K| K| K| k| k| K| K| k| k| K| K| k| k| X| ¥ ¥ ¥ XOAOW®R

e I I T T Y B Y By Y e e B e e e e e e e e e e e e e e e




90

FIG.407 CASE(PLANTING)SYSTEM(F TYPE)(3/3)

2204-422H-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

mleNe

= RO

REMARKS

61

3610-

490-006-00

PIN

1

62

V500-

163-002-50

PIN,SPLIT/3 X25

63

2145-

751-004-00

GRIP

64

2213-

422-350-20

BASE/MOTOR/8 COMP

65

V210-

360-601-60

BOLT(SP)/M6X16

66

2204-

422-084-10

SPRING/HT020/LH

67

2204-

422-078-10

PIN

68

V744-

115-250-70

SEAL,OIL/TC15257

69

1376~

106-001-00

PIN 10X68

70

V500-

162-502-00

PIN,SPLIT/2.5X20

71

2204-

422-023-20

ARM,SEEDING-CLUTCH

72

2204-

422-085-10

SPRING/HT020/RH

73

3567-

401-002-00

WASHER,ROLLER PIN

74

2144-

820-006-30

ARM,STOPPER

75

2204-

422-760-40

MOTOR/PLANT

76

2204-

422-730-30

ARM/MOTOR/PLANT

77

V305-

260-008-00

NUT/M 8

78

V210-

360-603-00

BOLT/SP

79

V360-

260-006-00

INUT/M6

80

2213-

422-340-10

SHAFT/FERTILIZE CLUT

81

2161-

214-003-00

BOLT

82

V744-

120-300-70

SEAL,OIL/TC20307

83

2213-

422-013-10

SPRING/HT024

84

2213-

422-820-00

PIN/FERTILIZE/8 COMP

85

V304-

260-008-00

NUT

86

2204-

422-840-30

PLATE/FERTILIZE CLUT

87

2204-

422-083-10

SPRING/HE046

88

2204-

422-095-20

COVER/MOTOR/PLANTING

89

2186-

508-017-00

CLIP,MAT/SUNSET

90

V211-

360-804-00

BOLT

N | K| k| k| | K| k| k| N| K| K| k| %| K| K| k| k| %| K| k| k| K| K| k| k| K| ¥ ¥ * X|OW®R

S G e e B B e P e el B e I R e B e e e L S I I B e B e R R el B el L R e R e




FIG.407 CASE(PLANTING)SYSTEM(F TYPE)(3/3)

2204-422H-0100

91

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=7 Q

REMARKS

91

V411-260-010-00

WASHER/M10

1

92

8844-765-320-10

CABLE/CLUTCH/PZ

93

2130-601-018-00

PIN,SNAP/6

94

2204-320-007-00

TUBE/STAY/HG/F

95

V411-260-008-00

WASHER,PL/M 8

96

V401-160-008-00

WASHER,SP/M 8

97

V304-260-008-00

NUT

98

V211-360-802-50

BOLT/SP

99

V362-260-008-00

NUT/WASHER

| K| K| k| K| K| X ¥ O @R

[ T S R Y B B A




92

FIG.408 CASE(PLANTING)SYSTEM(1/3)
(EXCEPT F TYPE)

2204-4221-0100

5, 6-PLEASE SEE (3/3)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

mleNe

REMARKS

2204-

422-001-10

CASE/PLANT/CLUTCH

1

2204-

422-002-10

COVER/PLANT/CLUTCH

V523-

100-601-80

PIN

V211-

260-802-50

BOLT/S

2204-

422-098-00

BOLT/STAY/M8

V401-

160-008-00

WASHER,SP/M 8

3625-

540-004-00

CAP,BLANK/30

2204-

422-027-00

SHAFT/PZ

© |00 |3 | |OT x| N

V744-

120-350-70

SEAL,OIL/TC20357

2204-

422-260-20

GEAR/PLANT

2213-

422-018-00

GEAR/SPUR/16-18

V704-

140-019-00

RING,SNAP 19

Vé600-

110-600-40

BEARING,RB/6004

3737-

211-007-00

CAP/35

2204-

422-021-00

GEAR,SPUR/14

V600-

110-630-20

BEARING,RB/6302

2204-

423-002-00

SHAFT/PLANTING/M

2213-

422-019-00

GEAR/SPUR/16-14

2204-

422-017-10

WASHER/20X25X01

2204-

422-017-10

WASHER/20X25X01

2204-

422-004-10

CLUTCH/CHANGE/SPARSE

2204-

422-012-10

GEAR/19

V600-

110-620-20

BEARING,RB/6202

2204-

422-071-10

SHAFT/CLUTCH

Vé600-

110-600-40

BEARING,RB/6004

2213-

422-021-00

GEAR/SPUR/18-19

V744-

120-350-70

SEAL,OIL/TC20357

2180-

203-002-00

SPRING/HC028

4148-

401-035-00

SHIM/22X30X01

V704-

140-019-00

RING,SNAP 19

N | K| k| k| | K| k| k| N| K| K| k| %| K| K| k| k| %| K| k| k| K| K| k| k| K| X ¥ * X|OW®R

e e e B B e I e P e el B el el e B e e e B e e ) B e I e e e el R A O ST




FIG.408 CASE(PLANTING)SYSTEM(2/3)
(EXCEPT F TYPE)

31~49, ,59, 60-PLEASE SEE

2204-4221-0100

(1/3)

93

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=7 Q

REMARKS

31

2204-423-001-00

CLUTCH/PLANTING/PZ/M

1

32

2204-422-200-20

FORK/CHANGE

33

V744-112-250-70

SEAL,OIL/TC12257

34

V682-200-001-00

BALL

35

2213-422-022-00

SPRING/HC021

36

V720-101-901-00

O-RING

37

2201-201-002-00

BOLT/M10X12

38

2204-422-330-20

SHIFTER/SPARSE PLANT

39

V705-140-025-00

RING,SNAP/25 C

40

V744-112-250-70

SEAL,OIL/TC12257

41

V682-200-001-00

BALL

42

2213-422-022-00

SPRING/HC021

43

V720-101-901-00

O-RING

44

2201-201-002-00

BOLT/M10X12

45

2204-422-860-00

LEVER/SPARSE PLANTIN

46

V500-163-002-50

PIN,SPLIT/3 X25

47

2204-422-360-10

PLATE/LEVER

48

V500-164-002-00

PIN,SPLIT/4 X20

49

V500-164-002-50

PIN,SPLIT/4 X25

50

2186-421-032-00

JOINT/UNIVERSAL ASSY

51

V211-560-802-50

BOLT,SEMS/M8X25 7T

52

2145-420-001-20

BOOT/SHAFT

53

V760-150-000-00

NIPPLE,GREASE

54

V411-260-006-00

WASHER / M6

55

2190-423-340-20

JOINT,SEEDING/83

56

2204-422-072-00

TUBE/22X

57

V211-260-803-00

BOLT,SEMS

58

V211-360-802-00

BOLT/SP

59

2204-422-089-10

LEVER

60

3610-490-006-00

PIN

% | K| k| k| k| K| k| k| N | K| K| k| K| X K| k| k| K| K| k| k| K| K| k| k| K| ¥ ¥ ¥ XOAW®R

e I I Y T B Y Y Y e e e e e e N e e e e e e e e e e e e




94

FIG.408 CASE(PLANTING)SYSTEM(3/3)
(EXCEPT F TYPE)

61,62-PLEASE SEE (1/3)
64~72-PLEASE SEE (2/3)

2204-4221-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

mleNe

= RO

REMARKS

61

V500-163-002

-50

PIN,SPLIT/3 X25

1

62

2145-751-004

-00

GRIP

63

2204-422-220

-10

PLATE/BASE/MOTOR

64

V210-360-601

-60

BOLT(SP)/M6X16

65

2204-422-084

-10

SPRING/HT020/LH

66

2204-422-078

-10

PIN

67

V744-115-250

-70

SEAL,OIL/TC15257

68

1376-106-001

-00

PIN 10X68

69

V500-162-502

-00

PIN,SPLIT/2.5X20

70

2204-422-023

-20

ARM,SEEDING-CLUTCH

71

2204-422-085

-10

SPRING/HT020/RH

72

3567-401-002

-00

WASHER,ROLLER PIN

73

2204-422-760

-40

MOTOR/PLANT

74

2204-422-730

-30

ARM/MOTOR/PLANT

75

V305-260-008

-00

NUT/M 8

76

V210-360-603

-00

BOLT/SP

77

V360-260-006

-00

INUT/M6

78

2204-422-095

-20

COVER/MOTOR/PLANTING

79

2186-508-017

-00

CLIP,MAT/SUNSET

80

2161-214-003

-00

BOLT

81

2204-422-850

-10

STAY/CLUTCHCASE

82

V362-260-008

-00

NUT/WASHER

83

V211-360-802

-00

BOLT/SP

84

2204-320-008

-00

TUBE/STAY/HG

85

V411-260-008

-00

WASHER,PL/M 8

86

V401-160-008

-00

WASHER,SP/M 8

87

V304-260-008

-00

NUT

88

V211-360-802

-50

BOLT/SP

89

V362-260-008

-00

NUT/WASHER

% | % k| k| % K| R k| N| % K| k| %| K| K| K| k| X| K| K| k| K| K| K| k| K| X| ¥ X|OT®R

e e e B B L I e e R e I e A R B B R A T ) Y Y e Y Y Y TR




FIG.409 VELOCITY RESTR SYSTEM

2204-4245-0100

FIG.408 /

95

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=7 Q

REMARKS

2204-424-300-00

PLATE/RESTRICTION/HG

1

2213-422-008-00

CABLE/VELOCITY/RESTR

V560-160-008-00

IPIN/SNAP

2213-422-002-00

SPRING/HEO050

2213-422-011-00

PLATE/OUTER/RECEIVIN

1421-621-038-00

BAND,WIRE/170

| %] X k| k| X X(OTR

e e e

|0 O (> W DN

2144-117-002-00

NUT/M8




96

FIG.410 VALVE SYSTEM

2204-435 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

mleNe

= RO

REMARKS

BLANK

BLANK

BLANK

BLANK

-131-000-30

VALVE/MAIN/PZ5 ASSY

FIG S01

-435-006-00

SPACER/VALVE

-360-805-50

BOLT/M8X55

-435-001-00

CAP/22X30

-621-038-00

BAND,WIRE/170

L S

-206-260-00

CARTRIDGE = ASSY

BLANK

ADAPTER/PF1/4 ASSY

BLANK

00 |00 |~ [~ |00 | U1 | |00 DO [ [t [t |1t 1=t

-112-401-10

RING/O

-387-410-00

ADPTER/G1/4.1/4

-112-401-10

RING/O

BLANK

BLANK

| K| K| k| K| k| K| K| k| k| K| K| K| K| K| X ¥ | XOAOW®R

-131-011-00

ADAPTER/G3/816 ASSY




FIG.411 POWER ASSIST(STEERING)SYSTEM

2204-440 -0100

97

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=RQ

REMARKS

BLANK

2204-440-300-10

TORQUEGENERATOR

2194-301-009-00

O-RING

V211-261-003-00

BOLT(S) M10X30

2204-440-001-00

BOLT/M10X30

V401-160-012-00

WASHER,SP/M12

1650-509-290-00

ADAPTER/PF1/4 ASSY

V720-112-401-10

RING/O

1656-509-310-10

ADAPTER/L/PF1/4 ASSY

© |00 |~3 O O |0

V720-112-401-10

RING/O

| k| K| K| k| K| K| X ¥ ¥ X OAW®R

e e e e e e e e

—
o

2204-440-310-00

KIT/SEAL ASSY




98

2204-501M-0100

FIG.501 HOOD SYSTEM

S
SN

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

mleNe
= RO

REMARKS

2204-501-300-00

HOOD/M ASSY

1

35633-901-012-00

ORNAMENT/ISEKI

3801-272-004-00

SCREW/8X25

2204-501-006-10

PLATE/MAGNET

W296-134-008-60

RIVET/BLIND/STEEL/4X

V411-260-004-00

WASHER,PL/M 4

2204-501-007-20

SHEET/METER PANEL

[o - AEN IRV N IVLRI LR

V350-160-005-00

NUT,SPEED

| K| K| k| %] K| ¥ KO R

| = N DN = N




2204-507M-0100

FIG.502 HOOD(REAR)SYSTEM

99

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=7 Q

REMARKS

1

2204-507-002-00

HOOD/REAR/M

1

2

V210-360-602-00

BOLT/SP

*| *O"®»

1




100

2204-508A-0100

FIG.503 STEP(MAIN)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

mleNe

= RO

REMARKS

2204-508-051-00

STEP/FRONT/PZ/M

1

2204-508-061-00

MAT/FRONT/LH/PZ/M

2204-508-062-00

MAT/FRONT/RH/PZ/M

1566-705-006-00

CAP/08

2204-501-005-00

HOOD/MAGNET

W296-133-208-00

RIVET/BLIND

2186-508-009-00

CLIP,STEP MAT

2204-508-251-10

STEP/CENTER/PZ/M

© |00 |3 | |OT x| N

2204-508-253-00

STEP/SEETHROUGH/M

(YRR Y ) I RN R G

2213-508-004-00

TAPBOLT/6X20

Jury
DO

1329-106-002-00

PIN,STAND

3908-170-020-00

PIN/SNAP/08

V211-360-802-50

BOLT/SP

2204-508-059-00

MAT/STEP/PZ/M

2186-508-009-00

CLIP,STEP MAT

N | K| K| k| %| K| K| K| N| K| K| k| X| X ¥ X|OT®R

DN 00 | W DN D

3207-301-016-00

PACKING,DRAIN PLUG




2204-510 -0100

101

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

REMARKS

2204-510-001-

00

STEP/REAR/PZ

1

BLANK

V211-360-802-

50

BOLT/SP

2204-510-004-

00

MATSTEP/REAR/RH

2204-510-005-

00

MATSTEP/REAR/LH

BLANK

2186-508-009-

00

CLIP,STEP MAT

BLANK

3207-301-016-

00

PACKING,DRAIN PLUG

BLANK

BLANK

BLANK

BLANK

2204-510-200-

50

FRAME/REAR/PZ COMP

BLANK

BLANK

oo N NI I g oo oo | [Do[do |-
QW |p> >

V211-360-802-

00

BOLT/SP

| k| K| K| k| k| K| K| K| k| K| K| X k| | X XOOTR




102

2204-5121,-0100

FIG.505 COVER(ENGINE)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

mleNe

= RO

REMARKS

2204-

512-055-00

COVER/ENGINE/HG/M

1

2213-

512-003-10

BRACKET/SEAT/PZ/8

V211-

260-802-00

BOLT/S

V362-

260-008-00

NUT/WASHER

2204-

512-003-10

STAY/HINGE/PZ

V211-

260-801-60

BOLT,SEMS (S) M8X16

2194-

508-220-10

KNOB SET

2194-

508-008-00

PIN

© |00 |3 | |OT x| N

2209-

508-013-00

PLATE/COVER/ROCK/PQZ

2194-

508-009-00

SPRING/HT020

V361-

260-006-00

NUT

2204-

512-009-00

COVER/ATIRCLEANER/G

| K| K| K| K| K| K| K| k| *| X X[OTR

e e e e e B T I N N




FIG.506 TRAY(SEEDLING/SUB)SYSTEM

2204-513K-0100

103

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

=RQ

REMARKS

2204-513-650-

31

SEEDLING FRAME/E16/L

2204-513-660-

31

SEEDLING FRAME/E16/R

2161-513-051-

10

FRAME,SEEDLING

2144-501-011-

10

BOLT/M6X16X16

2204-513-670-

00

STAY/SWIVEL SEEDLING

2132-513-001-

00

PIN

3908-170-020-

00

PIN/SNAP/08

(o RENRIorNIe B R IVLRL AT

2133-812-009-

00

SPRING,TENSION

2204-513-014-

00

PLATE/1/19X20

V210-260-602-

00

BOLT/S

2204-513-680-

00

FUCK/SCRAPER/K COMP

2163-526-006-

00

NUT

V500-163-004-

00

PIN,SPLIT/3 X40

| % | K| K| k| K| K| K| k| X X ¥ X|OW®R

| = R | s o oo




104

FIG.507 STAY(FRAME/SEEDLING/SUB)SYSTEM

2204-514K-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

REMARKS

2204-

514-380-12

STAY/SEEDLING FRAME/

1

2204-

514-390-12

STAY/SEEDLING FRAME/

%%ron

V211-

660-802-50

BOLT/M8X25

2204-

514-210-00

LEVER

2145-

751-004-00

GRIP

2175~

325-007-00

IPIN/08X32

3908-

170-020-00

PIN/SNAP/08

2204-

514-003-00

IPIN/12X100

© |00 |3 | O x| N

2798-

102-002-00

SPRING

V500-

163-002-50

PIN,SPLIT/3 X25

2204-

518-220-33

STAY/TANK/REAR COMP

5K

V211-

360-802-00

BOLT/SP

V362-

260-008-00

NUT/WASHER

2204-

514-400-01

TUBE/AS COMP

5K

V211-

360-802-00

BOLT/SP

V362-

260-008-00

NUT/WASHER

V211-

360-802-50

BOLT/SP

| K| K| K| k| K| K| K| k| k| K| K| K| ¥| % X ROTR

O N D R R NN DN N NN DN DN O -




FIG.508 MIRROR SYSTEM 105

17

'l —506-7

2204-515K-0100

TYPE OF MODEL
PZ63E16

KEY PART CODE DESCRIPTION

an -~
aloNe]
=7 Q

REMARKS

2204-515-300-00

TUBE/MIRROR/K COMP

1

2204-515-001-00

STAY/MIRROR/K

V201-360-803-00

BOLT/M8X30

V411-260-008-00

WASHER,PL/M 8

V304-460-008-00

NUT/M8

3533-306-001-00

SPAC/MS8

1541-621-210-00

MIRROR ASSY

1600-619-212-00

PIVOT

© (00 |~3 (O O | |||

V362-260-008-00

NUT/WASHER

V211-360-802-00

BOLT/SP

- [
=]

V362-260-008-00

NUT/WASHER

F| k| K| K| k| k| K| X ¥ ¥ X OAW®R

DO DO | k| e e N e e




106

2213-517 -0100

FIG.509 SEAT SYSTEM

~’\>§§L505—2

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

mleNe

= RO

REMARKS

-

2213-517-200-00

SEAT/PZ ASSY

1

[\V]

BLANK

2213-517-003-10

PLATE/SEAT/PZ/8

V362-260-008-00

NUT/WASHER

1488-611-003-10

PIN,SEAT SET

3505-704-003-00

PIN,HAIR (10)

2213-517-002-00

CUSHION/SEAT/PZ

V362-260-008-00

NUT/WASHER

2213-517-201-00

NETPOCKET

| K| k| k| K| K| X ¥ % X OOW®R

o R | | m R M =

©|0|=3|o |on s o

V195-164-012-10

SCREW/TAPPING




FIG.510 MARKER(CENTER)SYSTEM

3—g 6

c—e
o—F

.
Y

107

4
2204-524 -0100
S |TYPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |PZ63E16 clL|p
1| - BLANK * 0 1 e
1 [2204-524-300-00 LAMP/MASCOT ASSY * !
2| mme--- BLANK 3 I Y R B B
3|  ------ BLANK W
4 | ------ BLANK * | 1 |1 ------
4 |V201-260-806-50 BOLT/M 8X65 * !
5 |V304-260-008-00 NUT * ?
6 *

4512-106-005-00 (CAP/D6/YELLOW




108 FIG.511 MARKER(SIDE)SYSTEM

2204-528 -0100

TYPE OF MODEL
PZ63E16

KEY PART CODE DESCRIPTION

A= -
=RQ

REMARKS

C
(0]
L
2204-528-001-01 MARKER/SIDE/6 2 5K

2172-124-004-00 SPRING

2144-117-002-00 NUT/M8

V201-260-803-50 BOLT/M 8X35

V411-260-008-00 WASHER,PL/M 8

2161-528-001-00 MARKER(M)

2186-528-007-00 |CAP

2175-528-008-20 BOSS,EXTENSION MARKE

| K| k| K| K| K| X ¥ X|OT R

© |00 |3 | |OT | |W N
[ T Y Y- YR ST CIR XY

2186-528-244-00 RIVET




FIG.512 SWITCH(BACK LIFT)SYSTEM

2204-531 -0100

109

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=7 Q

REMARKS

3807-836-350-00

SWITCH ASSY

1

3807-836-400-00

ACTUATOR ASSY

V111-163-001-60

SCREW/M3X16

V401-160-003-00

WASHER,SP/M 3

O QO |

V411-260-003-00

WASHER/M3

*| % ¥ ¥ KOO T @R

D D D =




110

2204-532 -0100

FIG.513 LAMP(HEAD)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

mleNe

= RO

REMARKS

2204-532-200-00

LANPHEAD

1

2161-532-202-00

BULB/12V18W

2161-532-203-00

SOCKET

*| % % k(O

2
2
4

A (oo (Do [

V350-160-006-00

NUT,SPEED/P6




FIG.514 PANEL(MONITOR)SYSTEM

2204-536L-0100

111

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

moan

=RQ

REMARKS

2204-536-410-00

MONITOR PANEL/PZ3/E1

1

2161-506-005-00

SCREW/TAPPING/6X16

2204-536-571-00

PANEL/FOOD/HGV/M

2204-916-004-00

LABEL/PANEL/LH/K

2204-916-005-00

LABEL/PANEL/RH/K

2186-536-210-20

SWITCH,STARTER

2186-536-211-00

KEY

(o RENRIorNIe B R VLRI AN

2186-536-212-00

NUT/RING

2186-536-220-10

SWICTH,TOGGLE/3

2186-536-253-00

RING(M12X18X1)

2186-536-254-00

NUT(M12X1.0)

2186-536-255-00

COVER/SWITCH

2186-536-223-00

WASHER/AT-508

2145-542-230-00

SWITCH,PUSH

2145-542-232-10

BOOT

V401-160-008-00

WASHER,SP/M 8

V335-260-008-00

NUT

8836-502-203-00

HARNESS/SWGND

3843-271-210-00

SWITVH/COMBI

1729-609-240-00

SWITCH/VR  ASSY

1675-695-005-00

INSULATOR

1719-608-013-00

CAP/BL

1719-608-012-10

CAP/OR

1729-656-005-00

KNOB

3652-273-002-00

SORING

2175-509-230-00

SWITCH/ALTERNATOR/G

2175-509-231-00

CAP,RUBBER

3801-272-300-00

SWITCH,ALTERNATOR/G

3801-272-302-00

BULB/LAMP/12V1W

2204-916-006-00

LABEL/PANEL/REAR/K

% | K| k| k| k| | k| k| N | K| | k| K| X K| k| k| K| K| k| k| K| K| k| k| K| ¥ ¥ ¥ XOAOW®R

e I I YA S I Y B N Y Y e | e e e N A e e e e e e e e e e i e B e




FIG.514 PANEL(MONITOR)SYSTEM
30 3

2204-536L-0100

TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION T|O|R REMARKS
PZ63E16 clele

31 12213-916-039-00 [LABEL/SPEED/8/K !

32 [2204-536-551-00 KNOB/HYDRAULIC SENSI

33 [2204-536-061-00 COVER/COLUMN/FRONT/P

34 [2204-536-052-00 COVER/COLUMN/REAR/3S

35 [2161-506-005-00 SCREW/TAPPING/6X16

*| % | X k| % X|OW®R

R e

36 [V120-366-001-60 SCREW




FIG.515 HARNESS(TRAVELING SECTION)SYSTEM
(F TYPE)

3 3

0
Tal

oy
o3

323

oo
oo

A

2204-537V-0100

113

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=RQ

REMARKS

2204-537-

820-

30

HARNESS/S/F/E16 ASSY

1

3821-262-

202-

00

FUSE/BLADE/32V10A

3824-247-

202-

00

FUSE/BLADE/32V05A

2204-537-

202-

00

CAP/FUSE BOX

2204-537-

821-

00

ORNAMENT/FUSE/K/S

1650-650-

222-

00

FUSE/SLOWBLOW

2190-916-

011-

00

LABEL/SLOWBLOW/8FK

(o RENRIorNIe B R VLRI AN

3821-262-

204-

00

FUSE/BLADE/32V20A

2204-537-

501-

00

LABEL/FUSE

3841-277-

300-

00

RELAY,TWIN

1719-650-

250-

00

RELAY ASSY

1614-690-

202-

00

FUSE/SLOWBLOW

2204-537-

220-

20

HARNESS/R/REAR ASSY

3650-262-

202-

00

DIODE/3.0A

2204-537-

204-

00

FUSE/BLADE/32V03A

1376-402-

003-

00

BAND,WIRE/140

2204-537-

002-

00

BAND

1544-623-

008-

10

HARNESS,WIRE/NO.8

V210-360-601-60

BOLT(SP)/M6X16

2505-111-003-00

BOLT/SP

V360-260-005-00

NUT/M5

N| % | k| k| K| K| K| K| k| K| K| K| k| K| K| K| k| X ¥ ¥ FIOW®XR

o o R 3 o W N R N R R =R =] D R R ] o




114

2
12 a

(EXCEPT F TYPE)

A22A0E

o
oo
=

FIG.516 HARNESS(TRAVELING SECTION)SYSTEM

2204-537W-0100

:

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

mleNe

= RO

REMARKS

2204-537-850-30

HARNESS/S/E16 ASSY

1

3821-262-202-00

FUSE/BLADE/32V10A

3824-247-202-00

FUSE/BLADE/32V05A

2204-537-202-00

CAP/FUSE BOX

2204-537-821-00

ORNAMENT/FUSE/K/S

1650-650-222-00

FUSE/SLOWBLOW

2186-916-034-10

LABEL/SLOW BLOW

3821-262-204-00

FUSE/BLADE/32V20A

© |00 |3 | |OT x| N

2204-537-501-00

LABEL/FUSE

10 |[3841-277-300-00

RELAY,TWIN

11 |2204-537-220-20

HARNESS/R/REAR ASSY

12 |3650-262-202-00

DIODE/3.0A

13 |1376-402-003-00

BAND,WIRE/140

14 |2204-537-002-00

BAND

15 |1544-623-008-10

HARNESS,WIRE/NO.8

16 |V210-360-601-60

BOLT(SP)/M6X16

N | K| K| k| %| K| K| k| N| K| K| k| X| X ¥ X|OT®R

W oo W R R R oo R N R R R




FIG.517 HARNESS(PLANTING SECTION)SYSTEM 1o

R F16.801

invvervall =

P
T/’

2204-539 -0100

TYPE OF MODEL
PZ63E16

an -~
aloNe]
=7 Q

KEY PART CODE DESCRIPTION REMARKS

------ BLANK

------ BLANK

------ BLANK

HARNESS/SEEDLING TAN
------ BLANK

V350-160-004-00 [NUT,SPEED/P4

| % ¥ ¥ k| X|OAOW®R

0O (DD 1= |1 [ [t
[
[
o
o~
1]
(%]
[}
©
[\
o
o
[¥V)
o




116

2204-541G-0100

FIG.518 BATTERY SYSTEM

1A

(STARTER MOTOR)

A

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

mleNe

= RO

REMARKS

1 ......

BLANK

-
>

HARNESS/BATTERY

1

BLANK

BLANK

-541-004-10

HARNESS/BATTERY EART

-260-006-00

INUT/M6

-541-200-00

BATTERY

BLANK

-260-200-30

BATTERYSTAY COMP

-541-002-00

BOLT/M6X20

QO (3| | |0 (O
[\
V]
o
'S

-541-003-00

INUT/M6

| N| K| K| k| K| K| X ¥ *| XOW®R




2204-542K-0100

FIG.519 SWITCH SYSTEM

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

an -~
aloNe]
=7 Q

REMARKS

2144-542-220-00

SWITCH,SAFETY ASSY

1

1491-623-222-00

INUT/M20

1491-623-223-00

BOOT

1716-680-290-00

RELAY/FLASHER ASSY

V210-360-601-60

BOLT(SP)/M6X16

2204-542-200-00

BUZZERASSY

V120-365-002-50

SCREW/M5X25

V360-260-005-00

NUT/M5

© (00 |~3 (O O | |||

1740-680-530-20

HORN ASSY

V200-260-601-60

BOLT/M 6X16

- [
=]

V360-260-006-00

NUT/M6

F| k| K| K| k| K| K| X ¥ ¥ X AOAW®R

2
1
1
1
1
1
1
1
2
2




118

2204-545 -0100

FIG.520 CONTROLLER SYSTEM

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

mleNe

= RO

REMARKS

BLANK

BLANK

BLANK

BLANK

BLANK

BLANK

BLANK

BLANK

BLANK

BLANK

BLANK

BLANK

BLANK

-545-310-30

CONTROLLER/PZ ASSY

-360-602-50 BOLT/SP

BLANK

-545-007-10 COVER/CONTROLLER

-658-015-00 TAPPINGSCREW

-545-500-00 BOX/RELAY/PZ

O | U [ (00|00 DO |1t |1t |1t [t |t |t [ b | | bt [ [ [ [ [t

-360-602-50 BOLT/SP

| K| K| k| K| K| K| K| k| K| K| K| K| K| K| ¥ % ¥ X XOTWXR

IS




e u\\
2904 556K-010h

1 TR

FI1G.805
805-14

SYSTEM

FIG.603

®

.

I

3

1G.805

805-14

\\\\ ‘‘‘‘ Y-
22

!
AN

™
F1G.805
805-14

119

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=RQ

REMARKS

2204-556-250-70

HOLDR/CABLE COMP

2

V362-260-008-00

NUT/WASHER

2204-556-210-10

LEVER/RIDGE CLUTCH/L

2204-556-220-10

LEVER/RIDGE CLUTCH/R

2204-556-003-00

CAP/GREEN/8

2204-556-001-00

IPIN/10X135

3505-704-003-00

PIN,HAIR (10)

(o RENRIorNIe B R VLRI AN

2204-556-240-00

PLATE

2161-735-005-00

PIN

2145-542-230-00

SWITCH,PUSH

2145-542-232-10

BOOT

V401-160-008-00

WASHER,SP/M 8

V335-260-008-00

NUT

8838-741-004-00

PLATE

2161-735-005-00

PIN

2204-556-230-00

PLATE/LH

2161-615-012-00

SPRING/HEO071

2204-556-340-00

CABLE(AZE CLUTCH/6G/

2204-556-420-00

CABLE(AZE/5 ROTOR/CE

2204-556-560-00

CABLE/SEEDLING SLIDE

2161-735-005-00

PIN

2204-556-054-10

CORRUGATED TUBE/13X8

% | K| K| k| K| K| K| k| k| X| K| k| k| K| K| k| k| X X ¥ ¥ XOAOW®R

N O | | D | o | D DN DN D D | o W D | | DN




120 FIG.522 DRIVE(ROTOR)SYSTEM

2204-581E-0100

TYPE OF MODEL
PZ63E16

KEY PART CODE DESCRIPTION

A= -
Fon
R Q

REMARKS

2204-581-230-40 SHAFT/ROTOR/REAR !

2212-581-290-00 SHAFT/ROTOR/FRONT

V211-560-802-50 BOLT,SEMS/M8X25 7T

2145-420-001-20 BOOT/SHAFT

V760-150-000-00 NIPPLE,GREASE

V411-260-006-00 WASHER / M6

2204-581-007-10 |[CASE/ROTOR/LH

2204-581-008-10 [CASE/ROTOR/RH

© |00 |3 | |OT x| N

V211-560-802-50 BOLT,SEMS/M8X25 7T

10 |V211-260-803-00 BOLT,SEMS

11 |2204-581-065-00 BOOT/ROTOR/DRIVE

12 |2204-581-066-00 HARNESSBAND/301

13 |2145-312-002-00 [SEAL,OIL/TC6-254510

14 |2204-581-046-10 RING/16X50X02

156 12130-732-205-00 WASHER

16 |V721-103-105-50 |[O-RING/G55

17 12204-581-015-10 SPROCKET/9

18 |V704-140-016-00 RING,SNAP/16 C

19 |2204-581-019-00 |CHAIN/ROLLER

20 {2204-581-013-10 SHAFT/DRIVE

21 |2204-581-029-00 SPROCKET/12/FOLLOWIN

22 |2204-581-028-00 |CLUTCH/FOLLOWING/M

23 [2204-581-038-00 SPRING/HC054

24 |V600-110-620-10 BEARING,RB/6201

25 |V600-110-620-30 BEARING,RB/6203

26 |V744-117-350-70 SEAL/OIL

27 12204-581-022-10 PLATE/ROTORCASE

28 |V211-360-802-00 BOLT/SP

29 [2186-738-038-20 |CAP/10

N | K| k| k| | K| k| k| N| K| K| k| %| K| K| k| k| %| K| k| k| K| K| k| k| K| ¥ k| % XOW®R

e e B R e B B e el e T el el e B e e e e B ) B e I T R el B e e R el L S

30 [2204-581-300-00 SHIFTER/ROTOR/CLUTCH




121

FIG.522 DRIVE(ROTOR)SYSTEM

ey -
-39 42 41 N

484?

524-29

2204-581E-0100

49—
01— FIR

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=RQ

REMARKS

31

2204-581-005-00

PLATE,ARM/ROTER

1

32

V744-112-250-70

SEAL,OIL/TC12257

33

V705-140-025-00

RING,SNAP/25 C

34

V210-260-601-60

BOLT/S

35

3560-503-302-00

WASHER,WIRE TENSION

36

2161-615-014-00

SPRING,HE071

37

2204-581-290-10

CAM/CABLE

38

V411-260-012-00

WASHER /M12

39

V500-163-002-00

PIN,SPLIT/3 X20

40

2186-533-002-00

ROLLER

41

V411-260-008-00

WASHER,PL/M 8

42

V500-163-002-00

PIN,SPLIT/3 X20

43

2213-581-500-00

CABLE/CLUTCH/ROTOR/E

44

3650-201-006-00

PROTECTOR,ENGINE

45

2161-735-005-00

PIN

46

2161-615-012-00

SPRING/HEO071

47

1376-402-003-00

BAND,WIRE/140

48

2111-441-019-20

IPTN/2

49

V411-260-006-00

WASHER / M6

50

2161-735-005-00

PIN

| X | K| k| k| K| K| K| k| K| K| K| k| K| K| X ¥ ¥ ¥ XOWR

e e e e L e e e e e e e e e e e




122 FIG.523 ROTOR SYSTEM(1/2)

21~30-PLEASE SEE 2/2 PAGE
18

2204-582B-0100

TYPE OF MODEL
PZ63E16

KEY PART CODE DESCRIPTION

A= -
Fon
R Q

REMARKS

2204-582-052-00 SHAFT/ROTOR/6/CENTER !

2204-582-063-00 ROTOR/72/M

2204-582-062-00 ROTOR/36/M

2204-582-055-00 HUB/ROTOR/M

2204-582-059-00 [COVER/COIL/M

2204-582-500-10 STAY/ROTOR/6/CENTER

V211-360-802-00 BOLT/SP

2204-582-053-00 SHAFT/ROTOR/6/M

© |00 |3 | |OT x| N

2204-582-063-00 ROTOR/72/M

10 |2204-582-062-00 ROTOR/36/M

11 |2204-582-055-00 HUB/ROTOR/M

12 12204-582-059-00 |COVER/COIL/M

13 [1359-403-003-00 [PIN/6X26

14 |2188-208-015-00 [PIN,COTTER/2.5X20/SU

15 [2204-582-015-00 [PIN,SPLIT/3X30/SUS

16 [2144-513-007-00 [CAP,SUPPORT

17 12213-582-005-20 |COLLAR/31X38X15

18 |2204-582-051-00 BUSH/ROTOR/M.

19 |2204-582-057-00 COVER/ROTOR/6/LH/M

20 |V210-360-601-20 BOLT,SEMS

21 |2204-582-053-00 SHAFT/ROTOR/6/M

22 |2204-582-062-00 ROTOR/36/M

23 |2204-582-063-00 ROTOR/72/M

24 [2204-582-055-00 HUB/ROTOR/M

25 [2204-582-059-00 [COVER/COIL/M

26 |1359-403-003-00 [PIN/6X26

27 [2188-208-015-00 [PIN,COTTER/2.5X20/SU

28 |2204-582-015-00 [PIN,SPLIT/3X30/SUS

29 |2144-513-007-00 |CAP,SUPPORT

% | K| k| k| | K| k| k| N| K| K| k| N| K| K| k| k| %| K| k| k| K| K| k| k| K| ¥ ¥ * XOW®R

L I I A B B B T [ B B Y Y B e B N B B B e B B e B I [ L I N

30 [2213-582-005-20 |[COLLAR/31X38X15




2204-582B-0100

FIG.523 ROTOR SYSTEM(2/2)

123

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=7 Q

REMARKS

31

2204-582-051-00

BUSH/ROTOR/M.

1

32

2204-582-058-00

COVER/ROTOR/6/RH/M

33

V210-360-601-20

BOLT,SEMS

34

2204-582-012-00

ROLLER(ROTARY)

35

2204-582-011-00

TUBE/ROLLER

36

2204-582-015-00

PIN,SPLIT/3X30/SUS

*| % ¥ ¥ k| X|OAOW®R

D = DN D




124

FIG.524 CONTROL(DEPTH/ROTOR)SYSTEM
24,

LN

5 > AR 7076

/

Y

2204-583L-0100

KEY

PART CODE DESCRIPTION

TYPE OF MODEL| I
PZ63E16 C

=
=on
RO

REMARKS

2204-

583-500-00 FRAME/ROTOR HIGH/6/M

1

35626-

704-001-00 [CAP

3505~

704-003-00 [PIN,HAIR (10)

V411-

260-010-00 WASHER/M10

2204-

583-011-00 HOLDER/ROTER

V211-

260-802-00 BOLT/S

2204-

583-580-10 METAL/ROTOR COMP

2204-

583-056-00 HUB/21X35X46

© |00 |3 | |OT x| N

2204-

583-055-10 METAL/ROTOR

V210-

360-601-20 BOLT,SEMS

V744-

135-550-80 |[SEAL,OIL/TC35558

V704-

140-035-00 RING,SNAP/35 C

Vé600-

150-600-70 BEARING,RB/6007SS

V211-

360-802-00 BOLT/SP

2204-

583-510-00 HOLDER/6/LHM COMP

2204-

583-520-00 HOLDER/6/RH/M COMP

2144-

513-007-00 |CAP,SUPPORT

2204-

583-220-00 ARM/ROTORSUPPOR COMP

2204-

583-003-00 PLATE/ARM/ROTER

2121-

511-002-10 PIN MARKER

3908-

170-020-00 [PIN/SNAP/08

2204-

583-310-10 BRACKET/FULCRUM/6LH

2204-

583-320-10 BRACKET/FULCRUM/6RH

V710-

140-010-00 RING,SNAP/E10

2204-

583-001-10 |STAY

2204-

583-015-00 SPRING/HE200

V411-

260-010-00 WASHER/M10

2161-

222-003-00 [PIN,SNAP

2204-

583-620-00 ARM/LEVER/ROTOR/M

3625-

151-001-00 WASHER

N | K| k| k| | K| k| k| N| K| K| k| %| K| K| k| k| %| K| k| k| K| K| k| k| K| ¥ ¥ * X|OW®R

ok ok R e e o] R R e D] b b M| | R ] b | | 00| M| D DO R | M| D DO




FIG.524 CONTROL(DEPTH/ROTOR)SYSTEM
24

2204-583L-0100

18

s
f\> W‘Ea

. 707-6

125

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=RQ

REMARKS

31

V500-163-002-00

PIN,SPLIT/3 X20

1

32

2204-583-270-20

LEVER/ROTOR COMP

33

3659-215-003-00

GRIP/11X60

34

2157-419-005-00

IPIN/05X28

35

V500-161-601-50

PIN,SPLIT/1.6X15

36

2163-870-013-00

SPRING/HE076

37

2204-583-054-00

SPRING/HE132

38

2204-583-053-00

GUIDE/ROTOR/M

39

V211-360-802-00

BOLT/SP

40

2204-583-640-00

GUIDE/ROTOR/LH/ COMP

41

2204-583-610-20

GUIDE/ROTOR/RH COMP

42

V211-360-802-00

BOLT/SP

43

V411-260-010-00

WASHER/M10

44

3505-704-003-00

PIN,HAIR (10)

45

V201-360-804-50

BOLT/M8X45/7T

46

V304-260-008-00

NUT

N | K| K| k| K| K| K| k| X| K| K| k| X X ¥ FOW®R

[ I N I N N | NS B B B N e e e e e




126

FIG.525 CASE(CHAIN)SYSTEM(1/2)
25,26-PLEASE SEE 2/2 PAGE

7A

2204-589M-0100

7A

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

.

mleNe

= RO

REMARKS

2204-

589-500-00

CASE/CENTERROTOR/LH

1

2204-

589-051-00

CASE/CENTERROTOR/LH

2204-

589-053-00

COVER/CASE/ROTOR

V210-

560-601-20

BOLT/S

2204-

589-066-00

PLUG/BOA/42

IS

BLANK

SHAFT/CENTER ROTOR/D

BLANK

-589-068-00

GEAR/BEVEL/12/FORGIN

N

-110-620-20

BEARING,RB/6202

BLANK

OO (0 |J 3O OO W N

-589-058-10

SHAFT/ROTOR/FRONT

-110-620-30

BEARING,RB/6203

-140-040-00

RING,SNAP/40 C

-140-017-00

RING,SNAP/17 C

e O

-589-065-00

SEAL/OIL

BLANK

-589-061-10

SHAFT/ROTOR/REAR/LH

-589-063-00

GEAR/BEVEL/20

-110-620-30

BEARING,RB/6203

-140-040-00

RING,SNAP/40 C

-589-065-00

SEAL/OIL

-589-062-00

GEAR/BEVEL/10

-589-065-00

SEAL/OIL

-110-620-30

BEARING,RB/6203

-140-017-00

RING,SNAP/17 C

-140-040-00

RING,SNAP/40 C

-589-067-00

COLLAR/18X22X12

-589-510-00

CASE/CENTERROTOR/RH

-589-052-00

CASE/CENTERROTOR/RH

N | K| k| k| | K| k| k| N| K| K| k| %| K| K| k| k| %| K| k| k| K| K| k| k| K| X ¥ * X|OW®R

e B e B B e e e e L S




FIG.525 CASE(CHAIN)SYSTEM(2/2)

2204-589M-0100

28

523-6

27

29A  29A

127

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=7 Q

REMARKS

27

2204-589-066-00

PLUG/BOA/42

2

28

BLANK

28

SHAFT/CENTER ROTOR/D

29

BLANK

29A

2204-589-068-00

GEAR/BEVEL/12/FORGIN

30

V600-110-620-20

BEARING,RB/6202

SIS

31

BLANK

31

2204-589-058-10

SHAFT/ROTOR/FRONT

32

V704-140-017-00

RING,SNAP/17 C

33

2204-589-065-00

SEAL/OIL

34

V600-110-620-30

BEARING,RB/6203

35

V705-140-040-00

RING,SNAP/40 C

e e e

36

BLANK

36

2204-589-059-10

SHAFT/ROTOR/REAR/RH

37

V600-110-620-30

BEARING,RB/6203

38

V705-140-040-00

RING,SNAP/40 C

39

V704-140-017-00

RING,SNAP/17 C

40

2204-589-065-00

SEAL/OIL

| % | K| K| k| K| K| K| k| k| K| K| K| k| X| ¥ ¥ X|OW®R

e




128 FIG.601 LIFT SYSTEM

2204-601E-0100

TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION T|O|R REMARKS
PZ63E16 clele
R BLANK [+ | o1 [ ------
1A(2204-601-340-00 [LIFT/E COMP

2194-338-003-20 BOLT/M10X25

2204-537-002-00 BAND

V411-260-010-00 WASHER/M10

2204-601-003-00 HUB/ROLLING/PZ

-150-620-50 BEARING,RB/6205SS

V201-361-003-00 BOLT/M10X30

V401-160-010-00 WASHER,SP/M10

| K| k| K| K| K| X ¥ ¥ X OW®R

e e L R B S I S

€O |00 (=3 |0 |01 i o DD
<
o
o
o

2142-101-005-00 WASHER




FIG.602 LOCK(ROLLING)SYSTEM

2204-602 -0100

129

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=7 Q

REMARKS

BLANK

BLANK

BLANK

BLANK

2204-602-002-40

PLATE/ROLLFUCK

V500-163-003-00

PIN,SPLIT/3X30

2140-816-001-00

WASHER/12X30X3.2

V500-163-003-00

PIN,SPLIT/3X30

2204-602-001-10

SPRING/LOCK

A A I e R e

2130-755-002-00

WASHER,STAND SPRING

| K| K| k| K| K| X ¥ ¥ XOAW®R

N N N NN N




130

29
s

Y| :,;yi’ﬁ’

2204-603K-0100

FIG.603 FRAME(PLANTING)SYSTEM

5

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

mleNe

= RO

REMARKS

2204-603-001-10

SHAFT/DRIVE/6

1

V600-110-690-70

BEARING

3750-251-023-00

KEY,DRIVE SHAFT

2144-604-002-10

GEAR,BEVEL/15T

2204-603-050-00

SHAFT/INPUT/7

3750-251-023-00

KEY,DRIVE SHAFT

V600-110-630-30

BEARING,RB/6303

V705-140-047-00

RING,SNAP/47 C

© |00 |3 | |OT x| N

V704-140-017-00

RING,SNAP/17 C

10 [V744-117-470-80

SEAL,OIL/TC17478

11 |3505-604-002-00

SHIM,TIMING GEAR

12 |2204-603-200-10

BRACKET/ROLARING

13 [V201-361-002-5B

BOLT/SEAL

14 [V401-160-010-00

WASHER,SP/M10

15 |V211-360-802-00

BOLT/SP

16 (2204-603-031-10

CASE/TRANSPLANT/CENT

17 1|2204-603-019-20

CASE/TRANSPLANT/K/LH

18 [V211-260-802-50

BOLT/S

19 [V211-260-803-50

BOLT(S) M8X35

20 |V362-260-008-00

NUT/WASHER

21 |V522-100-601-60

PIN

22 12161-603-006-00

PLUG,OIL 18/BRACK

23 12204-603-240-00

FRAME/SIDE/6LH

24 [2204-603-310-00

FRAME/SIDE/6RH/ COMP

25 |V211-260-802-00

BOLT/S

26 |V211-260-803-00

BOLT,SEMS

27 |V362-260-008-00

NUT/WASHER

28 |V522-100-601-60

PIN

29 12204-603-013-20

CASE/TRANSPLANT/SIDE

30 [V211-260-802-00

BOLT/S

% | K| k| k| N| K| k| k| N| K| K| k| N| K| K| k| k| %| K| k| k| K| K| k| k| K| ¥ ¥ * X|OW®R

@ DN B O O DN = = NN DN DN O M e O O M| ] N DN ] ] N




FIG.603 FRAME(PLANTING)SYSTEM 131

2204-603K-0100

TYPE OF MODEL

PZ63E16
4

KEY PART CODE DESCRIPTION REMARKS

A= -
oA
=% Q

31 |V522-100-601-60 PIN

32 (2204-603-014-00 COVER/FRAME 2

* % ¥ O

33 |[V211-260-801-60 BOLT,SEMS (S) M8X16 8




132

FIG.604 LINK(FLOAT)SYSTEM

2204-605J-0100

\

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

mleNe

= RO

REMARKS

1

BLANK

1A

BLANK

1B

BLANK

1C

-605-210-30

STAY

2

-605-013-00

SPRING/HE131

-201-005-00

PIN

DN DN = =

-735-006-00

PIN

BLANK

BLANK

-605-009-20

PLATE/LINK/SENSOR

-605-005-00

ARM/SENSER

-260-008-00

WASHER,PL/M 8

-201-005-00

PIN

-125-001-00

PIN

-735-006-00

PIN

S G S

-605-011-00

PLATE/U/FLOOTLINK

BLANK

12A

-605-220-10

PLATE,LINK

-162-501-50

PIN,SPLIT/2.5X15

-735-006-00

PIN

-605-200-00

ROD

e e

BLANK

-605-018-00

JOINT/FLOAT/E

-260-012-00

NUT/M12

-160-012-00

WASHER,SP/M12

-260-012-00

WASHER /M12

e

BLANK

-163-002-00

PIN,SPLIT/3 X20

-735-006-00

WASHER

-260-008-00

NUT

N | K| k| k| | K| k| k| N| K| K| k| %| K| K| k| k| %| K| k| k| K| K| k| k| K| X *| * XOW®R




FIG.604 LINK(FL

|

OAT)SYSTEM

133

% ~ 0 603-12
E
: 20>
T N
9 18 ! W6 i
\ 7 45 \\I\\c
2204-605J-0100
S |tryPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O |[R REMARKS
c |PZ63E16 clL|p
23 |V401-160-008-00 WASHER,SP/M 8 * !
24 [1729-662-340-00 SENSOR/ANGLE/110/R * !
25 |V120-364-001-00 SCREW/SP * 2
26 |2204-605-003-00 PLATE/FLOAT/SENSOR * !
27 | - BLANK * ] e
27A|V360-260-006-00 NUT/M6 * 1
28 | ------ BLANK * | e




134

FIG.605 SLIDE SYSTEM

2204-607K-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

REMARKS

V744-117-470-80

SEAL,OIL/TC17478

1

2204-607-022-00

SEAL,OIL

2142-736-236-00

PLUG

2204-607-003-10

GEAR,SPUR/15

2204-701-025-10

KEY/05X05X23

V704-140-032-00

RING,SNAP/32 C

1524-221-003-00

BEARING,RB/62132

2204-607-021-00

RING,STOP

2204-701-031-00

IPIN/2.5

e e e B B R e

Slwoloo|~a o |on|ix | |po |~

BLANK

10A

SHAFT/SEND/E

11

BLANK

11

BLANK

11

KNOCK/SEND/PZ8

12

BLANK

12

BLANK

12

BLANK

12

SPRING/SEND/PZ8

13

BLANK

13A

LEVER/PZ

14

BLANK

14

COLLAR/12X16X19

15

BLANK

15A

-607-036-00

GEAR/SPUR/30/PZ8

16

-421-031-00

KEY/5X5X10

17

BLANK

17

SHIM,SAFETY CLUTCH

18

BLANK

18A

COLLAR/20X25X04

19

BLANK

N | K| k| k| | K| k| k| N| K| K| k| %| K| K| k| k| %| K| k| k| K| K| k| k| K| ¥ ¥ * X|OW®R




FI1G.605 SLIDE SYSTEM

2204-607K-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

19A

2213-607-031-00

GEAR/SPUR/24/18TIMES

1

20

BLANK

20A

GEAR/SPUR/22/24TIMES

21

BLANK

21A

2213-607-038-00

GEAR/SPUR/24/20TIMES

22

V600-110-600-10

BEARING,RB/6001

23

BLANK

23A

BEARING,RB/6002

24

BLANK

25

BLANK

26

BLANK

27

BLANK

27A

SCREW M3X20

28

BLANK

28A

2130-610-012-00

LEVER

29

V744-112-220-70

SEAL,OIL TC122207

30

2213-607-044-00

GEAR/SPUR/22/24TIMES

31

2213-607-045-00

GEAR/SPUR/20/20TIMES

e

32

BLANK

32A

GEAR/SPUR/18/18TIMES

33

BLANK

33A

SLEEVE/CAM/LEAD/8

34

BLANK

34

BLANK

34

2204-608-007-00

KEY/05X05X46

35

V704-140-025-00

RING,SNAP/25 C

36

V705-140-047-00

RING,SNAP/47 C

37

BLANK

38

BLANK

39

BLANK

% | K| k| k| k| K| k| k| N | K| K| k| K| X K| k| k| K| K| k| k| K| K| k| k| X| ¥ ¥ ¥ XOAW®R




136

FIG.605 SLIDE SYSTEM

2204-607K-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

40

V600-150-620-20

BEARING,RB/6202SS

1

41

BLANK

42

BEARING,RB/6005SS

43

BLANK

43

-230-002-00

KEY

44

-607-036-00

WASHER/15X24X01

45

-103-004-00

WASHER/6X25X2.3

46

-160-006-00

WASHER,SP/M 6

47

-211-001-00

BOLT/SEAL/M6X16

% | K| k| k| K| K| X ¥ % X OW®R

e e e e

48

-501-018-00

CAP,PLANTING ARM




2204-608E-0100

FIG.606 CAM(LEAD)SYSTEM
3

32
. ©p

137

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=RQ

BLANK

BLANK

2204-608-005-20

CAM/LEAD/E

2188-601-036-10

BEARING/LEED CAM/PP

V210-260-602-00

BOLT/S

V600-150-600-20

BEARING,RB/6002SS

M| =

BLANK

OILSEAL/TC152807

O[O |OT [ (00D | |1 | =

BLANK

o
>

2204-608-016-00

BOOT/LEADCAM/E18

-3

2204-608-001-30

CAM/PZ

oo

4131-103-004-00

WASHER/6X25X2.3

©

V401-160-006-00

WASHER,SP/M 6

—
o

2180-211-001-00

BOLT/SEAL/M6X16

e

—
-

BLANK

11A

BLANK

11B

2218-608-003-00

METAL/CAM/LEAD/10

12

2204-608-003-00

PLATE,METAL

13

V210-260-601-60

BOLT/S

14

2142-736-236-00

PLUG

= o M =

15

BLANK

15A

2145-762-007-00

BOLT

16

2171-608-003-00

PAWL LEAD

17

BLANK

18

BLANK

18

BLANK

18

2204-608-006-00

WIREBAND/188

19

2213-608-007-00

BUSH/22X25X25

20

2218-608-004-00

COLLAR/07X19X06

21

2218-608-005-00

BUSH/17X19X10

% | K| k| k| k| K| k| k| K| K| K| k| N| X K| k| k| K| K| k| k| K| K| k| k| X| ¥ ¥ ¥ XOAOW®R

N = DN DN




198 FIG.606 CAM(LEAD)SYSTEM
3

32
|y

2204-608E-0100

TYPE OF MODEL
PZ63E16

REMARKS

A= -
Fon
R Q

KEY PART CODE DESCRIPTION

22 (2194-608-007-00 BOLT/M10X130 1

23 |V304-260-010-00 NUT

24 |V401-160-010-00 WASHER,SP/M10

25 |V410-260-010-00 WASHER,PL/M10

26 |V304-260-010-00 NUT

27 |V401-160-010-00 WASHER,SP/M10

28 [2149-806-018-00 WASHER/10X19X03

29 [2194-608-006-00 |[COLLAR/10X12X09

30 [2204-608-022-00 [PIPE/JOINT/BOOT

31 |J062-119-126-00 |[CLIP/HOSE/11.9-12.6

| N| K| K| k| K| K| X ¥ ¥ X OAOW®R

D D R R N R N R R e

32 |J061-132-050-00 CLAMP/WORM/32-50




FIG.607 LEVER(DEPTH/PLANTING)SYSTEM

2204-614 -0100

139

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=7 Q

REMARKS

BLANK

2204-614-200-10

FRAME/DEPTH/6 COMP

2204-614-002-00

PLATE,HOLDER

2204-614-008-00

PLATE/HOLDER

V211-360-802-00

BOLT/SP

2204-614-230-00

LEVER/DEPTH

e e

2183-613-003-00

GRIP

BLANK

BLANK

BOLT/SP

BLANK

© © |00 |00 |3 O Ok W N -

V362-260-008-00

NUT/WASHER

| K| K| K| k| K| K| K| k| k| X X[OWR




140

FIG.608 FLOAT(CENTER)SYSTEM(F TYPE)

2204-616H-0100

ngiziﬂéa

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

mleNe

= RO

REMARKS

2204-616-005-

00

FLOOT/CENTER/6L

1

2204-616-002-

00

PLATE/FLOOT/F

V211-360-802-

00

BOLT/SP

V363-260-008-

00

NUT/WASHER

2204-616-200-

00

STAY

2120-409-004-

00

PIN

OO N

3505-704-003-

00

PIN,HAIR (10)

% | %| K| k| %k| X X[OTR

DN DN N DN DN =




FIG.609 FLOAT(CENTER)SYSTEM(EXCEPT F TYPE)

2204-616N-0100

szigzﬁﬁ

141

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=7 Q

REMARKS

2171

-634-

001-

10

FLOAT/CENTRE

1

2204

-616-

002-

00

PLATE/FLOOT/F

V211

-360-

802-

00

BOLT/SP

V363

-260-

008-

00

NUT/WASHER

2204

-616-

200-

00

STAY

V211

-360-

802-

00

BOLT/SP

(o RENRIorNIe B R VLRI AN

2120

-409-

004-

00

PIN

| % K| k| X X ¥ X|OT R

N N NN N

3505

-704-

003-

00

PIN,HAIR (10)




FIG.610 ADJUSTMENT(ROLLING)SYSTEM

2204-617 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

mleNe

= RO

REMARKS

2146-640-001-60

SPRING/HE232

2

2163-617-004-00

SPRING/HE385

2

BLANK

ROD/M8X333

BLANK

NUT

OU i [ (0N =

BLANK

| K| K| k| X K| X KO R

V362-260-008-00

NUT/WASHER




FIG.611 AUTOMATIC(ROLLING)SYSTEM

2204-618 -0100

143

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=7 Q

BLANK

BLANK

BLANK

2204-618-200-30

GEAR/ROLLING COMP

7957-405-003-00

PIN/HAIR

2204-618-002-00

COLLER/10X14X10

V411-260-010-00

WASHER/M10

V500-163-002-00

PIN,SPLIT/3 X20

e e e

BLANK

BLANK

PLATE/ROLLING COMP

qggmm»wwEHHH

BLANK

-3
>

WASHER /M12

oo

BLANK

00
>

V500-163-002-00

PIN,SPLIT/3 X20

©

1376-402-003-00

BAND,WIRE/140

—
o

2194-543-200-00

MOTER

—
—

V200-260-501-20

BOLT/M 5X12

—
[\

V401-160-005-00

WASHER,SP/M 5

—
[UV]

2194-543-001-00

TUBE/100

—
'S

2132-545-008-00

WIRE BAND(92)

—
ot

1729-662-340-00

SENSOR/ANGLE/110/R

—
2]

V120-364-001-00

SCREW/SP

—
-3

2204-618-003-00

SENCER ARM

—
oo

V301-260-006-00

NUT/M6

—
©

V401-160-006-00

WASHER,SP/M 6

DO
o

1690-505-240-00

SENSOR/SLOPE ASSY

DN
—

V210-360-603-00

BOLT/SP

S e e e L e e e e

DN
DN

1425-621-004-00

HOLDER/JE/9-9

% | K| k| k| % K| K| k| N | X X k| K| K| K| K| k| X| K| K| k| K| K| K| k| X ¥ ¥ FX|OWXR




144

FI1G.612 RAKE SYSTEM

2204-619N-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

mleNe

=~ 7AQ

REMARKS

BLANK

RAKE/PZ

2

DO (1= |1

BLANK

BLANK

o

V273-360-802-00

BOLT,SEMS/M8X20

IS

2204-619-310-00

STAY/RAKE/6/LH/L

(4

V211-360-802-00

BOLT/SP

BLANK

6A

BLANK

6B

2204-619-320-20

STAY/RAKE/L

V210-360-601-60

BOLT(SP)/M6X16

| N| K| K| k| K| K| X ¥ *| X OAW®R




%M

603-29

2204-7015-0100

FIG.701 FRAME(SIDE)SYSTEM

145

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=RQ

REMARKS

2213-701-002-00

CASE/HOLDER/TRANSPLA

3

V211-260-802-50

BOLT/S

[y
DO

V522-100-601-60

PIN

2204-603-017-00

OILSEAL/TC

2144-701-003-30

FINGER,RIDGE CLUTCH

2204-701-025-10

KEY/05X05X23

2204-701-031-00

IPIN/2.5

(o RENRIorNIe B R VLRI AN

V704-140-017-00

RING,SNAP/17 C

2213-701-024-10

SPROCKET/CLUTCH/PZ8

2213-701-023-00

BUSH/17X19X15

V600-110-600-30

BEARING,RB/6003

V705-140-035-00

RING,CIRCLIP

2194-701-020-00

SPRING

2194-701-010-00

PLUG/47

3505-411-210-00

CHAIN,MID COMP

2213-701-004-00

TIGHTNER/SUPPORT/8UP

2213-701-005-00

TIGHTNER/SUPPORT/8LO

2161-701-005-00

COVER

| | W W W N W W W O W H N W W~ ®

2161-701-006-10

GASKET

V211-260-801-60

BOLT,SEMS (S) M8X16

2142-736-236-00

PLUG

2186-703-200-60

SHAFT/PLANTING ARM

2161-701-003-20

SPROCKET/18

V710-140-024-00

RING/SNAP

2186-703-220-01

METAL/S

6G

V600-110-620-30

BEARING,RB/6203

V740-117-300-60

SEAL,OIL/SC17306

V211-260-801-60

BOLT,SEMS (S) M8X16

2213-701-003-10

BOLT/TENSIONER/M10X3

2213-701-001-10

NUT/FLANGE/M10

% | K| k| k| k| | k| k| N | K| K| k| K| K| K| k| k| K| K| k| k| K| K| k| k| K| ¥ ¥ ¥ XOAOW®R




146 FIG.701 FRAME(SIDE)SYSTEM

ll Z 31 | 26
Tl N 25

603-29

14
2204-701S-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ |Pz63ete clule
* 3

31 |[V720-101-901-00 O-RING




2204-703E-0100

(SLID
tin

ER)SYSTEM

147

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=RQ

REMARKS

BLANK

2213-703-210-

10

PUMP/OILSET

2204-703-210-

00

STAY/TANK/E COMP

3640-260-200-

30

BATTERYSTAY COMP

1376-402-003-

00

BAND,WIRE/140

2204-801-017-

00

HOSE/08X970

2204-801-018-

00

HOSE/08X850

2204-801-019-

00

HOSE/08X730

2213-801-008-

00

HOSE/08X430

© |00 |~3 O O |0

2213-801-014-

00

NOZZLE/OIL

3632-360-036-

00

JOINTT-TYPE 2

==
=]

2186-805-011-

00

BUSH,SEEDLING

| K| K| K| k| K| K| X k| k| X X[OAOWR

[N VU TN TR TR TRy B TR Y Y




148 FIG.703 LEVER(PICKING/SEEDLING)SYSTEM

2204-706 -0100

TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION T|O|R REMARKS
PZ63E16 clele
------ BLANK memm--
2204-706-200-10 TUBE/6 !
------ BLANK memm--
------ BLANK m-----

2204-706-240-20 LEVER/SEEDLING/PZ

-613-003-00 |GRIP

V211-360-802-00 BOLT/SP

DN DN e =

2204-706-011-00 PLATE,HOLDER

------ BLANK

Jury

2204-706-270-00 PLATE

| N| K| k| K| k| K| X ¥ *| X OAOW®R

(|0 || [N DN =
[\
—
0]
w

V211-360-802-00 BOLT/SP




FIG.704 FLOAT(SIDE)SYSTEM(F TYPE)

ol
e
3P,
&

2204-710N-0100

149

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=7 Q

REMARKS

BLANK

FLOAT/SIDE/ROTER

2

BLANK

STAY/LH

BLANK

2204-710-210-10

STAY/RH

V211-360-802-00

BOLT/SP

3656-223-011-00

IPIN/10X113

3505-704-003-00

PIN,HAIR (10)

2161-711-012-00

RAKE

R N N DN

1566-705-006-00

CAP/08

© |00 |3 |0 |t |ix [co (o | DO [ =

BLANK

9A

2204-710-012-10

SPRING/HT015/S

| % | K| K| k| K| K| K| k| X X ¥ X|OW R




150

FIG.705 FLOAT(SIDE)SYSTEM(EXCEPT F TYPE)

2204-7100-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

mleNe

= RO

REMARKS

BLANK

-710-007-10

FLOAT/SIDE/ROTER

-710-200-10

STAY/LH

-710-210-10

STAY/RH

-360-802-00

BOLT/SP

-223-011-00

IPIN/10X113

-711-012-00

RAKE

LS 1 I TR T

-705-006-00

CAP/08

® |3 | | |eo M| [

BLANK

>

-710-014-10

SPRING/HT015/B

| K| k| K| K| K| X ¥ ¥ X OW®R




FIG.706 MARKER SYSTEM(1/2)

2204-711 -0100

151

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=7 Q

REMARKS

1 ......

BLANK

1 ......

BLANK

1A

BLANK

—
>
DN
DN
o
S
1]
-3
—
—
N
(0]
o
S
o

TUBE/MARKER/PZ6/L

BLANK

BLANK

BLANK

2204-711-290-40

TUBE/MARKER/PZ6/R

2144-513-004-00

SPRING/HE117

2120-126-001-00

PIN,WHEEL SET

BLANK

BLANK

3680-155-004-00

IPIN/08X55

V500-163-001-50

PIN,SPLIT/3 X15

2161-735-006-00

PIN

2204-711-022-00

SPRING/MAKER/RH

© |00 |<3|o ot o |on s [co DD o o
> | >

2204-711-023-00

SPRING/MAKER/LH

=N DN N

BLANK

11 [2204-711-006-00

ROD/MARKER

12 |2183-526-001-10

HUB,MARKER

13 |13560-503-302-00

WASHER,WIRE TENSION

14 [2186-707-001-00

PIN,COTTER/2.5X15/SU

15 |12186-707-006-00

SPRING/HC029

16 {2163-526-001-20

MARKER,LINED/PGP

N NN O NN

BLANK

17 |2204-711-260-10

STAND

18 12137-450-003-00

SPRING

[ )

19 14138-406-004-00

WASHER/20X32X01

BLANK

20 |[V500-163-002-50

PIN,SPLIT/3 X25

% | K| k| k| K| K| k| k| N | K| K| k| K| X K| k| k| X| K| k| k| K| K| k| k| X| ¥ ¥ ¥ X|OAW®R




152

21-PLEASE SEE (1/2)

277 5

2204-711 -0100

FIG.706 MARKER SYSTEM(2/2)

29A

247

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

mleNe

= RO

REMARKS

21

2204-711-024-00

CAP/STAND

2

22

BLANK

22

BLANK

22

BLANK

22

-711-200-40

BASE/MOTOR COMP

23

-360-801-60

BOLT,SEMS (SP)

24

BLANK

24A

ARM/MAKER/R

25

BLANK

25A

-711-220-20

ARM/MAKER/L

26

-202-021-00

WASHER,CONN ROD

27

-163-002-50

PIN,SPLIT/3 X25

28

BLANK

28

BLANK

28A

BLANK

28A

BEARING/BALL

29

BLANK

30

BLANK

30A

RING,SNAP/10 C

31

BLANK

32

-711-230-10

CAM/ELECTRIC MARKER

33

-121-012-00

BUSH/15X17X20

34

-711-002-00

CAM/SWITCH

35

-711-003-00

COLLAR/15X20X10

36

-711-011-00

GEAR/AUTO-MARKER

37

-205-007-00

WASHER

38

-160-008-00

WASHER,SP/M 8

39

-260-008-00

NUT

40

-711-300-20

CABLE/MARKER/6/LH

41

-711-310-20

CABLE/MARKER/6/RH

% | K| k| k| %| K| k| k| N| K| K| k| N| K| K| k| k| %| K| k| %k| K| K| k| k| K| X k| % X|OW®R

e I I Y B Y B R




21-PLEASE SEE (1/2)

277 5

2204-711 -0100

FIG.706 MARKER SYSTEM(2/2)

29A

247

153

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=7 Q

REMARKS

42 12161-735-006-00

PIN

2

43|  ------

BLANK

43 12204-711-018-10

PLATE/COVER/MARKER

44 |V210-260-601-00

BOLT/S M6X10

45 | ------

BLANK

45 |2204-618-004-10

SWICTH

46 [2513-801-053-00

BOLT

a7 | ------

BLANK

48 12132-545-008-00

WIRE BAND(92)

49 12194-543-200-00

MOTER

50 |V210-360-603-50

BOLT/SP

5L |  ------

BLANK

5L |  ------

BLANK

5L |  ------

BLANK

51 |2204-711-025-30

COVER/POWER TRAIN MA

52 |1566-705-006-00

CAP/08

58 |  ------

BLANK

53A

BLANK

53A

PLATE/SUPPORT/MARKER

B4 | ------

BLANK

54 |V211-360-802-00

BOLT/SP

556 [2130-407-003-00

WASHER

56 |[V411-260-003-00

WASHER/M3

% | K| k| k| K| K| k| k| N | K| K| k| K| K| K| k| X| K| X k| ¥ ¥ XOAOWXR




154 FIG.707 FRAME(TANK/SEEDLING)SYSTEM

2204-735E-0100

TYPE OF MODEL
PZ63E16

KEY PART CODE DESCRIPTION

A= -
=on
=RQ

REMARKS

2204-705-350-50 STAY/SEEDLING TANK/S !

2204-705-360-40 STAY/SEEDLING TANK/S

V211-260-802-00 BOLT/S

V211-260-802-50 BOLT/S

2130-802-011-10 ROLLER,SEEDLING TANK

2204-705-200-10 FRAME/TANK/6

V211-360-802-00 BOLT/SP

V211-360-804-00 BOLT

© |00 |3 | |OT x| N

2197-704-001-00 FUCK/MARKER

10 |2197-704-002-00 |[SPRING/8

11 [V304-260-008-00 NUT

12 |V411-260-008-00 WASHER,PL/M 8

13 |2204-705-015-10 [PLATE

14 |2204-705-017-00 PLATE/GUIDE/DEPTH

15 |V211-360-802-00 BOLT/SP

16 [2204-735-250-00 RAIL/UPPER/63/E16

17 |V211-360-802-50 BOLT/SP

18 |2130-802-011-10 ROLLER,SEEDLING TANK

19 |2204-705-019-00 PLATE/1/25X311

| K| K| k| | K| K| K| k| K| K| K| K| X| K| K| k| ¥ X ROTWR

DO DO M| DN | R R R R NN DN DN R e

20 |V211-360-802-00 BOLT/SP




FIG.708 PLANTER(LH)SYSTEM

13

2204-738K-0100

155

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=7 Q

REMARKS

2204-738-440-10

ROTARY PLANTING/K/LH

3

2204-738-340-00

CASE/ROTERY/OUT/LH

3

2213-738-271-00

CASE/ROTARY/IN/E

3

V120-366-002-50

SOREN/SP/M6X25

[
o

2204-738-273-00

GEAR,SUN/LH

V600-110-600-50

BEARING,RB/6005

2142-736-224-00

SEAL,OIL

(o RENRIorNIe B R VLRI AN

2142-736-214-00

PIN,COUNTER,GEAR

2204-738-274-00

GEAR,COUNTER

2204-738-275-20

SHAFT/PLANTING ARM/L

2204-738-277-00

GEAR/LH

2142-736-271-00

KEY,05X05X18 PLUS

V600-110-620-10

BEARING,RB/6201

V600-110-600-20

BEARING,RB/6002

2144-738-216-00

SEAL,OIL

2161-738-611-00

ARM LH

2142-736-221-00

SPRING/HC037

2186-738-038-20

CAP/10

W O O O O OB O O O O O wW w w

2161-738-008-00

O-RING/OR

2204-738-410-70

PLANTINGARM/K/L ASSY

FIG S03

2204-738-313-00

PIN/LOCKED

2204-738-323-00

WASHER/09X18X03

V401-700-008-00

WASHER/LOCK

V304-700-008-00

NUT

2213-738-005-00

PIN/LH

V210-360-602-00

BOLT/SP

V301-260-006-00

NUT/M6

3750-231-013-00

KEY,SPROCKET

2142-736-203-10

PACKING

2132-161-005-00

WASHER,PULLEY

% | K| k| k| k| K| k| k| N | K| K| k| K| K| K| k| k| K| K| k| k| K| K| k| k| X| ¥ ¥ ¥ XOAOW®R




156

FIG.708 PLANTER(LH)SYSTEM

2204-738K-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

mleNe

= RO

REMARKS

31

V401-160-008-00

WASHER,SP/M 8

3

32

V304-460-008-00

NUT/M8

3




2204-739K-0100

FIG.709 PLANTER(LH)SYSTEM

1

2
§
27

157

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=7 Q

REMARKS

2204-739-440-10

ROTARYPLANTING/K/RH

3

2204-739-340-00

CASE/ROTERY/OUT/RH

3

2213-739-271-00

CASE/ROTARY/IN/E

3

V120-366-002-50

SOREN/SP/M6X25

[
o

2204-739-273-00

GEAR/SUN/RH

V600-110-600-50

BEARING,RB/6005

2142-736-224-00

SEAL,OIL

(o RENRIorNIe B R VLRI AN

2142-736-214-00

PIN,COUNTER,GEAR

2204-738-274-00

GEAR,COUNTER

2204-739-275-20

SHAFT/PLANTING ARM/R

2204-739-277-00

GEAR/RH

2142-736-271-00

KEY,05X05X18 PLUS

V600-110-620-10

BEARING,RB/6201

V600-110-600-20

BEARING,RB/6002

2144-738-216-00

SEAL,OIL

2161-739-611-00

ARM LH

2142-736-221-00

SPRING/HC037

2186-738-038-20

CAP/10

W O O O O OB O O O O O wW w w

2161-738-008-00

O-RING/OR

2204-739-410-70

PLANTINGARM/K/R ASSY

FIG S04

2204-738-313-00

PIN/LOCKED

2204-738-323-00

WASHER/09X18X03

V401-700-008-00

WASHER/LOCK

V304-700-008-00

NUT

2213-739-005-00

PIN/RH

V210-360-602-00

BOLT/SP

V301-260-006-00

NUT/M6

3750-231-013-00

KEY,SPROCKET

2142-736-203-10

PACKING

2132-161-005-00

WASHER,PULLEY

% | K| k| k| k| K| k| k| N | K| K| k| K| K| K| k| k| X| K| k| k| K| K| k| k| K| ¥ ¥ ¥ XOAOW®R




158

2204-739K-0100

FIG.709 PLANTER(LH)SYSTEM

1

2
§
27

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

= RO

REMARKS

31

V401-160-008-00

WASHER,SP/M 8

3

32

V304-460-008-00

NUT/M8

*| * Q" ®»

3




159

§>|\s\!

\\ \ \\l\ll\ Pl» \\I

FIG.801 TANK(SEEDLING)SYSTEM

2204-801Q-0100

7))
K
=4
<
=
=
&
[CN--Y
0o
-
—
=
[=]
S
=
rmﬁ
MWIGII1%4M2w11243666624411667746
N
| a
NAO[® [% (% |% |[% |5 |[% |[% |[% % [% € [® [€ |[® [ [€ | | |[% [% [ |[% % [® [¥ ¥ [¥ ¥ %
=
wwm m vl
- |% 14%5 Z Z &
O |¥ |HEHD < Z| N | < A8
— H < 1 ) o~ IS o
= WKGGK <+ |oBe 8 |«v3 = oE |« S
& 1ZZZ2 2 : B <& (M ) DN
= 59882 g S5&3 2 e Z2328 | ox
HRAR = = Ay = = B =
72} Ay = Ay A (=
Z lggeEassE =288 2 | Has 58S | 33
A GE 5% 0MY BEngSe |mES CEIEEIERERS
B R R R e R BEEE
NS R EEE R EER R EE R RIS
SHE k=== .AmOLA SHSHS) OUMRI o4O
NN O EEMmAEmeE <R ndnnnnmMZeeSnSMar oS
ololo|olo|loo|oo|olo|oo|oo|oo|oo|ojooo|oo|ooooo
olNoloNo oo oo oo Y®NO OO oo oo woloo
= Ol NO DV ™IHIFDN—HONMVO O ™ O™ OO AN D~ O
A |mlmojolo|o|H|o|0o|-HNO|o mNOo oo o0 oo oo oo
© || |-t~ 0| N NO|O| N DN D OONIOOOY 000N Y000
O = =1 =1 O [ H O || OO =N A OO HH OO H| | O
= omo|ocoommOmo o Vmno W Ooloomo m®©omao
an 00| 00| 00| G0 | 00| 00| @0 | 00| | 00| G0 Q0| O @0 | b~| G0 | ™| | €D 00| N/ €3/ 00| 60| 00| N | 00| €O | 0O
B ||| OO O || | [ O N0 OO OO O™ O 10| O
O W VDO MWW ™o ™WwmPNNO ™ O w o w ™ —w oo
O vt | vt | vl | O v | e | vl | |t | O] O OV |yt | e | et | 7| v | Q| O OO |yt | e | | O | |
NN NN NNNN PN NN NN PP NP P N N B B N~ e
>
B RN = b e R A N EIE RS




e
4..|.\M“\\\m§u§ o

NN
o 1 A W e 7

T mry———

FIG.801 TANK(SEEDLING)SYSTEM

160

%)
4
=2
<
2
G-
Lo
[y yS)
]
=
a
S
=
s[=],
E31
Z S
w e O %
V4
=
&)
= |z
RI
CD._
2 |9
2 |g
=
=
2=
QO
w0
o
i
©
2=
S |o
O |
= |©
o & [~
S 2 |n
MP%
m —
o >
o_oY
= i
S ™
5 2




FIG.802 WINKER SYSTEM 161

ﬁ\\i

TYPE OF MODEL
PZ63E16

2204-802 '010(5

A= -
oA
=% Q

KEY PART CODE DESCRIPTION REMARKS

------ BLANK
2132-544-200-10 LAMP/TURNSIGNAL ASSY
1444-621-242-00 BULB/12V 20W
V401-160-008-00 WASHER,SP/M 8
V304-260-008-00 NUT
2186-802-051-00 HARNESS,WINKER WIRE/
2204-802-002-00 STAY/BRINKER/L
2204-802-003-00 STAY/BRINKER/R

| % K| k| X X ¥ KON

o= DN DN DN NN

3|0 O[> 0O DD = | =




162

2204-803T-0100

4L 1Y

FIG.803 PLATE

—801-1

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

mleNe

= RO

REMARKS

2204-

803-320-10

PLATE/FRONT/6/E16

2204-

803-200-00

STAY/FRONT PLATE/OUT

2204-

803-210-10

STAY/FRONT PLATE/STO

2204-

803-031-00

BOLT

2204-

803-015-20

GUIDE/SEEDLING/LH/PZ

2204-

803-016-20

GUIDE/SEEDLING/RH/PZ

2204-

803-350-00

PLATE/GUIDE/E16 COMP

Vii2z-

706-002-00

SCREW/FLAT

© |00 |3 | |OT x| N

V411-

700-006-00

WASHER

V401-

700-006-00

WASHER/LOCK

V301-

700-006-00

NUT

2204-

803-025-00

WIRE,SEEDING GUIDE/P

2204-

803-024-00

BOLT/M5X12/SP/STAINL

2204-

803-034-00

PLATE

2204-

803-035-00

PLATE

2139-

807-005-00

COLLAR SLIDE METAL

V211-

260-802-50

BOLT/S

2213-

803-009-10

PLATE/STOPPER/TANK/8

| K| K| k| K| K| K| K| k| k| K| K| K| k| K| X *| ¥ XOAOW®R

NN DN = - O O

V360-

260-006-00

INUT/M6




FI1G.804 HOLDER(SEEDLING)SYSTEM

2204-804K-0100

163

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

=RQ

REMARKS

2186-804-300-00

STAY,6/M COMP

2

2204-804-400-00

FRAME/6/PZ

2188-804-004-00

STOPPER,SEED/6/K

2161-834-012-00

PLATE

V210-360-602-00

BOLT/SP

2161-834-013-10

STAY,SEEDLING UPPER

V210-260-601-60

BOLT/S

(o RENRIorNIe B R VLRI AN

V301-260-006-00

NUT/M6

V210-360-603-00

BOLT/SP

V200-260-604-00

BOLT/M 6X40

V401-160-006-00

WASHER,SP/M 6

V411-260-006-00

WASHER / M6

2204-834-002-00

HOLDER/SEEDLING HOLD

3256-702-004-00

BOLT,KNOB(M6)

V301-260-006-00

NUT/M6

2161-834-003-10

HOLDER,SEEDLING LOCK

V210-360-602-00

BOLT/SP

2161-834-005-20

HOLDER

V210-360-603-00

BOLT/SP

2161-834-007-00

PLATE

V210-360-602-00

BOLT/SP

2161-834-001-40

HOLDER/RESISTANTBAR

V210-360-603-00

BOLT/SP

2186-804-008-00

SHAFT/6/K

V411-260-006-00

WASHER / M6

2130-601-018-00

PIN,SNAP/6

| % | X | K| k| K| K| X k| % K| K| K| k| K| K| K| k| K| K| K| k| X| X ¥ FO~W®XR

TSI =V N SN U Y R - NN BN N B CY ) [ I Y RPN N I (RPN N S




2204-805 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

mleNe

= RO

REMARKS

2204

-805-200-00

HUB/ROLLER CLUTCH/6

BLANK

BLANK

-805-003-20

SHAFT

-760-302-00

CLUTCH,ROLLER/FC-16

-805-001-00

SEAL,OIL/SD016223

-805-002-00

SHAFT/6

-260-012-00

WASHER /M12

-725-002-00

RETAINING RING/E TYP

-805-004-20

ROLLER/SEEDLING

© 00|30 |0 x| N NN

-805-025-00

BELT/PLANT/PZ

-835-021-00

SPRING,BELT/8

-835-019-00

ROLLER,SEEDLING,UPPE

-805-008-00

SHAFT

BLANK

-805-210-00

PLATE/CLUTCH/6

-805-007-00

ARM,CLUTCH

-805-340-00

HOLDER/SHAFT

-260-601-20

BOLT/S

-805-013-00

SHAFT,SEEDLING

-805-008-00

HOLDER,SEEDLONG,UPPE

-805-011-00

BUSH,SEEDLING

-260-603-00

BOLT/M 6X30

-260-006-00

INUT/M6

-805-003-00

BUSH,SEEDLING

-805-009-00

BUSH

-805-034-00

BUSH/SEEDLING/LONG

W B W O O W O W M e W N

BLANK

-805-005-10

BUSH/SEEDLING FEED/C

-805-001-10

CLUTCH/SEEDLING/DRIV

% | K| k| k| | K| k| k| N| K| K| k| %| K| K| k| k| X| K| k| | K| K| k| K| K| ¥ k| % XOW®R

W w




FIG.805 FEED(SEEDLI

2204-805 -0100

NG)S
f :“. i } 1 {

428 42A

165

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=RQ

REMARKS

27 12190-805-021-10

CLUTCH/COUNTER/8

3

28 [2190-805-012-00

SPRING,HC030

29 |[8836-703-055-00

WASHER/M12X20X01

30 [2190-805-025-00

BOOT

31 |V210-360-602-00

BOLT/SP

32 |V200-260-601-20

BOLT/M 6X12

33 |V360-260-006-00

NUT/M6

N B O | W W w

34 ([2204-805-006-00

COLLER/13X18X24

8 | o ------

BLANK

35A

BLANK

35A

SHAFT/COUNTER/6/M

36 |  ------

BLANK

36 |  ------

BLANK

36 ([2186-805-041-10

ADJUSTER

37 |[V302-260-006-00

NUT/M 6

38 [2204-805-240-00

HOLDER/COUNTER/RH

39 [2172-835-023-00

CUSHION,SEEDING ARM

40 |2204-805-260-00

HOLDER/COUNTER/LH

41 |[2161-835-028-00

BUSH/12X20X17

[T e S

42 | ------

BLANK

42A

BLANK

42B

PLATE/COUNTER/7 COMP

3|  ------

BLANK

43 12204-805-018-00

HOLDER/COUNTER/CENTR

44 12204-805-027-00

PLATE/COUNTER

45 |V210-260-601-60

BOLT/S

46 |  ------

BLANK

46 |V210-260-601-20

BOLT/S

a7 | ------

BLANK

a7 | ------

BLANK

% | K| k| k| k| | k| k| N | K| X k| K| K| K| k| k| X| K| k| k| K| K| k| k| K| ¥ ¥ ¥ XOAOW®R




166

2204-805 -0100

FI1G.805 FEED(SEEDLING

||

428 42A

SYST

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

mleNe

= RO

REMARKS

47

V200-260-601-

20

BOLT/M 6X12

13

48

BLANK

48

BLANK

48

V360-

-00

INUT/M6

14

49

BLANK

49A

2204-

-00

ARM/JOINT

50

2186-

-00

BUSH

[

51

BLANK

52

2134-

-00

WASHER

53

V500-

-50

PIN,SPLIT/2.5X15

54

2204-

-00

SPRING/HE071

55

2204-

-00

PLATE/CLUTCH/6KCOMP

56

2204-

-00

SPRING/HT012

57

4148-

-00

WASHER/08X19X03

58

V500-

-50

PIN,SPLIT/3 X15

% K| K| k| K| K| K| K| N| K| K| k| *| X X[OTR

e e e e B L




FIG.806 EXTENSION(TANK/SEEDLING)SYSTEM 167

2186-806 -0100

A= -

¢
roa| ==
=% Q

S |TYPE OF MODEL
KEY PART CODE DESCRIPTION P REMARKS
C PZ63E16
1 - BLANK 1 101 -
* 6

1 |2186-806-001-10 TANK,SEEDING/EXTEND/




168

/’\‘\‘
/ S\“\‘R"\

I
WL, < o

2204-901K-0100

FIG.901 LABEL(PL)

-
1-

(o9

[

AR S

—_
w

N~

F

i

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

mleNe

= RO

REMARKS

2186-916-001-20

LABEL/CAUTION/CHECK/

1

2186-916-002-20

LABEL/CAUTION/BELT/

2204-916-002-00

LABEL/WARNING/PEDAL/

2204-916-020-00

LABEL/WARNING/TILT L

2186-916-007-10

LABEL/CAUTION/BATTER

2186-916-009-20

LABEL/WARNING/MUFFLE

2186-916-010-30

LABEL/CAUTION

2204-916-001-00

LABEL/CAUTION/DRIVE/

© |00 |3 | |OT x| N

2204-916-003-00

LABEL/OILING/PZ/K

2186-916-042-00

LABEL/WARNING/GAS/K

2186-916-043-00

LABEL/CAUTION/MARKER

2186-916-044-00

LABEL/WARNING

2186-916-045-00

LABEL/WARNING/SHAFT

2186-916-046-00

LABEL/WARNING/RADIAT

| % | K| k| K| K| K| k| k| X| X k| * X|OW®R

e I T T I By B Y Y Y Y T




2204-913K-0100

169

FI1G.902 ORNAMENT&LABEL

13 14 15 16 17 18 19

ﬁ 19 =
| 20 21 23 24

2 22
D L e

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=RQ

REMARKS

2186-916-

038-

10

ORNAMENT/TYM

1

2204-916-

031-

00

ORNAMENT/PZ623

2204-913-

004-

00

MOLDING/HOOD/LH/M

2204-913-

005-

00

MOLDING/HOOD/RH/M

2204-913-

006-

00

MOLDING/ENGINE/M/LH

2204-913-

007-

00

MOLDING/ENGINE/M/RH

1716-901-

016-

00

ORNAMENT/ISEKI

(o RENRIorNIe B R VLRI AN

2204-913-

008-

00

MOLDING/FRONT/M

2204-916-

007-

00

LABEL/CHANGE/K

2204-916-

008-

10

LABEL/CLUTCH/K

2204-916-

011-

00

LABEL/DEPTH ADJUSTME

2204-916-

010-

00

LABEL/SEEDLING ADJYU

2204-916-

033-

00

LABEL/ROTOR/POSITION

2204-916-

032-

00

LABEL/ROTOR/M/E16

2204-916-

016-

10

LABEL/CONTROLLER/K

2204-916-

017-

00

LABEL/ERRORDISPLAY/K

2190-916-

007-

00

LABEL/LEFT/E16

2190-916-

008-

00

LABEL/RIGHT/E16

2204-916-

022-

20

LABEL/SLIDER/LEVER/K

2186-916-

032-

20

LABEL/MANUAL/CLEANER

2186-916-

035-

10

LABEL/BATTERY/K

2186-916-

019-

10

LABEL/OIL/K

2190-912-

024-

00

ORNAMENT/HST

2213-916-

060-

00

LABEL/OIL LEVEL/FD/E

| k| K| K| k| k| K| K| K| k| K| K| K| k| | K| K| k| K| X| ¥ ¥ ¥ X AOAOWXR

e T I e B Y B B e e e e e e B - e e e e e e G )




170 FIG.903 LABEL(PLANTING INTERVAL)

1

@}\\

[0 70 ¥& 60 8 0]
N8SN 42 A4 37 A8SR

2204-925K-0100

TYPE OF MODEL
PZ63E16

KEY PART CODE DESCRIPTION REMARKS

A= -
=on
=RQ

1 [2204-916-018-00 LABEL/DISTANCE/SUB/G !

*| * (O ®»

2 12204-916-019-10 LABEL/DISTANCE/K !




2204-973K-0100

FIG.904 ACCESSORIES

171

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=7 Q

REMARKS

1

2204-738-080-10

PIECE/FORK/PK

12

2

2162-940-001-00

WRENCH,PLUG

1

3

8849-001-200-00

GREASE,PLANTING/300G

* % ¥ O

1




172 FIG.E01 DRIVE SYSTEM(F TYPE)(1/2)
: 29

42~51-PLEASE SEE 2/2 PAGE

8844-406 -0100

TYPE OF MODEL
PZ63E16

KEY PART CODE DESCRIPTION

A= -
Fon
R Q

REMARKS

------ BLANK

8844-405-200-10 PIVOT/DRIVE/5 COMP

V600-150-600-20 BEARING,RB/6002SS

8844-406-005-00 PIVOT/6

8844-405-011-00 ROD/GUIDE

-774-003-00 SNAPRING

8842-406-320-00 STAY,ADJUST/6

8836-703-055-00 WASHER/M12X20X01

2145-774-003-00 SNAPRING

e S G S B R I

0|00 |3 |0 |on[ix o Do | |-
)
—
™
o

8842-405-013-00 NUT,ADJUST/F

10|  ------ BLANK

10 |8844-405-018-10 GUIDE/AJUST

11 |8842-405-028-00 BUSH/12X14X15

12 |V411-700-012-00 WASHER

13 |8842-405-032-00 BOLT/M8X16/SUS

D N R R =

14 |V401-700-008-00 WASHER/LOCK

15|  ------ BLANK

15 |8843-404-007-10 HANDLE/ADJUST

16 |V111-705-001-00 SCREW

17 |V401-700-005-00 WASHER/LOCK

18 |8843-404-009-00 WASHER/05X16X01

19 |8843-404-006-00 SPRING

e e e e

20 |8844-405-024-00 SPRING/STOP

21| - BLANK

21A[8844-405-028-00 SCREW/04

22 |V401-700-004-00 WASHER/LOCK

23 |V411-700-004-00 WASHER

24 |  ------ BLANK

25| @ ------ BLANK

% | K| k| k| k| K| k| k| N| K| K| k| %| K| K| k| k| %| K| k| %N| K| K| k| k| K| X ¥ * XOW®R

26A @ ------ BLANK




FIG.E01 DRIVE SYSTEM(F TYPE)(1/2) 173
: 29

2 42~51-PLEASE SEE 2/2 PAGE

8844-406 -0100

TYPE OF MODEL
PZ63E16

KEY PART CODE DESCRIPTION

A= -
oA
=% Q

REMARKS

25B

BLANK

25C

BLANK

25D

8844-406-400-40

TUBE/STAY

26

2145-770-014-00

RING, SNAP

27

V211-360-801-60

BOLT,SEMS (SP)

28

8844-406-210-00

ARM/DRIVE

29

2145-770-014-00

RING, SNAP

30

8844-405-310-00

ROD/DRIVE

31

1560-695-022-00

JOINT BALL MOSLH

32

1560-132-007-30

NUT/M8

33

1560-695-021-00

JOINT BALL MOSRH

34

V401-160-008-00

WASHER,SP/M 8

T e e N I e e e

35

BLANK

35

V304-260-008-00

NUT

36

8844-405-014-00

ROD/JOINT

37

1560-695-022-00

JOINT BALL MOSLH

38

1560-132-007-30

NUT/M8

39

1560-695-021-00

JOINT BALL MOSRH

40

V401-160-008-00

WASHER,SP/M 8

41

V304-260-008-00

NUT

42

8844-405-001-00

BRACKET/LH

43

8844-405-002-00

BRACKET/RH

44

8844-405-021-00

BOLT/M8X75

45

V401-700-008-00

WASHER/LOCK

46

V201-700-803-00

BOLT

47

V401-700-008-00

WASHER/LOCK

48

8844-406-006-00

STAY/CENTER/6

49

8842-405-033-00

BOLT/M8X20/SUS

50

V401-700-008-00

WASHER/LOCK

51

8844-405-017-00

COVER

% | K| k| k| k| K| k| k| N | K| X k| K| X K| k| k| X| K| k| k| K| K| k| k| X| ¥ ¥ ¥ XOAW®R

G e e S S I I e i e B L S e e I )




174

62A

69,70-PLEASE SEE 1/2 PAGE

8844-406 -0100

FIG.E01 DRIVE SYSTEM(F TYPE)(2/2)
H2

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

I
T
C

C
o
L

= RO

REMARKS

52 |V200-700-

601-

60

BOLT

4

53 |V401-700-

006-

00

WASHER/LOCK

54 |8844-405-

-00

SHAFT/CLUTCH

55 |8844-

-00

BEARING/BALL

4
1
2

56 |  ------

BLANK

56 |[8844-

-10

HUB/ROLLER CLUTCH/DR

57 |8844-

-00

HUB/LOCK

58 |8836-

-00

CLUTCH,ROLLER/FC30

59 |8836-

-00

WASHER/30X40X01

60 [V704-

-00

RING,SNAP/30 C

61 |V744-

-80

SEAL,OIL/TC30428

TSRS RN B Y N

62 |  ------

BLANK

62A|8844-

-10

ARM/COUNTER/L

63 |8844-

-00

ARM/COUNTER/R

64 |8844-

-00

SHAFT/COUNTER

65 [8842-

-00

BUSH,ARM COUNTER

66 |V411-

-00

WASHER

67 [2188-

-00

PIN,COTTER/2.5X20/SU

68 |V600-

-00

BEARING

69 [8844-

-00

ARM/DRIVE/PZ

70 |[V211-

-50

BOLT,SEMS/M8X25 7T

N | % | K| k| %| K| K| K| k| %| K| K| k| K| K| K| k| X X ¥ XOT®XR

e S N N S G




FIG.E02 AIR CHAMBER SYSTEM(F TYPE)

FIG.EOB

8844-506 -0100

175

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=7 Q

REMARKS

8844-506-001-00

TUBE/FG

1

8842-505-002-00

CASE,SHUTTER

8842-505-007-00

CAP,SHUTTER

8842-515-210-00

SHAFT,CHANGE/PG

V411-700-006-00

WASHER

V401-700-006-00

WASHER/LOCK

V301-700-006-00

NUT

(o RENRIorNIe B R VLRI AN

8842-505-001-20

SHUTTER

8842-505-004-00

JOINT,EXHAUST

8842-505-006-00

CAP/20

8844-505-001-00

PIN/BLOWER

8844-505-002-00

STAY/HYDRAU

e e e e e e e e e

BLANK

8842-505-037-00

BOLT/M8X20

V401-700-008-00

WASHER/LOCK

BLANK

BOLT/M10X20

BLANK

BLANK

BOLT/M6X20

BLANK

S.W/M6

BLANK

WASHER/M6

BLANK

8842-505-032-00

NUT/M6

8842-505-019-00

SPRING/HEO079

8842-505-021-00

BOOT/EXHAUST/Z1

8842-505-026-00

BOOT/EXHAUST/Z6

8842-505-023-00

BOOT/EXHAUST/Z3

% | K| k| k| k| | k| k| N | K| X k| K| X K| k| k| K| K| k| k| K| K| k| k| K| ¥ ¥ ¥ XOAOW®R

[ SN - Y




176

FIG.E02 AIR CHAMBER SYSTEM(F TYPE)

FIG.EOB

8844-506 -0100

TYPE OF MODEL

KEY PART CODE DESCRIPTION PZ63E16

A= -
Fon
R Q

REMARKS

25 |8842-505-024-00 BOOT/EXHAUST/Z4 !

26 [8842-505-025-00 BOOT/EXHAUST/Z5 !

* | *| kO

27 |8844-505-015-10 |CAP/30 6




5

I

3

FIG.E03 DUCT(BLOW)SYSTEM(F TYPE)

—7

8844-516 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=RQ

8842-515-002-00

DUCT,EXHAUST

1

V200-700-601-60

BOLT

5

BLANK

V411-700-006-00

WASHER

V401-700-006-00

WASHER/LOCK

V301-700-006-00

NUT

8842-515-015-00

CAP,DUCT/EXHAUST

8842-515-300-00

SEAT,TAKE OUT

I Al B AT

BLANK

BLANK

8842-515-260-30

BASE/DISCHARGE COMP

co%ggooqmcn.hwmm»-a

V200-700-601-60

BOLT

—
o

V401-700-006-00

WASHER/LOCK

—
—

8842-515-020-10

COUNTER,BLOWER CHANG

—
DN

V500-162-501-50

PIN,SPLIT/2.5X15

- = oo o e

—
w

BLANK

13A

8842-516-001-20

ROD/VENTILATION CHAN

14

2161-735-006-00

PIN

15

8842-515-350-00

SUPPORT,EXHAUST LEVE

16

8842-515-351-00

BUSH/10X12X20

17

V411-700-010-00

WASHER

18

35660-503-302-00

WASHER,WIRE TENSION

19

V200-700-601-60

BOLT

20

V401-700-006-00

WASHER/LOCK

21

8842-515-013-00

LEVER,EXHAUST

22

8842-515-021-00

SPRING/HT008

23

8842-515-018-00

TUBE/08X10X17

24

2149-402-012-00

PIN/06X45

25

2161-735-005-00

PIN

26

2194-117-001-00

GRIP,AXLE

% | K| k| k| k| K| k| k| N | K| K| k| K| K| K| k| k| K| K| k| k| K| K| k| k| X| ¥ ¥ ¥ X OAOW®R

e I e e e B e e e




178 FIG.E03 DUCT(BLOW)SYSTEM(F TYPE)

5

I

—7

8844-516 -0100

TYPE OF MODEL
PZ63E16

KEY PART CODE DESCRIPTION

A= -
Fon
R Q

REMARKS

27 |8842-515-005-10 PLATE,EXHAUST LEVER !

28 | ------ BLANK

28 |8842-515-025-00 SETRING/E/9

29 |8842-515-360-00 ARM,BLOWER

30 [8842-515-351-00 BUSH/10X12X20

e e

31 [8842-515-003-00 PLATE,EXHAUST GUIDE

32|  ------ BLANK

32A) ------ BLANK

32B|V500-162-501-50 [PIN,SPLIT/2.5X15

33 [8842-515-017-00 ROD/EXHAUST LEVER

34| @ ------ BLANK

34 [8842-516-002-10 SHAFT/EXHAUST/FG6

3 | ------ BLANK

35A| @ ------ BLANK

35A|8842-515-011-20 GEAR/REMAINDER/DISCH

36 | @ ------ BLANK

36 [8842-515-025-00 SETRING/E/9 12

37 [8842-515-006-00 HOLDER,EXHAUST

38| @ ------ BLANK

38 [8842-515-025-00 SETRING/E/9

39 [V200-700-601-20 BOLT

40 |[V401-700-006-00 WASHER/LOCK

41 |V301-700-006-00 NUT

=N DN DN N

42 [8842-515-012-00 STAY,SHAFT/EXHAUST

43| @ ------ BLANK

43 [8842-505-037-00 BOLT/M8X20

44 |V401-700-008-00 WASHER/LOCK

e G

45 |V411-700-008-00 WASHER

% | % k| k| | K| R k| N| % K| k| %| K| K| K| k| X| K| K| K| K| K| K| k| X| X ¥ XIOT®XR

46 |V411-700-006-00 WASHER




FIG.E04 HARNESS&SENSOR SYSTEM(F TYPE)

29

8844-536K-0100

K3
23§

31

179

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=7 Q

REMARKS

8844-536-210-10

HARNESS/HOPPERSENCER,

1

1376-402-003-00

BAND,WIRE/140

2132-545-008-00

WIRE BAND(92)

8844-536-230-20

HARNESS/SENCER/6

1376-402-003-00

BAND,WIRE/140

8836-601-013-00

SENSOR,ANGLE

8836-601-011-00

SCREW, TAPPING

(o RENRIorNIe B R VLRI AN

8844-535-002-00

HARNESS/SENCER/PZ

8836-601-012-10

COVER,DITCHER

2513-801-042-00

BOLT

V401-700-005-00

WASHER/LOCK

V111-703-001-60

SCREW

D O O B OB B B B OB D

V411-700-003-00

WASHER

[y
»

V401-700-003-00

WASHER/LOCK

V301-700-003-00

NUT

8842-535-250-10

SENSOR,HOPPPER

8841-565-300-10

CONTROLLER,FEEDING

8844-535-200-10

PLATE/CONTROLER

V200-700-602-50

BOLT

V200-700-602-00

BOLT

V401-700-006-00

WASHER/LOCK

V411-700-006-00

WASHER

8844-535-003-00

LABEL/SWITCH/K

8844-535-300-00

DIAL/SLANT/PZ ASSY

2145-542-230-00

SWITCH,PUSH

2145-542-232-10

BOOT

V401-160-008-00

WASHER,SP/M 8

V335-260-008-00

NUT

8836-502-203-00

HARNESS/SWGND

3652-273-002-00

SORING

% | K| k| k| k| | k| k| N | K| X k| K| K| K| k| k| K| K| k| k| K| K| k| k| K| ¥ ¥ ¥ X|OAW®R

[t e T B O Y R Y = Y= > BN A G Tt Y VST B = TR = 2




180 FIG.E04 HARNESS&SENSOR SYSTEM(F TYPE)

29

8844-536K-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ |Pz63ete clilp
31 |1729-656-005-00 [KNOB * 1




FIG.E0S FRAME SYSTEM(F TYPE) 181

8844-606 -0100

TYPE OF MODEL

C
PZ63E16 g
! 6G

G
KEY PART CODE DESCRIPTION R REMARKS
P

—

8844-606-001-00 [FRAME/6
------ BLANK
STAY

S

[
>
(o'}
oo
'S
[\
'
(2]
o
(%]
o
o
[\
[¥V)
o

BLANK

8842-505-036-00

BOLT/M8X30

V411-700-008-00

WASHER

V401-700-008-00

WASHER/LOCK

1329-106-002-00

IPIN,STAND

3908-170-020-00

PIN/SNAP/08

8836-508-001-00

HOOK

© |00 |3 O U x| |

8836-506-005-00

SCREW,TAPPING/M3

V401-700-003-00

WASHER/LOCK

| % | K| K| k| K| K| K| k| X X ¥ X|OW®R

IS S N SN

- (=
- O

V301-700-003-00

NUT




182

8844-616G-0100

=

Tk T L FlG.308

i

38 —%§
33 —4

E02—1?‘%

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

I
T
C

mleNe

= RO

BLANK

8844-

-20

BASE/FRAME/V

V211-

-00

BOLT/SP

V201-

-00

BOLT

V411-

-00

WASHER

1
2
2
2

BLANK

BLANK

BLANK

BLANK

8844-

-40

FRAME/6/CENTER

7F

8844-

-00

IPIN/10X070

1305-

-00

PIN,HAIR

3610-

-00

PIN

8842-

-00

BOLT/M8X20/SUS

V401-

-00

WASHER/LOCK

V411-

-00

WASHER

8844-

-00

PLATE/HOPPER

BLANK

8842-

-00

BOLT/M8X20

V401-

-00

WASHER/LOCK

BLANK

8842-

-00

NUT/M8

BLANK

8844-

-10

BASE/FRAME/LH/6

BLANK

8844-

-10

BASE/FRAME/RH/7

V211-

-00

BOLT/SP

BLANK

V201-

-50

BOLT/M10X55

% | K| k| k| | K| k| k| N| K| K| k| %| K| K| k| k| %| K| k| k| K| K| k| k| K| ¥ ¥ % XOW®R

V304-

-00

NUT




FIG.E06 FRAME(FERTILIZER)SYSTEM(F TYPE)(2/2)

8844-616G-0100

33 32A

183

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

G
R REMARKS
P

21

8844-615-006-00

PIN/SET

2

22

V304-260-008-00

NUT

23

V401-160-008-00

WASHER,SP/M 8

24

2145-542-230-00

SWITCH,PUSH

25

2145-542-232-10

BOOT

26

V401-160-008-00

WASHER,SP/M 8

27

V335-260-008-00

NUT

28

8836-502-203-00

HARNESS/SWGND

29

8841-755-008-10

PLATE/CLUTCH

S T S R B I YN

30

BLANK

30

8844-616-002-10

COVER/FERTILIZE

31

1566-705-006-00

CAP/08

32

BLANK

32A

BLANK

32A

8844-615-400-20

PLATE/SWITCH

33

V200-700-601-60

BOLT

34

V301-700-006-00

NUT

35

V401-700-006-00

WASHER/LOCK

36

V200-700-602-50

BOLT

37

8844-616-330-00

PLATE/BLOWER/UP

38

V201-700-802-00

BOLT

39

V401-700-008-00

WASHER/LOCK

[ I I e e B Y e

40

BLANK

40A

BLANK

40B

STAY/DUCT/REAR COMP

6G

41

BLANK

41

STAY/DUCT/REAR

6G

42

BLANK

42

BLANK

42A

8843-534-002-00

BOLT/M6X16/SP/SUS

% | K| k| k| K| K| k| k| N | K| K| k| K| X K| k| k| X| K| k| k| K| K| k| k| X| ¥ ¥ ¥ XOAOW®R




184

FIG.E06 FRAME(FERTILIZER)SYSTEM(F TYPE)(2/2)

8844-616G-0100

33 32A

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

43

BLANK

44

BLANK

45

BLANK

45

8844-616-400-10

LEVER/LOCK/6 COMP

46

2144-519-003-00

IPIN/10X64

47

1305-241-001-00

PIN,HAIR

48

8844-616-007-00

SPRING/HT022L

S

49

8844-616-008-00

SPRING/HT022R

50

BLANK

50A

8844-616-500-10

FRAME/REAR/UP

7F

51

V211-360-802-00

BOLT/SP

52

BLANK

52A

BLANK

52B

BLANK

52C

2204-510-500-30

STEP/REAR/GF

5N

53

W543-260-602-00

BOLT/WELD

54

V360-260-006-00

INUT/M6

| % | K| k| k| | K| K| k| N| K| K| K| k| K| X ¥ XOT®XR

N N DN =

55

8844-616-011-00

PLATE/JOINT




FIG.E07 BLOWER SYSTEM(F TYPE)

8844-626 -0100

185

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=RQ

REMARKS

BLANK

8842-625-400-20

BLOWER/FG  ASSY

8843-624-205-00

CAP

8842-625-409-00

BOLT/M6X2

8842-625-408-00

SCREW/M3X

V301-700-003-00

NUT

8842-625-404-00

CASING/INNER

8842-625-405-00

CASING/OUTER/PG

Q0 (=3O O[> (0| [ (=

8842-625-406-00

FAN

9 [8843-624-220-00

FLANGE,BLOWER/FG

10 [8843-624-210-00

STAY,BLOWER/FG

11 [8836-701-230-10

PIN,LOCK

12 [V500-162-502-00

PIN,SPLIT/2.5X20

13 |8836-701-004-00

SPRING/HC055

14 |[V200-700-601-60

BOLT

15 |[V401-700-006-00

WASHER/LOCK

16 [V301-700-006-00

NUT

17 |8843-624-004-00

JOINT,BLOWER

18 [J061-170-090-00

CLAMP/WORM/70-90

19 |8842-405-032-00

BOLT/M8X16/SUS

20 |V401-700-008-00

WASHER/LOCK

21 |V411-700-008-00

WASHER

22 |8842-625-001-00

JOINT,BLOWER

e I I I Y Y B Y Y N Y Y e e e T e e e e e = =T = R Y

23 |[8842-626-001-00

HOSE,DUCT/REAR/6

BLANK

BOLT/M6X16/SP/SUS

BLANK

WASHER/LOCK

BLANK

27 |[V301-700-006-00

NUT

% | K| k| k| k| | k| k| N | K| K| k| N| X K| k| k| X| K| k| k| K| K| k| k| K| ¥ ¥ ¥ XOAW®R




186

FIG.E07 BLOWER SYSTEM(F TYPE)

8844-626 -0100

TYPE OF MODEL
PZ63E16

KEY PART CODE DESCRIPTION REMARKS

A= -
Fon
R Q

28 |1670-658-201-10 SCREW 2

29 |1376-402-003-00 BAND,WIRE/140

30 [8842-625-004-00 SPRING/BRUSH/FG

*| % *| X (O

1
2
1

31 [8844-625-001-00 [COVER/DUCT




FIG.E08 OUT PUT SYSTEM(F TYPE)(1/3)

8844-706 -0100

187

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=7 Q

REMARKS

8842-705-201-00

CAUPSULE,UPPER

3

BLANK

8842-705-202-10

CAPSULE/LOWER

[°H]

8842-705-223-00

HOOK,COUPSULE

Jury
DO

V200-700-601-60

BOLT

V401-700-006-00

WASHER/LOCK

V411-700-006-00

WASHER

8842-705-220-00

BRUSH

O (=3 |0 (O[> |||

8842-705-203-00

RING,BRUSH

8842-705-205-00

PACKING,CAPSULE/LOWE

8841-701-027-00

IPIN/41

2145-770-214-00

RING, SNAP

8842-705-214-10

GEAR,SPUR/13

V744-120-300-70

SEAL,OIL/TC20307

8842-705-215-00

BUSH,GEAR

8842-705-216-00

WASHER/21X45X01

8842-705-204-00

PACKING,CAPSULE/UPPE

8842-705-217-00

ROLL

8842-705-224-00

WASHER/18X45X1

8842-705-218-00

BUSH/17X28X19

V744-115-300-70

SEAL,OIL/TC15307

8842-705-219-00

WASHER/16X25X0.4

8842-705-207-00

PLATE,COUPSULE

V401-700-004-00

WASHER/LOCK

| | W W W W O W W W W W W W W W W W w w

BLANK

8842-705-032-00

SCREW/TAPPING/M4X12

8841-536-011-00

RING, SNAP

D w

8842-705-208-00

BUSH,EXHAUST LEVER

BLANK

8842-705-211-10

SHAFT/DISCHARGE

% | K| k| k| k| | k| k| N | K| K| k| N| K| K| k| k| K| K| k| k| K| K| k| k| X| ¥ ¥ ¥ X|OAOW®R




188 FIG.E08 OUT PUT SYSTEM(F TYPE)(2/3)

28~32-PLEASE SEE 1/3 PAGE

57 “— 56A

8844-706 -0100

TYPE OF MODEL
PZ63E16

KEY PART CODE DESCRIPTION

A= -
=on
=RQ

REMARKS

28 |8842-705-209-00 SHUTTER,EXHAUST 8

29 |8842-705-213-00 SPRING/HT020/L

30 [8842-705-024-00 GEAR,EXHAUST SHUTTER

31 [2145-770-014-00 RING, SNAP

32 [8842-705-221-00 PLATE,COUPSULE/UPPER

W W W W w

33 [8842-705-201-00 [CAUPSULE,UPPER

34| @ ------ BLANK

@

34 [8842-705-202-10 [CAPSULE/LOWER

Jury
DO

35 [8842-705-223-00 HOOK,COUPSULE

36 [V200-700-601-60 BOLT

37 |V401-700-006-00 WASHER/LOCK

38 |[V411-700-006-00 WASHER

39 [8842-705-220-00 BRUSH

40 [8842-705-203-00 RING,BRUSH

41 [8842-705-205-00 [PACKING,CAPSULE/LOWE

42 |8841-701-027-00 [PIN/41

43 [2145-770-214-00 RING, SNAP

44 |8842-705-214-10 GEAR,SPUR/13

45 |V744-120-300-70 SEAL,OIL/TC20307

46 |8842-705-215-00 BUSH,GEAR

47 |8842-705-216-00 WASHER/21X45X01

48 [8842-705-204-00 PACKING,CAPSULE/UPPE

49 [8842-705-217-00 ROLL

50 [8842-705-224-00 WASHER/18X45X1

51 [8842-705-218-00 BUSH/17X28X19

52 |V744-115-300-70 SEAL,OIL/TC15307

53 [8842-705-219-00 WASHER/16X25X0.4

54 [8842-705-207-00 PLATE,COUPSULE

W W W W W W o, W W W W W W W W W W w w w

55 |V401-700-004-00 WASHER/LOCK

N | K| k| k| | K| k| k| N| K| K| k| N| K| K| k| k| %| K| k| %k| K| K| k| k| K| X ¥ % X|OW®R

66 | = ------ BLANK




8844-706 -0100

FIG.E08 OUT PUT SYSTEM(F TYPE)(3/3)
56A~B4-PLEASE SEE 2/3 PAGE
LS

85

189

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=RQ

REMARKS

56A

8842-705-032-00

SCREW/TAPPING/M4X12

57

8841-536-011-00

RING, SNAP

58

8842-705-208-00

BUSH,EXHAUST LEVER

59

BLANK

59

8842-705-211-10

SHAFT/DISCHARGE

60

8842-705-209-00

SHUTTER,EXHAUST

61

8842-706-201-00

SPRING/HT020/R

62

8842-705-024-00

GEAR,EXHAUST SHUTTER

63

2145-770-014-00

RING, SNAP

64

8842-705-221-00

PLATE,COUPSULE/UPPER

65

V200-700-602-00

BOLT

66

V401-700-006-00

WASHER/LOCK

67

V411-700-006-00

WASHER

68

8844-706-001-00

SHAFT/6/L

69

8844-706-003-00

SHAFT/6/R

70

8842-705-004-20

GEAR,SPUR/11

=]

71

8842-705-206-00

BUSH/22X25X20

Juy
o

72

8842-705-005-00

CLUTCH,FEEDING

73

8842-705-006-00

CLUTCH,FEEDING DRIVE

74

8842-705-027-00

HUB/12X19X05

75

8842-705-009-00

BUSH, FEEDING DRIVE

76

8838-712-015-00

SPRING/HC045

77

8842-705-029-00

SPRING/HC115

78

8836-703-055-00

WASHER/M12X20X01

Q) R R = ) e o e

79

8842-515-022-00

RING, SNAP

80

BLANK

80

8842-705-018-00

WASHER/13X30X01

81

2186-805-003-00

BUSH,SEEDLING

82

8842-705-002-00

SHAFT,GEAR

83

8842-705-017-00

SPRING/HC100

% K| k| k| k| | k| k| N | K| K| k| K| X K| k| k| K| K| k| k| K| K| k| k| K| ¥ ¥ ¥ XOAW®R

W W & w




190 FIG.E08 OUT PUT SYSTEM(F TYPE)(3/3)

LN

8844-706 -0100

TYPE OF MODEL

I1C|G
KEY PART CODE DESCRIPTION T|O|R REMARKS
PZ63E16 clilp
84 | ------ BLANK  [*] T T 1 11 -~

84 [8842-705-019-00 WASHER/23X30X01

*| *| * O

85 [8842-705-016-00 WASHER/19X30X0.4




FIG.E09 HOPPER SYSTEM(F TYPE)

8844-716K-0100

FIG.EOD

191

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=RQ

REMARKS

8844-716-260-40

HOPPER/6K  COMP

1

FIG S05

8842-715-230-20

STAY,HOPPER

V411-700-006-00

WASHER

V401-700-006-00

WASHER/LOCK

V200-700-601-60

BOLT

8842-605-004-10

PLATE,RUBBER/20X25X0

3612-631-001-00

CLAMP,WINKER B

(o RENRIorNIw B R IVLRI AN

8844-718-006-00

HOPPERNET/PZ/UPPER

| X K| k| X X ¥ X|OT @R

S | DN 0ol 0o 00 N




192

FIG.E10 PIPING SYSTEM(F/ TXPE)

8844-726N-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

mleNe

= RO

REMARKS

8844

-727-200-00

HOSE/FERTILIZER/7

6

BLANK

-725-007-20

ROHTO

=]

-706-006-10

CLAMP,SPRING/4

=]

BLANK

HOSE/FERTILIZER/LOWE

»

BLANK

-725-031-10

HOSE/LOWER/PZ

-706-400-00

WEIGHT,HOSE

-705-018-00

FUCK/ROOT

N B O O

-525-014-00

PIN,HAIR/16

BLANK

JOINT/LH/Z

BLANK

JOINT/CENTER

BLANK

-725-005-00

JOINT/RH/Z

-726-001-00

JOINT/6

-700-602-50

BOLT

-700-006-00

WASHER/LOCK

N DN N W =

-700-006-00

WASHER

BLANK

-725-006-00

NUT/JOINT

| | K| k| k| K| K| K| k| k| % K| K| k| N| K| K| k| K| K| X ¥ * X OW®R

DO

-402-006-00

BAND/WIRE/250




FIG.E11 CLUTCH(FERTILIZING)SYSTEM(F TYPE)

8844-736K-0100

193

521—%3 ?T Q?

-

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

REMARKS

8844-765-200-00

BASE/CLUTCH/LH

2

8844-765-210-00

BASE/CLUTCH/RH

V200-700-602-00

BOLT

V401-700-006-00

WASHER/LOCK

V411-700-006-00

WASHER

8844-765-001-00

FORK/CLUTCH/LH

8844-765-002-00

FORK/CLUTCH/RH

(o RENRIorNIe B R VLRI AN

8844-765-310-10

CABLE/PZ/G

1376-402-003-00

BAND,WIRE/140

2161-735-005-00

PIN

8842-735-001-00

GUIDE,FEED-CLUTCH

8842-735-240-00

CLUTCH,FEEDING

2145-770-015-00

BALL,STAINLESS

2145-770-016-00

SPRING/HC013

8841-701-062-00

PIN,COTTER/3X25/SUS

8842-505-037-00

BOLT/M8X20

V401-700-008-00

WASHER/LOCK

V411-700-008-00

WASHER

8844-765-400-40

BASE/TOTALCLUTC COMP

8844-765-007-20

LEVER/TOTALCLUTCH

V304-260-008-00

NUT

2172-124-004-00

SPRING

8841-536-018-00

CAP

% | K| k| k| K| K| k| k| N| K| X k| K| K| K| k| X| K| X ¥ ¥ ¥ XOOWXR

HoH N H R O O O O O O O W o WM O S O




194

8844-746N-0100

— 15

— 14

& 15

— 14

FIG.E12 DITCHER SYSTEM(F TYPE)

7—16 I
— 15

1% 14

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -
=on
=RQ

REMARKS

1 ......

BLANK

1A

BLANK

1A

BLANK

1A

BLANK

1B

DICTHER/PZ COMP

N

BLANK

GUIDE/ROTER

BLANK

GUIDE/PZ

BLANK

BLANK

V200-700-803-00

BOLT

V401-700-008-00

WASHER/LOCK

V411-700-008-00

WASHER

V304-700-008-00

NUT

o O O O &

8844-745-013-00

SCREW/6

BLANK

O |© |00 (3|0 |01 |~ |ix ||| N

8844-746-003-10

PLATE/SOIL COVERING/

BLANK

8836-602-005-10

PLATE/SOIL COVERING/

BLANK

8844-746-004-10

PLATE/SOIL COVERING/

BLANK

8836-602-006-10

PLATE/SOIL COVERING/

V200-700-601-60

BOLT

12

V411-700-006-00

WASHER

24

V401-700-006-00

WASHER/LOCK

12

V301-700-006-00

NUT

12

8844-746-007-00

CAP

8843-744-034-00

BOLT/M8X35/SUS

% | K| k| k| | K| k| k| N| K| K| k| N| K| K| k| k| %| K| k| k| K| K| k| k| K| X *| * XOW®R




12 —4

8844-906L-0100

FIG.E13 ORNAMENT&LABEL(F TYPE)

4

|
<sge)

i
P

—
(@8]

195

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=RQ

REMARKS

8844-906-

002-

00

LABEL/A MOUNT OF FER

1

8844-906-

004-

00

LABEL/FERTILIZER/HAL

8844-906-

003-

00

LABEL/FERTILIZER EXH

8844-906-

005-

00

LABEL/CAUTION/FERTIL

8844-905-

021-

00

ORNAMENT/FG/M

8842-905-

032-

00

LABEL/COUPSULE/E16

8842-905-

042-

00

LABEL/CAUTION/HOPPER

(o RENRIorNIe B R VLRI AN

8842-905-

041-

00

LABEL/CAUTION/HAND

8842-905-

027-

00

LABEL/ATTENTION/BLOW

8844-906-

001-

00

LABEL/DISCHARGE LEVE

8842-905-

045-

00

LABEL/ON/E16

8842-905-

046-

00

LABEL/OFF/E16

| % | K| K| k| K| K| K| k| X| ¥ ¥ X|OW R

e e e e e e S

8844-906-

006-

00

LABEL/TOTALCLUTCH/K




196 FIG.E14 ACCESSORIES(F TYPE)

8842-915A-0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ |Pz63ete clule
1| - BLANK L Y O
* 1

1 |8842-919-002-10 BRUSH




FIG.P01 WHEEL(870/IN)SET(OPTION)

8822-020 -0100

197

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

moan

=RQ

REMARKS

8822-020-200-00

WHEEL/870/PZ

1

BLANK

8822-020-210-10

WHEEL/REAR/SUB/870/P

V201-361-204-00

BOLT/M12X40

00NN |

V304-260-012-00

NUT/M12

IR,




198

8822-020D-0100

FIG.P02 WHEEL(650/FRONT)SET(OPTION)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

mleNe

= RO

REMARKS

BLANK

-10

TIRE/FRONT/650 SET

1

BLANK

BLANK

-20

FRONT WHEEL/650X95/L

BLANK

BLANK

2213-316-

-20

FRONT WHEEL/650X95/R

2204-222-

-00

BOLT/M12X45

V304-260-

-00

NUT/M12

V401-160-

-00

WASHER,SP/M12

N N DN =

BLANK

~q [~J |0 |OUT | [N NN

2204-317-

-10

CAP/FRONTWHEEL/600

el e L e e M A N N R R R N (R R




FIG.P03 WHEEL(870/IN)SET(OPTION) 199

ch313 @\

8822-020F-0100

S |tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O |[R REMARKS

c |PZ63E16 clL|p

1 [8822-020-450-00 [RON WHEEL/870/PZ/IN T 1

2 |8822-020-460-00 IRONWHEEL/870/L COMP | T 1

3 [8822-020-470-00 TRONWHEEL/870/R COMP | T 1

4 |V201-361-204-00 BOLT/M12X40 T| 2

5 |V304-260-012-00 NUT/M12 T 2




200 FIG.P04 NEEDLE(SEPARATOR)SET(OPTION)

@@
XA
2186-738X-0100
TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION T|O|R REMARKS
PZ63E16 clele

1 |2186-738-051-00 SET PLATE/NEEDLE !

2 | - BLANK

== |-~ ®n

2 [2186-738-052-10 NEEDLE,SEPARATION/PG




FIG.P05 NEEDLE(SEPARATOR/WIDE)SET(OPTION) 201

s =]
XA
2186-738Y-0100
S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |Pz63e16 clule
1 |2186-738-051-00 SET PLATE/NEEDLE T 1
A BLANK A I O O
2 [2186-738-053-10 NEEDLE,WIDE/PG T 1




202

K200-131-000-3N

FIG.S01 COMPONENT PARTS

FOR K200-131-000-30 ON Fig.410

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

.

mleNe

= RO

REMARKS

K200-042-300-00

SOLENOID/090/BL

3

K270-001-003-10

SPRING/HC012

K270-001-004-10

BASE/SPRING

K270-001-005-00

PLUG/M35

V723-112-002-90

RING/O

K233-001-004-00

SPRING/HC036

K200-131-012-00

PLUG/M16

V720-112-401-40

O-RING/P14

© |00 |3 | |OT x| N

K200-131-006-00

SPOOL/PILOT

K200-103-003-20

POPPET

K200-103-005-00

SPRING/HC016

K200-103-004-10

SLEEVE

e P B e B L L S T I R - S

V723-111-501-40

O-RING

BLANK

K200-131-013-20

PLUG/M20

V720-112-401-80

O-RING/P18

V720-111-900-80

O-RING/P8

K211-035-012-00

NEEDLE

K200-042-003-00

COVER/NEEDLE

V723-111-501-20

O-RING

V301-

NUT/M6

e e e e B

BLANK

V210-

BOLT(SP)/M6X16

BLANK

VALVE,RELIEF

BLANK

V720-

O-RING/P16

V720-

RING/O

BLANK

BLANK

N | K| k| k| | K| k| k| N| K| K| k| %| K| K| k| k| %| K| k| K| K| K| k| k| K| X k| % XOW®R




FIG.S01 COMPONENT PARTS
FOR K200-131-000-30 ON Fig.410

K200-131-000-3N

203

TYPE OF MODEL
PZ63E16

KEY PART CODE DESCRIPTION

=7 Q

REMARKS

A= -
oA

27 |V780-140-000-1T [PLUG/SCREW/SEAL 22

*| *O"®»

28 |V411-260-006-00 WASHER / M6 !




204 FIG.S02 COMPONENT PARTS
FOR K510-013-000-40 ON Fig.108

K510-013-000-4N

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C PZ63E16 clLlp
1 [K510-002-001-10 |CASE * 1
2 |[K510-013-004-00 BLOCK/PORT * 1
3 |[K510-002-005-00 BLOCK/CYLINDER * 2
4 |K510-001-006-10 PLATE/SWASH * !
5 |K510-001-007-00 METAL/SLIDE * 1
6 |[K510-001-008-00 [PISTON * | 18
7 |K510-001-009-00 SHIM/0.9 * | 18
8 |[K510-001-010-00 PLATE/VALVE/PUMP * 1
9 [K510-001-011-00 PLATE/VALVE/MOTOR * 1
10 |K510-006-012-10 SHAFT/PUMP * 1
11 |K510-001-013-00 SHAFT/MOTOR * !
12 |K510-002-014-00 ARM/ * !
13 |K510-001-015-00 BEARING/THRUST * 2
14 |V600-110-620-40 BEARING,RB/6204 * 2
15 |K510-001-016-00 NEEDLE * 2
16 |[K510-001-017-00 BUSH/95X100X22 * 2
17 |K510-001-018-00 BUSH/68X71X14 * 2
18 |K510-001-019-00 SPRING/HC053 * | 18
19 |[K510-001-020-00 SPRING/HC030 * 2
20 |K510-001-021-10 SPRING/HC024 * 1
21 |K510-001-022-00 POPPET/RELIEF * !
22 |[K510-006-023-00 POPPET/CHECK * 1
23 |K510-005-024-00 POPPET/CHECK/1.3 * !
24 |K510-001-026-00 GASKET * !
25 |[K510-001-029-00 [PLUG(G3/8) *| 2
26 |K275-001-003-00 [PLUG(PF1/4) * 4
27 |V720-112-401-40 |O-RING/P14 * 2
28 |V720-112-401-10 RING/O * 4
29 [V704-140-020-00 RING,SNAP/20C * 2
30 |V705-140-047-00 RING,SNAP/47 C * 4




K510-013-000-4N

FIG.S02 COMPONENT PARTS
FOR K510-013-000-40 ON Fig.108

205

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=RQ

REMARKS

31

V705-140-032-00

RING,SNAP/32 C

2

32

K510-001-039-00

OILSEAL

33

K510-001-031-00

SEAL/OIL

34

V744-120-470-70

SEAL/OIL

35

1421-201-002-00

SEAL/47

36

K510-001-034-00

WASHER/25X30X1

37

V600-110-690-30

BEARING

38

V600-150-600-30

BEARING,RB/6003SS

39

V705-140-030-00

RING,SNAP/30 C

40

V704-140-017-00

RING,SNAP/17 C

41

K510-001-036-00

PIN,ST

42

V220-541-003-50

SCREW/SOCKET

[ N e B e B e e e e )

43

BLANK

43A

K510-006-037-00

WASHER/23X32X1.2

44

K510-006-038-00

WASHER/23X47X1.6

% K| K| k| K| K| K| k| N| K| X k| ¥ X X[OWR

=N




206

2204-738-410-7L

FIG.S03 COMPONENT PARTS
FOR 2204-738-410-70 ON Fig.708

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

= RO

REMARKS

2213-

738-301-10

PLANTER/LH/E

Fron

2204-

738-412-10

COVER/PLANTING/PZ/E

2142-

736-235-00

GASKET

2204-

738-304-10

BUSH/08X18X35

V120-

366-003-00

SCREW/SP

2161-

738-222-00

SEAL,OIL

2204-

738-240-20

FROK/PLANT COMP

2140-

738-003-10

NUT,LOCKED

© |00 |3 | |OT x| N

2186-

738-048-10

SEAL,DUST

2213-

738-303-00

GREASESEAL/PZ/E

2703-

501-006-00

CUSHION

2204-

738-414-10

PUSHINGOUTNUT/E

2703-

501-008-00

NUT,LOCK PUSH OUT

2204-

738-413-10

SPRING/HC086

2142-

736-239-00

PIN,ARM PUSH-OUT

2204-

738-318-10

ARM/PUSH-OUT/PZ

2204-

738-001-00

CAP/YELLOW/10/KNOB

2186-

740-033-20

FINGER/14/G

2204-

738-059-00

BOLT/M6X16

2204-

738-312-00

HUB/PLANTING ARM

4L

V720-

103-502-80

O-RING/P28

D B O OB B B B B B O O B B O B D

2186-

738-059-00

BOLT/M8X20/SP/S

Jury
DO

V200-

700-603-00

BOLT

V301-

700-006-00

NUT

2204-

738-317-10

SHAFT/PLANTING-FORK

2204-

738-319-00

CUSHION/ARM/PZ

2204-

738-325-00

WASHER/M18

% | K| k| k| %| K| X k| k| %| K| k| N| K| K| K| k| N| K| K| K| K| K| ¥ % % X F[OWR

D B B B B O

2204-

738-307-00

CAM/PUSHED OUT/LH




2204-739-410-7L

FIG.S04 COMPONENT PARTS
FOR 2204-739-410-70 ON Fig.709

207

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

=7 Q

REMARKS

2213-739-301-10

PLANTER/RH/E

Bl-on

2204-738-412-10

COVER/PLANTING/PZ/E

2142-736-235-00

GASKET

2204-738-304-10

BUSH/08X18X35

V120-366-003-00

SCREW/SP

2161-738-222-00

SEAL,OIL

2204-738-240-20

FROK/PLANT COMP

(o BRENRIorNIw B R IVLRI VAN

2140-738-003-10

NUT,LOCKED

2186-738-048-10

SEAL,DUST

2213-738-303-00

GREASESEAL/PZ/E

2703-501-006-00

CUSHION

2204-738-414-10

PUSHINGOUTNUT/E

2703-501-008-00

NUT,LOCK PUSH OUT

2204-738-413-10

SPRING/HC086

2142-736-239-00

PIN,ARM PUSH-OUT

2204-738-318-10

ARM/PUSH-OUT/PZ

2204-738-001-00

CAP/YELLOW/10/KNOB

2186-740-033-20

FINGER/14/G

2204-738-059-00

BOLT/M6X16

2204-738-312-00

HUB/PLANTING ARM

4L

V720-103-502-80

O-RING/P28

D B O O O O OB B B O O O O OB B D

2186-738-059-00

BOLT/M8X20/SP/S

Jury
DO

V200-700-603-00

BOLT

V301-700-006-00

NUT

2204-738-317-10

SHAFT/PLANTING-FORK

2204-738-319-00

CUSHION/ARM/PZ

2204-738-325-00

WASHER/M18

% | K| K| k| K| K| K| k| k| X | X k| k| N | K| K| k| X| K| K| k| X| K| X ¥ ¥ ¥ X[OWXR

D B B O & O

2204-739-307-00

CAM/PUSHED OUT/RH




208

8844-716-260-4D

FIG.S0S COMPONENT PARTS
FOR 8844-716-260-40 ON Fig.E09

4
§

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -
=on
=RQ

REMARKS

8844-

716-261-10

HOPPER/3/6K/LH

1

8844-

716-262-10

HOPPER/3/6K/RH

8844-

716-270-40

HOPPERCOVER/6K COMP

8844-

716-271-30

HOPPERCOVER/6K/LH

8844-

716-272-30

HOPPERCOVER/6K/RH

8844-

716-277-10

SEAT/HOPPER/6K

2145-

771-203-10

PLATE

8841-

716-230-10

HOOK

© |00 |3 | |OT x| N

8836-

730-209-00

RIVET/BLIND/O

8831-

302-201-00

PLATE,BUTTERFLY

8836-

730-221-00

WASHER/LOCK

8844-

711-223-00

PLATE/HOPPER/4/P

Viii-

703-001-20

SCREW

V301-

700-003-00

NUT

8841-

716-001-00

HOOK,CAP

O D] 00 00| DO 00 W= 00 DO W | | e e e

2151-

250-003-00

NUT,SPEED/4

V411-

700-003-00

WASHER

[
(=]

V401-

700-003-00

WASHER/LOCK

N 00

8841-

718-002-00

CABLE,HOPPER

8841-

716-009-00

IPIN/+

V411-

700-004-00

WASHER

o o

8844-

716-273-10

COVER/HOPPER COVER/T

8844-

716-274-00

RING/COVER/HOPPER

8844-

716-275-10

PLATE/L/13X3

8844-

715-006-10

PLATE/SPRING

8844-

718-004-20

SPRING/HT016/8LH

8844-

718-003-20

SPRING/HT016/8RH

2188-

208-015-00

PIN,COTTER/2.5X20/SU

8844-

716-281-00

TAPPINGSCREW/M4XD16

8836-

730-215-00

RIVET/BLIND/O

% | K| k| k| k| K| k| k| N| K| K| k| %| K| K| k| k| %| K| k| %| K| K| k| k| K| ¥ ¥ % XOW®R

00| O DN M| = DN DN | e




8844-716-260-4D

FIG.S0S COMPONENT PARTS

FOR 8844-716-260-40 ON Fig.E09

4
§

209

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

PZ63E16

A= -

moan

=RQ

REMARKS

31

V411-700-008-00

WASHER

2

32

8841-716-002-00

HOOK,HOPPER

4

33

8836-730-215-00

RIVET/BLIND/O

4

34

2145-771-203-10

PLATE

10

35

8836-730-215-00

RIVET/BLIND/O

36

V411-700-003-00

WASHER

37

8841-716-019-00

HOCK

38

V111-164-001-20

SCREW/M4X12

39

V411-700-004-00

WASHER

20

40

V401-700-004-00

WASHER/LOCK

11

41

8841-716-011-00

BOLT/M4X20/SUS

42

8836-730-216-00

BOLT/M4X14/SUS

43

V301-700-004-00

NUT

11

44

8841-716-007-10

PACKING,HOPPER

45

8842-715-001-10

HOPPERGUIDE/FG

N | K| K| k| K| K| K| k| X| K| K| k| X X ¥ X|OW®R

46

8842-715-002-00

GASKET/HOPPER/PG




210

Numerical Index

5345-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
5110-042-107-XX 1 1 5130-292-109-XX 2 5 5160-202-140-XX 8 8
5110-082-139-XX 1 2 5130-812-085-XX | 11 2 5160-252-005-XX 8 9
5110-086-033-XX 1 3 5130-912-068-XX | 11 3 5160-302-067-XX 8 10
5110-092-024-XX 8 1 5130-AA0-520-XX | 6 29 5160-312-066-XX 8 11
5110-092-566-XX 4 1 5130-AA0-612-XX | 4 16 5160-352-053-XX 8 12
5110-092-766-XX 6 1 6 30 5160-352-058-XX 8 13
5110-092-769-XX 8 2 5130-AA0-614-XX | 6 31 5160-412-249-XX 8 14
5110-093-028-XX 1 4 5130-AA0-616-XX 7 25 5160-412-259-XX 8 15
5110-112-253-XX 9 1 5130-AA0-620-XX 5 25 5160-602-201-XX 8 16
5110-112-254-XX 9 2 6 32 5160-732-098-XX | 11 6
5110-121-084-XX 5 1 8 44 5160-732-222-XX 8 17
5110-132-161-XX 9 3 5130-AA0-625-XX 1 28 5161-152-126-XX 4 5
5110-132-207-XX 9 4 5130-AA0-630-XX 7 26 5161-262-146-XX 1 12
5110-222-081-XX 1 5 5130-AA0-645-XX 8 45 5161-262-237-XX 8 18
5110-222-082-XX 1 6 5130-AA0-816-XX 1 29 5161-422-069-XX 5 9
5110-472-057-9H 9 5 5 26 5161-462-235-XX | 11 7
5110-472-125-XX 9 6 5130-AA0-830-XX | 11 19 5161-462-241-XX | 11 8
5110-482-039-XX 5 2 5130-AA0-835-XX | 6 33 5161-542-053-XX 4 6
5110-532-070-XX 7 1 5130-AA0-850-XX | 6 34 5161-542-054-XX 4 7
5110-552-002-XX | 10 1 5130-AB0-812-XX 1 30 5161-712-075-XX 7 4
5110-552-007-9H 5 3 5130-BA0-620-XX 5 27 5161-712-097-XX 7 5
5110-602-079-XX 9 7 5130-BA0-625-XX | 6 35 5187-AA0-520-XX | 9 12
5110-602-084-XX 5 4 5130-BA0-865-XX 1 31 5210-392-059-XX | 11 9
5110-602-087-XX 8 3 5130-CA0-645-XX 5 28 5210-402-052-XX | 11 10
5110-602-088-XX 8 4 5130-CA0-665-XX 5 29 5210-662-084-XX 6 3
5110-602-089-XX 1 7 5130-CA0-675-XX 5 30 5210-802-054-XX | 11 11
5110-602-449-XX 1 8 5130-CA0-860-XX 1 32 5211-192-160-XX 6 4
5110-602-450-XX 5 5 5130-CA0-870-XX 5 31 5211-212-094-XX 6 5
5110-602-451-XX 5 6 5131-072-097-XX 5 7 5211-302-060-XX 6 6
5110-612-118-XX 9 8 5131-072-296-XX 4 2 5211-632-132-XX | 11 12
5110-612-119-XX 8 5 5131-162-057-XX 3 9 5211-882-009-XX 8 19
5110-612-199-XX 1 9 5131-682-131-XX | 11 4 5211-932-194-XX 6 7
5110-652-118-XX | 11 1 5131-832-419-XX 4 3 5214-AA0-414-XX | 8 46
5120-042-115-XX 3 1 5132-362-163-XX 7 2 5214-AA0-510-XX | 6 36
5120-052-093-XX 3 2 5132-362-164-XX 7 3 5214-AA0-512-XX | 4 17
5120-092-067-XX 3 3 5132-516-068-XX 2 6 5215-120-329-HX 1 13
5120-112-056-XX 3 4 5132-516-069-XX 2 7 5220-AA0-510-XX | 10 11
5120-162-056-XX 3 5 5132-712-054-XX 1 10 5225-AA0-414-XX | 6 37
5120-202-059-XX 3 6 5140-242-113-XX 4 4 5260-312-082-XX 6 8
5120-322-064-XX 3 7 5140-242-205-XX | 11 5 5260-312-083-XX 6 9
5120-442-239-XX 3 8 5140-242-292-XX 1 11 5270-102-122-XX | 11 13
5130-012-169-XX 2 1 5140-832-051-XX 6 2 5270-102-181-XX 6 10
5130-021-013-XX 2 2 5140-912-102-XX 5 8 5270-102-234-XX 6 11
5130-086-025-XX 2 3 5150-032-851-XX 8 6 5270-342-058-XX 6 12
5130-256-008-XX 2 4 5160-142-075-XX 8 7 5311-AA0-600-XX 7 27




Numerical Index

5345-097-100-00

Part Code

Fig. Key

Part Code

Fig. Key

Part Code

Fig. Key

5311-BA0-600-XX
5312-AA0-500-XX
5317-AA0-800-XX
5320-852-097-XX
5390-032-088-XX

5390-622-051-XX
5390-762-053-XX
5391-082-057-XX
5391-292-091-XX
5411-AA0-600-XX

5420-362-060-XX
5430-560-03X-XX
5430-782-055-XX
5461-DA0-600-XX
5461-DA0-800-XX

5480-J12-00X-XX
5490-156-268-XX
5490-191-055-XX
5490-442-066-XX
5490-542-056-XX

5490-631-056-XX
5490-652-071-XX
5490-652-072-XX
5490-702-791-YX
5490-782-082-XX

5491-032-162-XX
5491-102-093-XX
5491-132-178-XX
5491-192-130-XX
5491-202-299-XX

5491-212-247-XX
5491-212-248-XX
5491-232-083-XX
5510-232-175-XX
5510-A51-00X-XX

5520-052-122-XX
5551-A03-14X-XX
5551-A04-08X-XX
5560-312-419-XX
5560-332-060-XX

5590-262-066-XX
5590-312-135-XX
5590-412-084-XX
5590-512-112-XX
5590-512-113-XX

—
H R 3 ©

© Ol 0 =3 =1 =3 W 0 ol =

—
—

—
S = W

® 00 0 H N 3 33 W O© & kB 0t ot

—
o O

12
12

O DN Ot O O

13
28
20
14

10
20
10

29

21
11
14
21

15
14

12
13

14

11

10
11

15

22
23
24

38

10
32
14

13
14
15

16

5590-512-114-XX
5590-712-079-XX
5590-712-119-XX
5590-762-081-XX
5592-562-057-XX

5593-362-052-XX

5600-A13-00X-XX
5670-B15-07X-XX
5670-B20-10X-XX
5670-B20-11X-XX

5670-B30-25X-XX
5701-Q05-100-0X
5920-022-087-XX
5920-022-254-XX
5920-022-269-XX

5920-022-277-XX
5920-042-142-XX
5920-091-109-XX
5920-092-080-XX
5920-092-081-XX

5920-092-273-XX
5920-092-308-XX
5920-092-381-XX
5920-151-137-XX
5920-151-143-XX

5920-151-339-XX
5920-152-146-XX
5920-152-147-XX
5920-152-167-XX
5920-222-231-XX

5920-222-245-XX
5920-271-568-XX
5920-272-003-XX
5920-272-004-XX
5920-272-025-XX

5920-272-096-XX
5920-332-067-XX
5920-332-081-XX
5920-360-21X-XX
5920-371-181-XX

5920-372-001-XX
5920-372-006-XX

5920-372-113-XX
5920-382-103-XX

4

[y
= 00 3 O &~ B H O & Ot O 0 O

[y
=

W 3~ & 0 0 W+~

—
S

—=
i N

c & 00 o W o & o O

[t
=

10

10

11
16

4
25
17

18
18
33
33
19

20
47
12
26
13

15
17
12
27
28

15
18
14
13

5

15
16
17
16
29

17
18
30
31
32

19
33
18
10
19

6
20
34

7
11

5920-420-14X-XX

5920-431-037-XX
5920-432-006-XX
5920-432-227-XX

5920-492-109-XX
5920-492-110-XX
5920-492-111-XX
5920-492-255-XX
5920-552-086-XX

5920-552-148-XX
5920-592-011-XX

5920-632-432-XX
5920-642-137-XX

5920-662-099-XX
5920-702-112-XX
5920-721-195-XX
5920-721-237-XX
5920-812-009-XX

5920-812-077-XX
5920-932-002-XX
5921-412-122-XX
5921-431-336-XX
5921-432-135-XX

5921-432-148-XX
5921-442-052-XX
5921-452-056-XX
5921-452-125-XX
5921-452-132-XX

5921-502-230-XX
5921-502-231-XX
5921-502-285-XX
5921-512-067-XX
5921-512-068-XX

5921-522-091-XX
5921-522-092-XX
5921-530-009-XX
5921-532-0564-XX

5921-532-130-XX
5921-702-002-XX
5921-702-042-XX
5921-712-084-XX
5921-902-139-XX

12
20
19
35
20

14
21
21
22
13

36
21
37
38
39

14
22
23
24
40

41
42
23
10
16

17
18
19
20
15

22
23
11
24
43

25
26
21
12
13

25
26
8
27
9

H o= NN 00O 00+ © OOl B 9193 3 © - 0000 0o OO0k 000000 o0 B KHOLHE W 0 H O

— —
oS oy O©

211



212

Numerical Index

5345-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
5921-912-055-XX | 10 10
5921-922-054-XX 1 27
5922-002-032-XX 6 28
5922-002-035-XX 7 22
5922-002-036-XX 7 23
5922-002-044-XX 5 24
5922-002-091-XX 7 24




Numerical Index

2204-095-300-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1110-401-002-00 |107 12 1544-623-008-10 (516 15 1729-609-240-00 |514 20
107 37 1560-132-007-30 [107 27 1729-656-005-00 |514 24
1305-241-001-00 [107 47 109 19 W4 31
Eo6 7 303 11 1729-662-340-00 [301 29
6 47 1 32 604 24
1308-230-002-00 [605 43 1 38 611 15
1329-106-002-00 |503 11 1560-214-003-00 |205 2 1740-680-530-20 |519 9
Eo5 6 1560-695-021-00 |107 24 2110-325-003-00 |605 17
1342-402-006-00 |E10 17 109 16 2111-125-001-00 |604 9
1359-403-003-00 (523 13 1 33 2111-441-019-20 |315 22
523 26 1 39 522 48
1365-121-005-00 (109 22 1560-695-022-00 [107 26 2120-126-001-00 |706 4
1376-106-001-00 (407 69 109 18 2120-409-004-00 |608 6
408 68 1 31 609 7
1376-402-003-00 [301 27 1 37 2121-511-002-10 |524 20
308 9 1566-705-006-00 | 503 4 2130-407-003-00 |706 55
403 11 704 8 2130-525-014-00 |E10 8
515 16 705 7 2130-601-018-00 |407 93
516 13 706 52 804 26
522 47 W6 31 2130-610-012-00 |605 28-A
611 9 1600-619-212-00 |508 8 2130-732-205-00 |522 15
702 4 1608-206-260-00 |410 6 2130-755-002-00 | 602 6
Eo4 2 1614-690-202-00 (515 12 2130-802-011-10 |707 5
o4 5 1641-516-560-00 [401 4 707 18
7 29 1650-102-202-10 [102 11 2130-802-208-00 |801 6
El1 9 1650-509-280-00 |410 7 2132-161-005-00 |708 30
1414-312-002-00 |315 2 1650-509-290-00 (411 6 709 30
1421-201-002-00 [S02 35 1650-650-222-00 |515 6 2132-220-007-00 [313 22
1421-621-038-00 |102 14 516 6 2132-513-001-00 |107 44
314 8 1656-509-310-10 (411 8 506 6
403 22 1670-658-015-00 |520 4 2132-544-200-10 |802 1
409 6 1670-658-201-10 |K07 28 2132-545-008-00 |611 14
410 5 1675-695-005-00 [514 21 706 48
1425-621-004-00 (201 14 1690-505-240-00 [611 20 E04 3
403 26 1716-680-290-00 |519 4 2132-801-220-10 |801 16
611 22 1716-782-005-00 |102 9 2133-812-009-00 |506 8
801 29 1716-901-016-00 |902 7 2134-805-002-00 |805 52
1426-406-203-00 |314 2 1719-608-012-10 [514 23 2137-450-003-00 |706 18
1444-621-242-00 |802 2 1719-608-013-00 [514 22 2139-807-005-00 |803 16
1488-611-003-10 |509 4 1719-650-250-00 (515 11 2140-738-003-10 |S03 8
1491-623-222-00 |519 2 1719-730-002-00 |102 3 S04 8
1491-623-223-00 |519 3 1729-111-006-10 [106 10 2140-816-001-00 |602 3
1524-221-003-00 |605 7 1729-111-280-20 |106 6 2142-101-005-00 |104 2
1541-621-210-00 |508 7 1729-111-283-00 |106 7 601 9
1544-623-008-10 [515 18 1729-111-284-00 |106 8 2142-307-002-00 | 306 2

213



214

Numerical Index

2204-095-300-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
2142-307-002-00 |313 23 2145-542-230-00 |521 10 2161-331-401-10 |314 15
2142-407-002-10 {103 6 W4 25 2161-506-005-00 |514 2
2142-736-203-10 |708 29 W6 24 514 35

709 29 2145-542-232-10 |404 8 2161-513-051-10 |506 3
2142-736-214-00 | 708 8 514 15 2161-528-001-00 |511 6
709 8 521 11 2161-532-202-00 |513 2
2142-736-221-00 |708 17 B4 26 2161-532-203-00 |513 3
709 17 W6 25 2161-603-006-00 |[603 22
2142-736-224-00 | 708 7 2145-751-004-00 |407 63 2161-615-012-00 |109 14-A
709 7 408 62 521 17
2142-736-235-00 |S03 3 507 5 522 46
S04 3 2145-762-007-00 |606 15-A| 2161-615-014-00 |110 7
2142-736-236-00 |605 3 2145-770-014-00 |K01 26 522 36
606 14 W1 29 2161-618-003-00 |314 5
701 21 W8 31 2161-701-003-20 |701 23
2142-736-239-00 |S03 15 B8 63 2161-701-005-00 |701 18
S04 15 2145-770-015-00 |E11 13 2161-701-006-10 |701 19
2142-736-271-00 |708 12 2145-770-016-00 |E11 14 2161-711-012-00 | 704 7
709 12 2145-770-214-00 |H08 11 705 6
2144-117-002-00 |409 7 8 43 2161-735-005-00 |315 11
511 3 2145-771-203-10 |S05 7 315 24
2144-301-005-10 |314 3 S05 34 521 9
2144-310-005-00 |304 13 2145-774-003-00 | K01 5 521 15
2144-337-007-00 |104 7 E01 8 521 21
2144-337-230-00 |303 10 2146-640-001-60 |610 1 522 45
2144-501-011-10 |101 22 2149-402-012-00 |F03 24 522 50
506 4 2149-806-018-00 |606 28 W3 25
2144-513-004-00 |706 3 2150-760-302-00 |805 3 El1 10
2144-513-007-00 |523 16 2151-250-003-00 |S05 16 2161-735-006-00 | 107 45
523 29 2157-201-004-10 |313 7 303 13
524 17 2157-338-007-00 |305 4 604 4
2144-519-003-00 |H06 46 2157-402-001-00 {403 1 604 10
2144-542-220-00 |519 1 2157-419-005-00 |524 34 604 14
2144-604-002-10 {603 4 2161-103-001-00 {103 2 706 7
2144-701-003-30 | 701 5 2161-214-003-00 |204 9 706 42
2144-735-006-00 |604 21 210 3 B3 14
2144-738-216-00 |708 15 407 81 2161-738-008-00 |708 19
709 15 408 80 709 19
2144-820-006-30 |407 74 2161-222-003-00 |524 28 2161-738-222-00 |S03 6
2145-312-002-00 |522 13 2161-321-001-00 |309 3 S04 6
2145-420-001-20 |407 53 2161-323-001-10 |311 3 2161-738-611-00 |708 16
408 52 2161-330-004-00 |313 13 2161-739-611-00 |709 16
522 4 2161-330-006-00 |313 6 2161-831-003-10 801 14
2145-542-230-00 |404 7 2161-331-001-10 |314 16 2161-831-006-00 |801 23
514 14 2161-331-400-10 |314 14 2161-831-007-00 801 28




Numerical Index

2204-095-300-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
2161-831-209-00 (801 10 2186-421-031-00 |605 16 2186-804-300-00 |804 1
2161-831-211-00 |801 7 2186-421-032-00 |407 51 2186-805-001-10 |805 26

801 25 408 50 2186-805-003-00 |805 22
2161-831-231-20 |801 2 2186-436-007-00 |314 4 E8 81
2161-834-001-40 |804 22 2186-508-009-00 |403 28 2186-805-004-20 | 805 8
2161-834-003-10 (804 16 503 7 2186-805-008-00 (805 18
2161-834-004-00 |801 8 503 15 2186-805-011-00 |702 11
2161-834-005-20 |804 18 504 5 805 19
2161-834-007-00 (804 20 2186-508-017-00 |407 89 2186-805-020-00 |805 50
2161-834-012-00 |804 4 408 79 2186-805-026-00 |801 30
2161-834-013-10 |804 6 2186-528-007-00 |511 7 2186-805-034-00 |805 24
2161-835-019-00 |805 11 2186-528-244-00 |511 9 2186-805-041-10 |805 36
2161-835-021-00 (805 10 2186-533-002-00 |522 40 2186-806-001-10 | 806 1
2161-835-028-00 |805 41 2186-536-210-20 |514 6 2186-916-001-20 [901 1
2162-111-009-00 |102 13 2186-536-211-00 |514 7 2186-916-002-20 [901 2
2162-415-250-10 |405 4 2186-536-212-00 |514 8 2186-916-007-10 |901 5
2162-940-001-00 |904 2 2186-536-220-10 |514 9 2186-916-009-20 [901 6
2163-526-001-20 |706 16 2186-536-223-00 |514 13 2186-916-010-30 |901 7
2163-526-006-00 |506 12 2186-536-253-00 |514 10 2186-916-019-10 [902 22
2163-617-004-00 |610 2 2186-536-254-00 |514 11 2186-916-032-20 |902 20
2163-870-013-00 |524 36 2186-536-255-00 |514 12 2186-916-034-10 |516 7
2171-513-002-00 |110 2 2186-703-200-60 |701 22 2186-916-035-10 |902 21
2171-519-019-10 |315 13 2186-703-220-01 |701 25 2186-916-038-10 [902 1
2171-608-003-00 |606 16 2186-707-001-00 |706 14 2186-916-042-00 |901 10
2171-634-001-10 | 609 1 2186-707-006-00 |706 15 2186-916-043-00 |901 11
2172-124-004-00 |511 2 2186-738-038-20 |401 7 2186-916-044-00 [901 12

El1 22 522 29 2186-916-045-00 |901 13
2172-835-023-00 (805 39 708 18 2186-916-046-00 (901 14
2175-325-007-00 | 507 6 709 18 2188-128-260-00 |315 17
2175-509-230-00 |514 26 801 15 2188-128-310-00 |315 18
2175-509-231-00 |514 27 2186-738-048-10 |S03 9 2188-201-007-00 (201 12
2175-528-008-20 |511 8 S04 9 2188-204-300-10 |204 5
2178-631-013-00 |108 13 2186-738-051-00 | P04 1 2188-208-015-00 |523 14
2180-203-002-00 |407 31 P05 1 523 27

408 28 2186-738-052-10 | P04 2 W1 67
2180-211-001-00 |605 47 2186-738-053-10 | P05 2 S05 28

606 10 2186-738-059-00 |S03 22 2188-301-006-00 |314 17
2183-526-001-10 |706 12 S04 22 2188-336-220-00 |315 20
2183-613-003-00 | 607 6 2186-740-033-20 |S03 18 2188-601-036-10 | 606 2

703 3 S04 18 2188-804-004-00 |804 3
2186-101-503-10 |101 19 2186-801-001-00 |801 24 2190-131-008-00 |108 14
2186-207-215-00 |205 23 2186-801-701-00 | 801 3 2190-131-009-00 [108 15
2186-320-330-00 | 109 5 2186-801-702-00 | 801 4 2190-409-230-00 403 17
2186-336-003-00 |303 12 2186-802-051-00 | 802 5 2190-423-340-20 |407 56
2186-401-001-00 |401 3 2186-804-008-00 |804 24 408 55

215



216

Numerical Index

2204-095-300-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
2190-805-012-00 |805 28 2204-105-240-20 |104 4 2204-207-001-00 |205 14
2190-805-013-00 |805 17 2204-106-210-00 |105 2204-207-002-40 |205 1
2190-805-021-10 |805 27 2204-111-002-10 |106 2204-207-003-00 |205 6
2190-805-025-00 |805 30 2204-111-005-40 |106 14 2204-207-004-20 |205 8
2190-912-024-00 |902 23 2204-111-006-10 |106 5 2204-207-005-00 |205 9
2190-916-006-20 |101 15 2204-111-013-00 |106 12 2204-207-011-00 |205 19
2190-916-007-00 |902 17 2204-111-018-10 |106 17 2204-207-012-30 [205 12
2190-916-008-00 |902 18 2204-124-002-30 | 107 46 2204-207-210-10 |205 5
2190-916-011-00 |515 7 2204-124-003-10 |107 43 2204-207-211-00 |205 22
2194-106-002-00 |104 8 2204-124-004-10 |107 34 2204-207-212-00 |205 25
2194-117-001-00 |FK03 26 2204-124-005-00 |107 15 2204-207-213-00 |205 26
2194-301-009-00 |411 2 2204-124-006-00 |107 16 2204-207-214-00 |205 21
2194-321-001-00 {309 4 2204-124-008-00 |107 5 2204-207-215-00 |205 27
2194-338-003-20 |601 2 2204-124-015-40 |107 8 2204-207-216-00 |205 28
2194-410-006-00 |201 8 2204-124-220-00 |107 23 2204-208-002-10 |206 6
2194-419-070-00 |407 13 2204-124-270-30 |107 30 2204-208-003-40 |206 11
2194-508-008-00 |505 8 2204-124-300-10 |107 21 2204-208-004-20 |206 16-A
2194-508-009-00 |505 10 2204-124-320-00 |107 40 2204-208-007-20 |206 4
2194-508-220-10 |505 7 2204-124-331-00 |107 2 2204-208-008-20 |206 7
2194-543-001-00 |611 13 2204-124-370-00 |107 11 2204-208-009-20 |206 17
2194-543-200-00 |611 10 2204-124-380-00 |107 36 2204-208-013-00 |206 3

706 49 2204-124-400-20 |107 1 2204-208-017-40 |206 1
2194-608-006-00 |606 29 2204-131-008-00 |108 20 2204-208-018-00 |206 19
2194-608-007-00 |606 22 2204-131-011-00 |108 2 2204-208-019-00 [206 12
2194-701-010-00 |701 14 410 11 2204-208-021-00 206 13
2194-701-020-00 |701 13 2204-132-002-10 |109 8 2204-208-022-00 |206 14
2197-704-001-00 |707 9 2204-132-003-00 |109 1 2204-208-035-00 |206 18
2197-704-002-00 |707 10 2204-132-009-10 |109 13-A| 2204-208-051-00 |206 8-A
2200-322-003-00 |310 2 2204-132-240-20 |109 4-B| 2204-208-210-50 |206 2-A
2200-322-005-00 |310 5 2204-132-260-10 |109 15-A| 2204-209-210-30 |207 1
2200-322-006-00 {310 6 2204-132-280-00 |109 7-A| 2204-209-510-00 |207 3
2200-322-007-00 {310 4 2204-137-005-00 |110 1 2204-211-003-00 |208 1-A
2201-201-002-00 |209 4 2204-137-006-00 |110 3 2204-211-006-00 |207 6-A
407 38 2204-137-600-00 |110 4 208 7-A
407 45 2204-201-001-50 |201 1 2204-212-200-20 |209 1-B
408 37 2204-201-002-80 |201 2-Al 2204-215-200-10 |210 1
408 44 2204-201-003-00 |201 7 2204-215-230-10 |210 4
2201-422-003-00 [315 21 2204-202-200-10 |202 1 2204-222-001-00 |211 3
2204-101-001-20 |101 9 2204-203-001-00 {203 1 306 6
2204-101-004-10 |101 8 2204-203-003-20 {203 3 P02 4
2204-101-013-00 |101 4 2204-203-005-00 {203 7 2204-302-003-00 |301 7
2204-101-360-00 |101 16 2204-203-006-00 {203 8 2204-302-005-00 |301 31
2204-101-390-20 |101 10 2204-204-200-20 |204 1 2204-302-006-00 |301 26
2204-103-350-00 |103 1 2204-204-210-10 |204 10-A| 2204-302-008-00 |301 15
2204-105-003-00 |104 1 2204-204-220-10 |204 3 2204-302-025-00 |301 20-B




Numerical Index

2204-095-300-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
2204-302-061-20 |301 17 2204-330-250-40 |313 18-A| 2204-422-001-10 |407 1
2204-302-200-10 (301 16 2204-331-002-00 |107 13 408 1
2204-302-210-00 |301 23 107 32 2204-422-002-10 |407 2
2204-302-220-10 | 301 1-A 107 38 408 2
2204-303-250-10 | 302 1 314 10 2204-422-003-10 | 407 7
2204-304-011-00 | 303 4-A| 2204-331-004-30 |314 12 2204-422-004-10 [407 23
2204-304-012-00 | 303 5-A| 2204-331-200-10 |314 9 408 21
2204-304-200-50 | 303 1-B| 2204-331-210-10 |314 13 2204-422-006-10 [407 12
2204-304-210-40 |303 7-A| 2204-331-230-20 |314 21 2204-422-012-10 (407 25
2204-310-001-40 |304 1 2204-331-300-30 |314 1 408 22
2204-310-004-40 |304 6 2204-331-360-20 |314 18 2204-422-017-10 [407 22
2204-310-005-30 |304 2 2204-336-001-00 |315 16 408 19
2204-310-007-00 |304 22 2204-336-002-00 | 315 4 408 20
2204-310-014-10 |304 18 2204-336-003-10 | 315 7 2204-422-019-00 (407 15
2204-310-015-00 (304 19 2204-336-004-00 |315 10 2204-422-021-00 (407 14
2204-312-003-20 (304 16 2204-336-005-00 |315 12 408 15
2204-312-004-00 | 305 5 2204-336-009-00 |315 8 2204-422-023-20 407 71
2204-312-005-20 |304 17 2204-336-300-30 | 315 1-A 408 70
2204-312-200-10 | 305 1 2204-336-350-20 | 303 9 2204-422-027-00 | 408 8
2204-316-200-20 | 306 1 2204-343-001-00 |316 3 2204-422-071-10 |407 28
2204-317-001-10 |307 1 2204-401-001-10 |401 6 408 24
2204-317-003-00 | 307 2 2204-401-200-00 |401 1 2204-422-072-00 407 57
2204-317-011-10 | P02 7 2204-407-001-00 | 402 2 408 56
2204-320-007-00 (407 94 2204-407-200-80 | 402 1 2204-422-074-10 |407 18
2204-320-008-00 (408 84 2204-409-002-10 | 403 7 2204-422-078-10 |407 67
2204-320-380-02 | 316 1 2204-409-003-00 | 403 8 408 66
2204-320-420-30 |308 6 2204-409-005-10 403 10 2204-422-083-10 |407 87
2204-320-430-30 (308 10 2204-409-007-10 | 403 14 2204-422-084-10 |407 66
2204-320-620-50 |308 1 2204-409-008-10 |403 5 408 65
2204-321-300-30 | 309 1 2204-409-034-00 (403 25 2204-422-085-10 (407 72
2204-321-330-40 | 309 5 2204-409-043-00 | 403 9 408 71
2204-322-002-00 |310 1 2204-409-210-00 |403 2 2204-422-089-10 |407 60
2204-323-011-00 | 104 3 2204-411-001-00 |404 14 408 59

311 7-A| 2204-411-005-10 |404 3 2204-422-095-20 |407 88
2204-323-210-10 |311 1 2204-411-008-00 |404 12 408 78
2204-325-001-00 |312 1 2204-411-009-10 |404 6-A| 2204-422-098-00 |407 5
2204-325-002-10 | 312 6-A| 2204-411-011-00 |404 4 408 5
2204-330-002-00 |313 2 2204-411-200-00 |404 13 2204-422-200-20 (407 33
2204-330-003-00 |313 5 2204-411-210-20 |404 1-B 408 32
2204-330-004-00 |313 10 2204-414-220-10 |405 2 2204-422-220-10 408 63
2204-330-005-10 |313 9 2204-414-230-00 | 405 6 2204-422-260-20 | 407 9
2204-330-051-30 | 313 1-A| 2204-414-500-10 |405 1 408 10
2204-330-052-20 |313 8 2204-415-001-10 |406 2 2204-422-330-20 407 39
2204-330-200-30 |313 15 2204-415-003-00 |406 5 408 38
2204-330-210-40 |313 19 2204-415-350-10 | 406 1-A| 2204-422-360-10 [407 48

217



218

Numerical Index

2204-095-300-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
2204-422-360-10 |408 47 2204-514-210-00 |507 4 2204-556-210-10 |521 3
2204-422-460-10 |310 7 2204-514-380-12 |507 1 2204-556-220-10 |521
2204-422-730-30 |407 76 2204-514-390-12 | 507 2 2204-556-230-00 |521 16

408 74 2204-514-400-01 |507 14 2204-556-240-00 |521 8
2204-422-760-40 |407 75 2204-515-001-00 |508 2 2204-556-250-70 |521 1

408 73 2204-515-300-00 |508 1 2204-556-340-00 |521 18
2204-422-840-30 |407 86 2204-518-220-33 |507 11 2204-556-420-00 |521 19
2204-422-850-10 |408 81 2204-524-300-00 |510 2204-556-560-00 |521 20
2204-422-860-00 |407 46 2204-528-001-01 |511 2204-581-005-00 |522 31

408 45 2204-532-200-00 |513 2204-581-007-10 |522 7
2204-423-001-00 |407 27 2204-536-052-00 |514 34 2204-581-008-10 |522 8

408 31 2204-536-061-00 |514 33 2204-581-013-10 |522 20
2204-423-002-00 |407 19 2204-536-410-00 |514 1 2204-581-015-10 |522 17

408 17 2204-536-551-00 |514 32 2204-581-019-00 [522 19
2204-424-300-00 {409 1 2204-536-571-00 |514 3 2204-581-022-10 |522 27
2204-435-001-00 |410 4 2204-537-002-00 |403 12 2204-581-028-00 |522 22
2204-435-006-00 |410 2 406 7 2204-581-029-00 |522 21
2204-440-001-00 |411 4 515 17 2204-581-038-00 |522 23
2204-440-300-10 |411 1 516 14 2204-581-046-10 |522 14
2204-440-310-00 [411 10 601 3 2204-581-065-00 |522 11
2204-501-005-00 {503 5 2204-537-202-00 |515 4 2204-581-066-00 |522 12
2204-501-006-10 |501 4 516 4 2204-581-230-40 |522 1
2204-501-007-20 |501 7 2204-537-204-00 |515 15 2204-581-290-10 |522 37
2204-501-300-00 |501 1 2204-537-220-20 |515 13 2204-581-300-00 |522 30
2204-507-002-00 |502 1 516 11 2204-582-011-00 [523 35
2204-508-051-00 |503 1 2204-537-501-00 |515 9 2204-582-012-00 |523 34
2204-508-059-00 |503 14 516 9 2204-582-015-00 |523 15
2204-508-061-00 |503 2 2204-537-820-30 |515 1 523 28
2204-508-062-00 |503 3 2204-537-821-00 |515 5 523 36
2204-508-251-10 |503 8 516 5 2204-582-051-00 |523 18
2204-508-253-00 {503 9 2204-537-850-30 |516 1 523 31
2204-510-001-00 |504 1 2204-539-200-30 |517 1 2204-582-052-00 |523 1
2204-510-004-00 |504 3 2204-541-002-00 |518 7 2204-582-053-00 |523 8
2204-510-005-00 |504 4 2204-541-003-00 |518 8 523 21
2204-510-200-50 |504 7-C| 2204-541-004-10 |518 3 2204-582-055-00 |523 4
2204-510-500-30 |H06  52-C| 2204-541-200-00 |518 5 523 11
2204-512-003-10 |505 5 2204-541-220-10 |518 1- 523 24
2204-512-009-00 |505 12 2204-542-200-00 |519 6 2204-582-057-00 |523 19
2204-512-055-00 |505 1 2204-545-007-10 |520 3 2204-582-058-00 |523 32
2204-513-014-00 |506 9 2204-545-310-30 |520 1 2204-582-059-00 |523 5
2204-513-650-31 |506 1 2204-545-500-00 |520 5 523 12
2204-513-660-31 |506 2 2204-556-001-00 |521 6 523 25
2204-513-670-00 |506 5 2204-556-003-00 |521 5 2204-582-062-00 |523 3
2204-513-680-00 |506 11 2204-556-054-10 |521 22 523 10
2204-514-003-00 |507 8 2204-556-061-00 |403 27 523 22




Numerical Index

2204-095-300-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
2204-582-063-00 | 523 2 2204-589-510-00 |525 25 2204-616-005-00 |608 1
523 9 2204-601-003-00 | 601 2204-616-200-00 |608 5
523 23 2204-601-340-00 | 601 1-A 609 5
2204-582-500-10 |523 6 2204-602-001-10 | 602 5 2204-617-005-10 |610 3
2204-583-001-10 |524 25 2204-602-002-40 | 602 1 2204-618-002-00 [611 3
2204-583-003-00 |524 19 2204-603-001-10 | 603 1 2204-618-003-00 |611 17
2204-583-011-00 |524 5 2204-603-013-20 |603 29 2204-618-004-10 |706 45
2204-583-015-00 |524 26 2204-603-014-00 |603 32 2204-618-200-30 |[611 1-A
2204-583-053-00 |524 38 2204-603-017-00 | 701 4 2204-618-210-20 |611 6-A
2204-583-054-00 |524 37 2204-603-019-20 |603 17 2204-619-230-10 [612 1
2204-583-055-10 |524 9 2204-603-031-10 |603 16 2204-619-310-00 [612 4
2204-583-056-00 |524 8 2204-603-050-00 | 603 5 2204-619-320-20 [612 6-B
2204-583-220-00 |524 18 2204-603-200-10 |603 12 2204-701-025-10 |605 5
2204-583-270-20 |524 32 2204-603-240-00 |603 23 701 6
2204-583-310-10 |524 22 2204-603-310-00 |603 24 2204-701-031-00 | 605 9
2204-583-320-10 |524 23 2204-605-003-00 |604 26 701 7
2204-583-500-00 |524 1 2204-605-005-00 | 604 6 2204-703-210-00 |702 2
2204-583-510-00 |524 15 2204-605-009-20 | 604 5-A| 2204-705-015-10 |707 13
2204-583-520-00 |524 16 2204-605-011-00 |604 11 2204-705-017-00 |707 14
2204-583-580-10 |524 7 2204-605-013-00 | 604 2 2204-705-018-00 |E10 7
2204-583-610-20 |524 41 2204-605-018-00 (604 16 2204-705-019-00 |707 19
2204-583-620-00 |524 29 2204-605-200-00 (604 15 2204-705-200-10 | 707 6
2204-583-640-00 |524 40 2204-605-210-30 | 604 1-C| 2204-705-350-50 |707 1
2204-589-051-00 |525 2 2204-605-220-10 |604  12-A| 2204-705-360-40 |707 2
2204-589-052-00 |525 26 2204-607-003-10 | 605 4 2204-706-011-00 |703 5
2204-589-053-00 |525 3 2204-607-021-00 | 605 8 2204-706-200-10 |703 1
2204-589-057-10 | 525 6 2204-607-022-00 | 605 2 2204-706-240-20 |703 2
525 28 2204-607-032-00 |605 14 2204-706-270-00 |703 6
2204-589-058-10 |525 9 2204-607-036-00 | 605 44 2204-710-007-10 |704 1
525 31 2204-607-037-00 |605 10-A 705 1
2204-589-059-10 |525 36 2204-607-200-10 |605 13-A| 2204-710-012-10 |704 9-A
2204-589-061-10 |525 14 2204-608-001-30 | 606 7 2204-710-014-10 |705 8-A
2204-589-062-00 |525 19 2204-608-003-00 |606 12 2204-710-200-10 |704 2
2204-589-063-00 |525 15 2204-608-005-20 | 606 1 705 2
2204-589-065-00 |525 13 2204-608-006-00 |606 18 2204-710-210-10 |704 3
525 18 2204-608-007-00 |605 34 705 3
525 20 2204-608-016-00 | 606 6-Al 2204-711-002-00 |706 34
525 33 2204-608-022-00 |606 30 2204-711-003-00 |706 35
525 40 2204-608-033-00 | 606 5 2204-711-006-00 |706 11
2204-589-066-00 | 525 5 2204-614-002-00 | 607 2 2204-711-011-00 |706 36
525 27 2204-614-008-00 |607 3 2204-711-018-10 |706 43
2204-589-067-00 |525 24 2204-614-200-10 |607 1 2204-711-022-00 |706 8
2204-589-068-00 |525 7 2204-614-230-00 |607 5 2204-711-023-00 |706 9
525  29-A| 2204-616-002-00 |608 2 2204-711-024-00 |706 21
2204-589-500-00 |525 1 609 2 2204-711-025-30 |706 51

219



220

Numerical Index

2204-095-300-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
2204-711-033-20 |706  53-A| 2204-738-413-10 |S04 14 2204-805-075-00 | 805 56
2204-711-200-40 |706 22 2204-738-414-10 |S03 12 2204-805-200-00 | 805 1
2204-711-210-20 |706 24-A S04 12 2204-805-210-00 |805 13
2204-711-220-20 |706  25-A| 2204-738-440-10 |708 1 2204-805-240-00 |805 38
2204-711-230-10 |706 32 2204-739-273-00 | 709 5 2204-805-260-00 |805 40
2204-711-260-10 |706 17 2204-739-275-20 |709 10 2204-805-340-00 |805 15
2204-711-280-40 |706 1-A| 2204-739-277-00 [709 11 2204-805-350-00 | 805  49-A
2204-711-290-40 |706 2-A| 2204-739-307-00 |S04 28 2204-805-410-10 |805 35-A
2204-711-300-20 |706 40 2204-739-340-00 |709 2 2204-805-510-10 | 805 42-B
2204-711-310-20 |706 41 2204-739-410-70 |709 20 2204-805-530-00 |805 55
2204-735-250-00 |707 16 2204-739-440-10 | 709 1 2204-834-002-00 |804 13
2204-738-001-00 |S03 17 2204-801-005-00 |801 20 2204-913-004-00 {902 3

S04 17 2204-801-017-00 | 702 5 2204-913-005-00 |902 4
2204-738-059-00 |S03 19 2204-801-018-00 | 702 6 2204-913-006-00 {902 5
S04 19 2204-801-019-00 | 702 7 2204-913-007-00 |902 6
2204-738-080-10 |904 1 2204-801-220-00 |801 12 2204-913-008-00 {902 8
2204-738-240-20 |S03 7 2204-801-800-20 |801 5 2204-916-001-00 |901 8
S04 7 2204-801-811-00 |801 11 2204-916-002-00 |901 3
2204-738-273-00 | 708 5 2204-801-870-00 |801 1 2204-916-003-00 |901 9
2204-738-274-00 | 708 9 2204-802-002-00 |802 6 2204-916-004-00 |514 4
709 9 2204-802-003-00 |802 7 2204-916-005-00 |514 5
2204-738-275-20 |708 10 2204-803-015-20 |803 5 2204-916-006-00 |514 30
2204-738-277-00 |708 11 2204-803-016-20 |803 6 2204-916-007-00 {902 9
2204-738-304-10 |S03 4 2204-803-024-00 |803 13 2204-916-008-10 |902 10
S04 4 2204-803-025-00 |803 12 2204-916-010-00 [902 12
2204-738-307-00 |S03 28 2204-803-031-00 {803 4 2204-916-011-00 |902 11
2204-738-312-00 |S03 20 2204-803-034-00 |803 14 2204-916-014-00 | 107 4
S04 20 2204-803-035-00 |803 15 2204-916-016-10 902 15
2204-738-313-00 |708 21 2204-803-200-00 {803 2 2204-916-017-00 |902 16
709 21 2204-803-210-10 {803 3 2204-916-018-00 |903 1
2204-738-317-10 |S03 25 2204-803-320-10 {803 1 2204-916-019-10 |903 2
S04 25 2204-803-350-00 {803 7 2204-916-020-00 |901 4
2204-738-318-10 |S03 16 2204-804-400-00 |804 2 2204-916-022-20 |902 19
S04 16 2204-805-001-00 |805 4 2204-916-031-00 |902 2
2204-738-319-00 |S03 26 2204-805-002-00 {805 5 2204-916-032-00 |902 14
S04 26 2204-805-003-20 |805 2 2204-916-033-00 |902 13
2204-738-323-00 |708 22 2204-805-005-10 |805 25 2209-508-013-00 |505 9
709 22 2204-805-006-00 |805 34 2212-581-290-00 |522 2
2204-738-325-00 |S03 27 2204-805-007-00 |805 14 2213-101-250-00 |101 11
S04 27 2204-805-008-00 |805 12 2213-101-601-10 |102 5
2204-738-340-00 | 708 2 2204-805-009-00 |805 23 2213-101-602-10 | 102 6
2204-738-410-70 |708 20 2204-805-018-00 |805 43 2213-102-001-10 {102 8
2204-738-412-10 |S03 2 2204-805-020-00 |805 54 2213-102-031-10 |101 21
S04 2 2204-805-025-00 |805 9 2213-102-240-10 |102 2-A
2204-738-413-10 |S03 14 2204-805-027-00 |805 44 2213-102-300-00 |102 1




Numerical Index

2204-095-300-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
2213-111-300-10 |106 2 2213-607-041-10 |605 11 3505-704-003-00 | 509 5
2213-131-004-00 |108 12 2213-607-042-20 |605 12 521 7
2213-202-002-20 |202 5 2213-607-043-20 |605 33-A 524 3
2213-203-005-20 |203 2 2213-607-044-00 |605 30 524 44
2213-212-001-10 {209 2 2213-607-045-00 |605 31 608 7
2213-310-004-00 |304 14-A| 2213-608-007-00 |606 19 609 8
2213-316-300-20 | P02 2 2213-701-001-10 |701 30 704 6
2213-316-310-20 | P02 3 2213-701-002-00 | 701 1 3517-205-007-00 |706 37
2213-409-061-10 (403 24 2213-701-003-10 |701 29 3526-704-001-00 |524 2
2213-409-063-00 (403 16 2213-701-004-00 |701 16 3533-201-003-00 |206 5
2213-409-300-00 403 18 2213-701-005-00 |701 17 3533-306-001-00 |508 6
2213-422-002-00 |409 4 2213-701-023-00 |701 10 3533-901-012-00 |501 2
2213-422-008-00 | 409 2 2213-701-024-10 | 701 9 3560-202-021-00 |706 26
2213-422-011-00 | 409 5 2213-703-210-10 | 702 1 3560-203-002-00 | 109 9-B
2213-422-013-10 |407 83 2213-738-005-00 |708 25 3560-503-302-00 |101 14
2213-422-017-00 |407 11 2213-738-271-00 | 708 3 315 14
2213-422-018-00 (407 10 2213-738-301-10 |S03 1 522 35

408 11 2213-738-303-00 |S03 10 706 13
2213-422-019-00 (407 20 S04 10 3 18
408 18 2213-739-005-00 |709 25 3567-401-002-00 |407 73
2213-422-021-00 |407 21 2213-739-271-00 | 709 3 408 72
408 26 2213-739-301-10 | S04 1 3610-201-005-00 |604 3
2213-422-022-00 (407 36 2213-801-008-00 | 702 8 604 8
407 43 2213-801-014-00 | 702 9 3610-490-006-00 |407 61
408 35 2213-803-009-10 |803 18 408 60
408 42 2213-916-008-00 | 106 9 Eo6 8
2213-422-340-10 |407 80 2213-916-039-00 |514 31 3612-631-001-00 |H09 7
2213-422-350-20 (407 64 2213-916-060-00 |902 24 3621-211-002-00 |104 5
2213-422-820-00 (407 84 2218-608-003-00 |606 11-B| 3625-151-001-00 |524 30
2213-508-004-00 | 307 3 2218-608-004-00 |606 20 3625-540-004-00 |408 7
503 10 2218-608-005-00 |606 21 3632-360-036-00 |702 10
2213-512-003-10 | 505 2 2505-111-003-00 |515 20 3640-260-200-30 |518 6
2213-517-002-00 | 509 6 2513-801-042-00 |F04 10 702 3
2213-517-003-10 | 509 2-A| 2513-801-053-00 |706 46 3650-201-006-00 (102 16
2213-517-200-00 | 509 1 2703-501-006-00 |S03 11 314 7
2213-517-201-00 | 509 8 S04 11 316 4
2213-581-500-00 |522 43 2703-501-008-00 |S03 13 403 23
2213-582-005-20 |523 17 S04 13 522 44
523 30 2703-501-018-00 | 605 48 3650-262-202-00 |515 14
2213-607-031-00 |605 19-A| 2798-102-002-00 |507 9 516 12
2213-607-032-00 |605 32-A| 3207-301-016-00 |503 16 3652-273-002-00 |514 25
2213-607-036-00 |605 15-A 504 6 W4 30
2213-607-037-00 |605 20-A| 3256-702-004-00 |804 14 3656-223-011-00 | 704 5
2213-607-038-00 |605 21-A| 3505-411-210-00 |[701 15 705
2213-607-039-00 |605 18-A| 3505-604-002-00 |603 11 3659-215-003-00 |107 31

221



222

Numerical Index

2204-095-300-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
3659-215-003-00 |524 33 4138-406-004-00 |706 19 8841-536-011-00 |F08 25
3676-352-002-00 201 11 4141-205-002-00 |301 25 8 57
3680-155-004-00 | 706 5 4148-204-005-00 |805 57 8841-536-018-00 |E11 23
3737-172-011-00 |108 11 4148-401-035-00 |407 32 8841-565-300-10 | K04 17
3737-211-007-00 | 207 8 408 29 8841-701-027-00 |HO8 10

301 6 4512-106-005-00 |510 6 8 42
408 14 7954-205-101-00 |201 3 8841-701-062-00 |E11 15
3740-314-017-00 |312 7 7957-405-003-00 |611 2 8841-716-001-00 |S05 15
3750-231-013-00 |708 28 8822-020-200-00 | P01 1 8841-716-002-00 |S05 32
709 28 8822-020-210-10 | P01 2 8841-716-007-10 |S05 44
3750-251-023-00 |603 3 8822-020-410-00 |211 1 8841-716-009-00 |S05 20
603 6 8822-020-420-00 |211 2 8841-716-011-00 [S05 41
3801-109-222-00 |204 6 8822-020-450-00 | P03 1 8841-716-019-00 |S05 37
3801-109-223-00 |204 7 8822-020-460-00 | P03 2 8841-716-230-10 |S05 8
3801-272-004-00 |501 3 8822-020-470-00 | P03 3 8841-718-002-00 |S05 19
3801-272-300-00 |514 28 8822-020-600-10 | P02 1 8841-725-002-00 |805 7
3801-272-302-00 |514 29 8831-302-201-00 |S05 10 8841-755-008-10 |K06 29
3807-836-350-00 |512 1 8836-502-203-00 |404 11 8842-405-013-00 |HO1 9
3807-836-400-00 |512 2 514 18 8842-405-019-00 |H01 65
3821-262-202-00 |515 2 B4 29 8842-405-028-00 |H01 11
516 2 6 28 8842-405-032-00 |F01 13
3821-262-204-00 |515 8 8836-506-005-00 | K05 9 W7 19
516 8 8836-508-001-00 | K05 8 8842-405-033-00 | K01 49
3822-330-601-00 |102 12 8836-601-011-00 |04 7 K06 9
3824-247-202-00 |515 3 8836-601-012-10 | K04 9 8842-406-320-00 | K01 6
516 3 8836-601-013-00 |04 6 8842-505-001-20 | K02 8
3829-311-200-00 |106 16 8836-602-005-10 |E12 10 8842-505-002-00 | K02 2
3829-387-410-00 |410 9 8836-602-006-10 |E12 12 8842-505-004-00 | K02 9
3841-277-300-00 |515 10 8836-701-004-00 |E07 13 8842-505-006-00 |H02 10
516 10 8836-701-230-10 |07 11 8842-505-007-00 | K02 3
3843-271-210-00 |514 19 8836-703-013-00 |E01 59 8842-505-019-00 |H02 21
3908-170-020-00 |106 20 8836-703-055-00 |805 29 8842-505-021-00 |F02 22
107 22 o1 7 8842-505-023-00 | W02 24
107 35 W8 78 8842-505-024-00 |02 25
109 11 8836-703-431-00 |01 58 8842-505-025-00 | W02 26
110 5 8836-706-006-10 | EL0 3 8842-505-026-00 |02 23
210 5 8836-706-400-00 |E10 6 8842-505-031-00 | K02 17
503 12 8836-730-209-00 |S05 9 8842-505-032-00 |H02 20
506 7 8836-730-215-00 |[S05 30 8842-505-033-00 | K02 19
507 7 S05 33 8842-505-034-00 |H02 18
524 21 S05 35 8842-505-035-00 | K02 15-A
K05 7 8836-730-216-00 |S05 42 8842-505-036-00 | K05 3
4131-103-004-00 |605 45 8836-730-221-00 |[S05 11 8842-505-037-00 |02 13
606 8 8838-712-015-00 |E08 76 3 43
4132-303-003-00 |102 15 8838-741-004-00 |521 14 W6 13




Numerical Index

2204-095-300-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
8842-505-037-00 |E11 16 8842-705-017-00 |F08 83 8842-705-223-00 | F08 3
8842-505-038-00 |06 15 8842-705-018-00 |E08 80 8 35
8842-515-002-00 |F03 1 8842-705-019-00 |H08 84 8842-705-224-00 |HO8 18
8842-515-003-00 |F03 31 8842-705-024-00 |E08 30 E08 50
8842-515-005-10 |F03 27 8 62 8842-706-201-00 |F08 61
8842-515-006-00 |H03 37 8842-705-027-00 |F08 74 8842-715-001-10 |S05 45
8842-515-011-20 |H03  35-A| 8842-705-029-00 |KO8 77 8842-715-002-00 |S05 46
8842-515-012-00 |F03 42 8842-705-032-00 |H08  24-A| 8842-715-230-20 |H09 2
8842-515-013-00 |F03 21 K08  56-A| 8842-725-007-20 |E10 2
8842-515-015-00 |H03 6 8842-705-201-00 | H08 1 8842-726-001-00 |E10 12
8842-515-017-00 |K03 33 8 33 8842-735-001-00 |E11 11
8842-515-018-00 |FH03 23 8842-705-202-10 | H08 2 8842-735-240-00 |E11 12
8842-515-020-10 |F03 11 8 34 8842-905-027-00 |E13 9
8842-515-021-00 |K03 22 8842-705-203-00 | H08 8 8842-905-032-00 |E13 6
8842-515-022-00 |H08 79 8 40 8842-905-041-00 |E13 8
8842-515-025-00 |H03 28 8842-705-204-00 |F08 16 8842-905-042-00 |E13 7

3 36 E08 48 8842-905-045-00 |E13 11

W3 38 8842-705-205-00 |08 9 8842-905-046-00 |E13 12
8842-515-210-00 |F0O2 4 8 41 8842-919-002-10 |E14 1
8842-515-260-30 |03 8-B| 8842-705-206-00 |08 71 8843-404-006-00 |H01 19
8842-515-300-00 |F03 7 8842-705-207-00 |F08 22 8843-404-007-10 |H01 15
8842-515-350-00 |K03 15 08 54 8843-404-009-00 |H01 18
8842-515-351-00 |H03 16 8842-705-208-00 |E08 26 8843-534-002-00 |H06  42-A

W3 30 8 58 7 24-A
8842-515-360-00 |H03 29 8842-705-209-00 |FH08 28 8843-624-004-00 |KO7 17
8842-516-001-20 |H03 13-A K8 60 8843-624-205-00 |H07 2
8842-516-002-10 |H03 34 8842-705-211-10 |K08 27 8843-624-210-00 |07 10
8842-535-250-10 |H04 16 8 59 8843-624-220-00 |H07 9
8842-605-002-30 | F05 2-A| 8842-705-213-00 |08 29 8843-744-034-00 |E12 18
8842-605-004-10 |09 6 8842-705-214-10 |E08 12 8844-405-001-00 |H01 42
8842-625-001-00 |K07 22 8 44 8844-405-002-00 |H01 43
8842-625-004-00 |07 30 8842-705-215-00 |08 14 8844-405-003-00 |H01 54
8842-625-400-20 |F07 1 8 46 8844-405-009-10 |01  62-A
8842-625-404-00 |H07 6 8842-705-216-00 |E08 15 8844-405-010-00 |H01 63
8842-625-405-00 | F07 7 8 47 8844-405-011-00 |HO1 4
8842-625-406-00 | F07 8 8842-705-217-00 |K08 17 8844-405-014-00 |01 36
8842-625-408-00 |H07 4 8 49 8844-405-017-00 |H01 51
8842-625-409-00 |F07 3 8842-705-218-00 |F08 19 8844-405-018-10 |01 10
8842-626-001-00 |K07 23 8 51 8844-405-019-00 |H01 69
8842-705-002-00 |H08 82 8842-705-219-00 |F08 21 8844-405-021-00 |F01 44
8842-705-004-20 |H08 70 8 53 8844-405-022-00 |H01 55
8842-705-005-00 |K08 72 8842-705-220-00 | H08 7 8844-405-024-00 |H01 20
8842-705-006-00 |K08 73 8 39 8844-405-028-00 |H01  21-A
8842-705-009-00 |K08 75 8842-705-221-00 |F08 32 8844-405-200-10 |HO1 1
8842-705-016-00 |K08 85 E08 64 8844-405-310-00 |H01 30

223



224

Numerical Index

2204-095-300-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
8844-406-005-00 |HO1 3 8844-716-272-30 |S05 5 J062-119-126-00 |106 13
8844-406-006-00 |E01 48 8844-716-273-10 |S05 22 106 18
8844-406-210-00 |E01 28 8844-716-274-00 |S05 23 403 13
8844-406-260-00 |01 64 8844-716-275-10 |S05 24 606 31
8844-406-400-40 |01  25-D| 8844-716-277-10 |S05 6 J062-138-148-00 |106 15
8844-505-001-00 |H02 11 8844-716-281-00 |S05 29 K200-042-003-00 |S01 18
8844-505-002-00 |H02 12 8844-718-003-20 |S05 27 K200-042-300-00 |S01 1
8844-505-015-10 |K02 27 8844-718-004-20 |S05 26 K200-103-003-20 |S01 10
8844-506-001-00 | F02 1 8844-718-006-00 |H09 8 K200-103-004-10 |S01 12
8844-535-002-00 | K04 8 8844-725-003-00 |E10 10 K200-103-005-00 |S01 11
8844-535-003-00 |FH04 23 8844-725-004-00 | E10 9 K200-124-130-00 |S01 22
8844-535-200-10 |H04 18 8844-725-005-00 |E10 11 K200-131-000-30 |410 1
8844-535-300-00 |H04 24 8844-725-006-00 |E10 16-A| K200-131-006-00 |S01 9
8844-536-210-10 |04 1 8844-725-031-10 | E10 5-A| K200-131-012-00 |S01 7
8844-536-230-20 | K04 4 8844-725-310-10 | E10 4 K200-131-013-20 |S01  14-A
8844-606-001-00 |05 1 8844-727-200-00 | E10 1 K211-035-012-00 |S01 17
8844-615-003-00 |K06 12 8844-745-006-10 |E12 3 K233-001-004-00 |S01 6
8844-615-006-00 |06 21 8844-745-009-10 |E12 2 K270-001-003-10 |S01 2
8844-615-400-20 |06  32-A| 8844-745-013-00 |[El12 8 K270-001-004-10 |S01 3
8844-616-001-00 |06 6 8844-745-220-40 | E12 1-B| K270-001-005-00 |S01 4
8844-616-002-10 |06 30 8844-746-003-10 |E12 9 K275-001-003-00 |S02 26
8844-616-007-00 |K06 48 8844-746-004-10 |E12 11 K510-001-006-10 |S02 4
8844-616-008-00 |K06 49 8844-746-007-00 |E12 17 K510-001-007-00 |S02 5
8844-616-011-00 |FE06 55 8844-765-001-00 |E11 6 K510-001-008-00 |S02 6
8844-616-250-40 | K06 5-C| 8844-765-002-00 |E11 7 K510-001-009-00 |S02 7
8844-616-300-20 | K06 1 8844-765-007-20 |E11 20 K510-001-010-00 |S02 8
8844-616-310-10 |EH06 16 8844-765-200-00 |E11 1 K510-001-011-00 |S02 9
8844-616-320-10 |K06 17 8844-765-210-00 |E11 2 K510-001-013-00 |S02 11
8844-616-330-00 |06 37 8844-765-310-10 | K11 8 K510-001-015-00 |S02 13
8844-616-400-10 |FK06 45 8844-765-320-10 |407 92 K510-001-016-00 |S02 15
8844-616-500-10 |06  50-A| 8844-765-400-40 |El1 19 K510-001-017-00 |S02 16
8844-625-001-00 |07 31 8844-905-021-00 |E13 5 K510-001-018-00 |S02 17
8844-625-220-20 |H06  40-B| 8844-906-001-00 |E13 10 K510-001-019-00 |S02 18
8844-625-230-10 |K06 41 8844-906-002-00 |E13 1 K510-001-020-00 |S02 19
8844-706-001-00 |HO8 68 8844-906-003-00 |E13 3 K510-001-021-10 |S02 20
8844-706-003-00 |HO8 69 8844-906-004-00 |E13 2 K510-001-022-00 |S02 21
8844-706-200-10 |K01 56 8844-906-005-00 |E13 4 K510-001-026-00 |S02 24
8844-706-210-00 |E01 57 8844-906-006-00 |E13 13 K510-001-029-00 |S02 25
8844-711-223-00 |S05 12 8849-001-200-00 |904 3 K510-001-031-00 |S02 33
8844-715-006-10 |S05 25 J061-116-025-00 |403 15 K510-001-034-00 |S02 36
8844-716-260-40 | K09 1 J061-120-032-00 | 102 7 K510-001-036-00 |S02 41
8844-716-261-10 |S05 1 403 6 K510-001-039-00 |S02 32
8844-716-262-10 |S05 2 J061-132-050-00 |606 32 K510-002-001-10 |S02 1
8844-716-270-40 |S05 3 J061-170-090-00 |EO07 18 K510-002-005-00 |S02 3
8844-716-271-30 |S05 4 J062-111-120-00 |101 20 K510-002-014-00 |S02 12




Numerical Index

2204-095-300-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
K510-005-024-00 |S02 23 V200-700-601-60 |06 33 V210-260-602-00 |606 3
K510-006-012-10 |S02 10 7 14 V210-360-601-20 (102 10
K510-006-023-00 |S02 22 o8 4 523 20
K510-006-037-00 |S02  43-A 8 36 523 33
K510-006-038-00 |S02 44 k09 5 524 10
K510-013-000-40 |108 1 E12 13 V210-360-601-60 |101 5
K510-013-004-00 |S02 2 V200-700-602-00 |04 20 106 19
P103-121-012-00 |706 33 K8 65 107 41
P103-521-007-00 |108 3 E11 3 205 20-A
V111-163-001-60 [512 3 V200-700-602-50 |E04 19 407 65
V111-163-002-00 [605 27-A 6 36 408 64
V111-164-001-20 |[S05 38 E1l0 13 515 19
V111-703-001-20 [S05 13 V200-700-603-00 |[S03 23 516 16
V111-703-001-60 |E04 12 S04 23 519 5
V111-705-001-00 |E01 16 V200-700-803-00 |E12 4 612
V112-706-002-00 |803 8 V201-260-803-50 |[511 4 S01 21
V120-364-000-80 [801 18 V201-260-806-50 |510 4 V210-360-602-00 |102 4
V120-364-001-00 [301 30 V201-261-005-50 |06 19 502 2

604 25 V201-261-007-50 |108 8 708 26
611 16 V201-261-014-00 |108 7 709 26
V120-364-001-20 [801 19 V201-360-801-60 |306 3-A 804 5
V120-365-002-50 [519 7 V201-360-803-00 |508 3 804 17
V120-366-001-20 |107 3 V201-360-804-50 |524 45 804 21
V120-366-001-60 |[514 36 V201-360-809-00 |201 5 805 31
V120-366-002-50 |708 4 V201-361-002-5B [603 13 V210-360-602-50 |520 2
709 4 V201-361-003-00 |601 7 520 6
V120-366-003-00 |S03 5 V201-361-204-00 |PO1 3 801 27
S04 5 P03 4 V210-360-603-00 |[407 78
V195-102-504-40 |[801 17 V201-461-002-50 |308 5 408 176
V195-164-012-10 |509 9 V201-461-004-50 |[301 18 611 21
V195-164-016-10 |[801 31 V201-700-802-00 | E06 3 804 9
V200-260-501-20 611 11 6 38 804 19
V200-260-601-20 [805 32 V201-700-803-00 |ED1 46 804 23
805 47 V210-260-601-00 |706 44 V210-360-603-50 |706 50
V200-260-601-60 [519 10 V210-260-601-20 |[301 24 V210-560-601-20 |525 4
V200-260-602-50 |[107 18 805 16 V211-260-801-60 |303 8
V200-260-603-00 |[107 19 805 46 403 4
805 20 V210-260-601-60 |[301 28 403 19
V200-260-604-00 [804 10 522 34 405 5
V200-700-601-20 (101 12 606 13 505
3 39 801 21 603 33
V200-700-601-60 |[F01 52 804 7 701 20
o3 2 805 45 701 28
k3 9 V210-260-602-00 [403 20 V211-260-802-00 (108 17
3 19 506 10 314 19

225



226

Numerical Index

2204-095-300-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V211-260-802-00 |505 3 V211-360-802-00 |608 3 V301-260-006-00 315 19
524 6 609 3 611 18

603 25 609 6 708 27

603 30 612 5 709 27

707 3 703 4 804 8

V211-260-802-50 [407 4 703 7 804 15
408 4 704 4 S01 20

603 18 705 4 V301-700-003-00 |E04 15

701 2 706 54 W5 11

707 4 707 7 7 5

803 17 707 15 S05 14
V211-260-803-00 |[107 10 707 20 V301-700-004-00 |S05 43
407 58 801 13 V301-700-006-00 |101 2

408 57 Fo6 2 803 11

522 10 K6 18 o2 7

603 26 W6 51 k3 5
V211-260-803-50 [603 19 V211-360-802-50 |101 1 3 41
V211-260-804-00 [205 17 407 98 W6 34
V211-261-003-00 [411 3 408 88 7 16
V211-360-801-60 |107 9 503 13 W7 27
107 17 504 2 E12 16

706 23 507 17 S03 24

1 27 607 8 S04 24
V211-360-802-00 |101 6 707 17 V302-260-006-00 |[805 37
101 17 V211-360-804-00 [407 90 V304-260-008-00 |103 7

109 6 707 8 107 7

308 7 V211-360-804-50 |109 2 107 25

308 11 V211-360-805-50 [410 3 107 28

313 24 V211-560-802-00 |312 8 108 16

314 20 V211-560-802-50 [407 52 109 17

316 2 408 51 109 20

407 59 522 3 407 85

408 58 522 9 407 97

408 83 1 70 408 87

504 8 V211-560-803-00 |305 6 510 5

507 12 V211-560-803-50 |201 4 524 46

507 15 V211-560-804-50 |313 4 604 22

508 10 V211-660-802-00 |308 8 610 4

522 28 V211-660-802-50 |507 3 706 39

523 7 V220-541-003-50 |[S02 42 707 11

524 14 V252-461-002-50 |308 2 802 4

524 39 V273-360-802-00 |612 3 W1 35

524 42 V301-260-004-00 |106 3 1 41

603 15 V301-260-006-00 |[107 20 e 22

607 4 315 15 E11 21




Numerical Index

2204-095-300-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V304-260-010-00 |103 3 V360-260-006-00 [805 21 V401-160-008-00 |408 6
405 9 805 33 408 86

606 23 805 48 514 16

606 26 K6 54 521 12

W6 20 V361-260-006-00 [505 11 604 23
V304-260-012-00 [211 4 V362-260-008-00 |101 7 706 38
306 7 101 18 708 31

604 17 107 14 709 31

Po1 4 107 33 802 3

P02 5 107 39 1 34

P03 5 314 11 1 40
V304-260-014-00 |404 2-A 314 22 B4 27
V304-460-008-00 [301 14 404 5 6 23
508 5 407 99 6 26

708 32 408 82 V401-160-010-00 |103 5

709 32 408 89 105 2

V304-460-010-00 |308 3 505 4 108 9
V304-700-008-00 |[708 24 507 13 108 18
709 24 507 16 301 19

E12 7 508 9 301 22
V305-260-008-00 [407 77 508 11 302 4
408 75 509 3 308 4
V334-260-010-00 |[108 19 509 7 405 8
V334-260-020-00 |311 5-A 521 2 601 8
V335-260-008-00 (404 10 603 20 603 14
514 17 603 27 606 24

521 13 607 9 606 27

4 28 610 5-A| V401-160-012-00 [411 5

W6 27 V363-260-008-00 |109 3 604 18
V335-260-010-00 |302 2 608 4 P02 6
V350-160-004-00 [517 3 609 4 V401-160-020-00 |311 4
V350-160-005-00 [501 8 V401-160-003-00 |512 4 V401-700-003-00 |H04 14
V350-160-006-00 |513 4 V401-160-004-00 |106 4 W5 10
V360-260-005-00 |515 21 V401-160-005-00 |[611 12 S05 18
519 8 V401-160-006-00 |[605 46 V401-700-004-00 |F01 22
V360-260-006-00 [107 42 606 9 8 23
301 32 611 19 8 55

403 21 804 11 S05 40

407 79 V401-160-008-00 |[107 29 V401-700-005-00 |H01 17

408 77 109 21 B4 11

518 4 201 6 V401-700-006-00 |101 3

519 11 306 4 101 13

604 27-A 404 9 803 10

801 22 407 6 W1 53

803 19 407 96 o2 6

227



228

Numerical Index

2204-095-300-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V401-700-006-00 | K03 4 V411-260-008-00 (106 11 V411-700-008-00 | K05 4
3 10 107 6 Eo6 4
W3 20 303 14 W6 11
3 40 315 5 W7 21
4 21 407 95 E11 18
6 35 408 85 E12 6
W7 15 508 4 S05 31
W7 25 511 5 V411-700-010-00 | K03 17
ko8 5 522 41 V411-700-012-00 |KO1 12
E8 37 604 7 V500-161-601-50 [524 35
E08 66 707 12 V500-162-501-50 |[110 6
9 4 V411-260-010-00 |103 4 604 13
E10 14 405 7 805 53
E11 4 407 91 3 12
E12 15 524 4 3 32-B
V401-700-008-00 |[708 23 524 27 V500-162-502-00 [109 12
709 23 524 43 407 70
W1 14 601 4 408 69
1 45 611 4 7 12
1 47 V411-260-012-00 |314 6 V500-162-502-50 |302 3
W1 50 522 38 315 3
W2 14 604 19 V500-163-001-50 |315 6
3 44 611 7-A 315 9
ko5 5 805 6 706 6
6 10 V411-260-014-00 |406 4 805 58
6 14 V411-700-003-00 |E04 13 V500-163-002-00 |[522 39
W6 39 So5 17 522 42
7 20 S05 36 524 31
El1 17 V411-700-004-00 |01 23 604 20
E12 5 So05 21 611 5
V410-260-010-00 [606 25 S05 39 611 8-A
V411-260-003-00 [512 5 V411-700-006-00 |803 9 V500-163-002-50 |402 3
706 56 K2 5 405 3
V411-260-004-00 |501 6 ko3 3 406 3
801 9 K3 46 406 6
801 26 4 22 407 47
V411-260-006-00 |307 4 Fo8 6 407 62
315 23 8 38 408 46
407 55 E08 67 408 61
408 54 K09 3 507 10
522 6 El0 15 706 20
522 49 El1 5 706 27
804 12 E12 14 V500-163-003-00 |602 2
804 25 V411-700-008-00 |01 66 602 4
So1 28 K3 45 V500-163-004-00 |[506 13




Numerical Index

2204-095-300-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V500-164-002-00 [407 49 V600-110-620-30 525 10 V600-350-620-00 |706  28-A
408 48 525 16 V600-350-620-20 |303 2
V500-164-002-50 [407 50 525 21 V682-200-001-00 |209 3
408 49 525 34 407 35
V500-164-004-00 |311 6 525 37 407 42
V522-100-601-60 |[603 21 701 26 408 34
603 28 V600-110-620-40 [205 10 408 41

603 31 208 2 V704-140-010-00 |706  30-A

701 3 313 11 V704-140-015-00 |104 6

V522-100-801-80 [108 10 S02 14 V704-140-016-00 |522 18
201 10 V600-110-620-50 |202 3 V704-140-017-00 |525 12

205 16 205 11 525 22

206 15 206 10 525 32

311 9 301 11 525 39

313 3 304 3 603 9
V523-100-601-80 [407 3 305 2 701 8
408 3 V600-110-620-60 |[206 20 S02 40
V560-160-008-00 [409 3 304 11 V704-140-018-00 |208 3
V580-140-602-80 |310 3 304 21 V704-140-019-00 [407 24
V600-110-600-10 [605 22 305 3 408 12
V600-110-600-20 [605  23-A 313 20 408 30
708 14 V600-110-620-70 [313 21 V704-140-020-00 |203 6

709 14 V600-110-630-10 |207 2 205 13

V600-110-600-30 |701 11 207 4 208 6
V600-110-600-40 |312 2 V600-110-630-20 [408 16 304 7
407 16 V600-110-630-30 |203 4 312 3

407 29 203 5 313 14

408 13 204 4 S02 29

408 25 603 7 V704-140-025-00 |304 4
V600-110-600-50 |708 6 V600-110-630-40 [313 17 605 35
709 6 V600-110-630-50 [304 20 V704-140-030-00 |H01 60

V600-110-600-60 |205 7 V600-110-690-30 |[S02 37 V704-140-032-00 |309 2
V600-110-600-90 |304 9 V600-110-690-70 |301 3 605 6
V600-110-620-10 [522 24 603 2 V704-140-035-00 |524 12
708 13 V600-150-600-00 |01 68 V705-140-025-00 |[407 40

709 13 V600-150-600-20 |606 4 408 39

V600-110-620-20 |207 5 ko1 2 522 33
407 26 V600-150-600-30 |S02 38 V705-140-030-00 |[S02 39

408 23 V600-150-600-50 |[605 42 V705-140-032-00 |S02 31

525 8 V600-150-600-70 524 13 V705-140-035-00 |207 7

525 30 V600-150-620-20 |301 4 301 5
V600-110-620-30 |202 2 605 40 303 3
204 2-A| V600-150-620-30 |301 8 701 12

313 16 V600-150-620-50 |601 6 V705-140-040-00 |301 9

522 25 V600-150-630-10 |301 21-B 525 11

229



230

Numerical Index

2204-095-300-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V705-140-040-00 525 17 V720-112-401-60 |S01 24 V760-150-000-00 |522 5
525 23 V720-112-401-80 |108 4 V780-140-000-1T |SO01 27
525 35 So1 15 V781-160-000-4B [304 24
525 38 V721-103-105-50 [522 16 V781-160-000-6B |201 9-A
V705-140-042-00 |312 4 V721-103-106-00 |108 6 W296-133-208-00 |503 6
V705-140-047-00 |208 4 V723-111-501-20 |[S01 19 W296-134-008-60 |501 5
313 12 V723-111-501-40 |SO01 13 W543-260-602-00 |06 53
603 8 V723-112-002-90 |S01 5
605 36 V740-117-300-60 |701 27
S02 30 V744-112-220-70 |605 29
V705-140-052-00 |202 4 V744-112-250-70 407 34
205 4 407 41
301 13 408 33
304 5 408 40
V706-140-045-00 |304 8 522 32
V707-140-055-00 |301 2 V744-114-280-70 |209 5
V707-140-062-00 (304 12 V744-115-250-70 407 68
304 23 408 67
V707-140-068-00 [205 24 V744-115-300-70 |E0O8 20
V707-140-075-00 [304 10 8 52
V710-140-010-00 [524 24 V744-117-350-70 |522 26
V710-140-024-00 |701 24 V744-117-400-80 |301 10
V720-101-900-80 201 13 V744-117-470-80 |[603 10
V720-101-901-00 |209 6 605 1
407 37 V744-120-300-70 [407 82
407 44 E08 13
408 36 8 45
408 43 V744-120-350-70 |407 8
701 31 407 17
V720-103-502-80 |[S03 21 407 30
S04 21 408 9
V720-103-503-80 |[311 2 408 27
403 3 V744-120-420-80 |312 5
V720-103-503-90 |108 5 V744-120-470-70 [205 15
401 2 208 5
V720-111-900-80 |[S01 16 S02 34
V720-112-401-10 |410 8 V744-125-350-70 |204 8
410 10 210 2
411 7 V744-125-470-80 |205 18
411 9 V744-125-521-00 |301 12
S01 25 V744-130-420-80 |01 61
So2 28 V744-135-550-80 [524 11
V720-112-401-40 [401 5 V760-150-000-00 [405 10
S01 407 54
S02 27 408 53




Alpabetical Index

5345-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
ARMATURE 11 11 BOLT-FLANGED, 8X65 1 31 COVER 1 11
ARM—GOVERNOR 7 9 BOLT-FLANGED, 8X70 5 31 5 8
ARM-PIVOT 7 6 BRACKET 5 3 11 5
ARM-ROCKER 3 5 7 1 | COVER ASSY 11 8
BALL-STEEL 4 18 9 5 |COVER, OIL PUMP 4 4
BAND 6 23 9 6 COVER—-ASSY 11 7

6 24 10 1 COVER-CRANKCASE 1 14

BEARING-PLATE 1 23 BRACKET, COOLINF FAN 5 2 COVER-FLYWHEEL 6 2
BOLT 1 24 BREATHER-BRAKE 8 21 COVER-PUMP 5 9
7 19 |BRrUsH 11 9 | CRANKCASE-COMP 1 15

7 13 CAMSHAFT, VALVE 3 8 CRANKSHAFT ASSY 2 8

8 43 CAP 5 1 ELEMENT, AIR FILTER 9 4

9 11 11 1 ELEMENT, ATR-FILTER 9 3

9 12 | CAP, SPARK PLUG 6 6 | FAN, cOOLING 5 15

11 15 |CAP-OIL FILLER 4 5 |FILTER OIL 4 8

BOLT, 6X12 7 21 CARBURETOR-ASSY 8 6 FILTER, FUEL 10 2
BOLT, 6X20 5 23 CASE-AIR FILTER 9 1 FILTER-OIL 4 9
BOLT, 6X40 5 22 9 2 FLOAT 8 11
BOLT, 7X35. 2 9 12 | CASE-PUMP 5 18 | FLYWHEEL-ASSY 6 7
9 13 | CASE-ROCKER 1 5 | GASKET 8 1

BOLT, 8X110 8 26 1 6 8 2
BOLT, 8X45 1 25 CHAMBER-FLOAT 8 8 8 5
BOLT-FLANGED, 5X20 6 29 CLAMP 1 26 9 8
BOLT-FLANGED, 6X12 4 16 5 19 GASKET, 16X24X1 6 1
6 30 6 20 | GASKET, 8. 2X12X1 1 4

BOLT-FLANGED, 6X14 6 31 6 27 GASKET, BREATHER, COVE 1 7
BOLT-FLANGED, 6X16 7 25 8 34 GASKET, CASE-ROCKER 1 9
BOLT-FLANGED, 6X20 5 25 10 6 GASKET, CRANKCASE COV 1 8
5 927 10 7 | GASKET, DRAIN PLUG 4 1

6 32 10 8 |GASKET, HEAD 1 1

8 44 CLUTCH ASSY | 11 2 GASKET, INTAKE MANIFO 8 3

BOLT-FLANGED, 6X25 1 28 COIL, HOUSING 6 13 8 4
6 35 COIL, IGNITION 6 5 GASKET, MUFFLER 9 7

BOLT-FLANGED, 6X30 7 96 | COIL-CHARGING 6 14 | GASKET, PUMP CASE 5 5
BOLT-FLANGED, 6X45 5 28 |COLLAR 6 18 | GASKET, PUMP COVER 5 6
8 45 6 19 GASKET, THERMOSTAT CO 5 4

BOLT-FLANGED, 6X65 5 29 7 17 GAUGE 4 10
BOLT-FLANGED, 6X75 5 30 8 30 GEAR-SPUR 2 9
BOLT-FLANGED, 8X12 1 30 8 31 4 11
BOLT-FLANGED, 8X16 1 29 s 32 5 16
5 26 9 10 GOVERNOR-ASSY 7 10

BOLT-FLANGED, 8X30 11 19 COLLAR, 6X13X2. 3 7 16 HARNESS 6 8
BOLT-FLANGED, 8X35 6 33 COLLAR, 8. 5X14X25. 5 6 25 6 9
BOLT-FLANGED, 8X50 6 34 COLLAR, 8. 5X14X7.5 6 26 HEAD, CYLINDER 1 2
BOLT-FLANGED, 8X60 1 32 |COLLET 3 4 | HEAD, CYLINDER COMP | 1 3

231



232

Alpabetical Index

5345-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
HOLDER 11 3 PIN 4 12 SEAL, OIL/IS 10X20 5 21
HOLDER-MAIN JET 8 24 5 20 SEAL, OIL/ISD34X5 1 21
HOSE-COOLING 5 10 8 35 SEAL-MECHANICAL 5 14
TGNITOR 6 4 | PIN-DOWEL 9 14 |SEAL-OTL 3 14
IMPELLER 5 17 5 32 |SEAL-OIL,VC 8X12X2.5| 1 922
INSULATOR 8 17 PIN-PISTON 2 2 SHAFT 5 7

11 6 PIPE, OIL GAUGE 1 13 SHAFT, OIL PUMP 4 2

JET-AIR #1.1 8 13 PIPE-INTAKE 8 16 SHAFT-CARBURETOR 8 14
JET-AIR #1.6 8 12 |PISTON 92 5 8 15
JET-MAIN, #17. 5 8 38 |PISTON-ENGINE 2 1 | SHAFT-ROCKER 3 6
JET-PILOT, #52. 5 8 39 PLATE 1 10 SLEAVE 7 8
JOINT 1 16 4 3 SOLENOID ASSY 8 19
10 4 PLUG 6 22 SPRING 3 11

KEY 2 11 PLUG, DRAIN 4 14 4 15
6 38 PUMP-WATER 5 12 7 18

LABEL 12 1 PUSHROD 3 9 7 19
LABEL-MANUAL 12 2 REGULATOR-VOLTAGE 6 3 7 20
LEVER 11 4 | RELAY 6 12 8 40
LEVER-COMP 7 9 | RESERVOTR 5 11 8 41
7 3 | RETAINER, SPRING 3 10 |SPRING BRUSH 11 10

LIMITER 8 20 RETAINER, VALVE SPRIN 3 3 SPRING-GOVERNOR 7 7
LINK 7 4 RING PISTON SET 2 4 STARTER-ELECTRIC 11 12
7 5 RING SET 2 3 STOPPER 11 14

MANTFOLD-TINTAKE 8 95 |RING SNAP/SI12 3 15 |STuD 1 17
MUFFLER-COMP 9 9 |RING, SNAP 8 33 |swrren 6 10
NOZZLE-MAIN 8 22 RING, SNAP 11 18 6 11
8 23 |RING-0O 4 13 11 13

NUT 3 13 RING—SNAP 2 10 TAP ASSY 10 3
6 16 | ROD-ASSY-CONNECTING 2 6 | TAPPET 3 7

7 15 2 7 | THERMOSTAT 5 13

10 5 ROTOR, PUMP 4 7 TUBE 1 27

11 16 ROTOR-PUMP, IN 4 6 8 47

11 17 SCREW 1 18 TUBE 5. 8X10. 8X140 10 9

NUT-HEX, 5MM 7 98 3 12 | TUBE 5X10X700 10 10
NUT-HEX, 6MM 7 97 4 17 | TUBE, 5X6X75 6 21
9 13 6 36 8 37

NUT-HEX-SMALL, 8MM 11 20 6 37 VALVE 1 12
0 RING 5 33 8 27 8 18
0 RING, 10MM 1 33 8 98 | VALVE, EXHAUST 3 92
0 RING, 11MM 4 19 10 11 | VALVE, FLOAT 8 10
0 RING, 25MM 4 20 SCREW, 5X30 7 14 VALVE-INTAKE 3 1
0—-RONG 8 36 SCREW, 6X25 6 15 VALVE-THROTTLE #100 8 9
PANEL—-COMP—CONTROL 7 11 SCREW-PAN+-, 4X14 8 46 WASHER 5 24
PIN 1 19 SCREW-PILOT AIR 8 7 6 17
1 20 |SEAL 8 42 6 28




Alpabetical Index

5345-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key

WASHER 7 22

7 23

8 29
WASHER, 6X28X1. 6 7 24
WASHER-PLATN, 6MM 7 99
WASHER-SPRING, 6MM 9 14
WASHER-SPRING, 8MM 11 21

233



234

Alpabetical Index

2204-095-300-00

Description Fig. Key Description Fig. Key Description Fig. Key
ACTUATOR ASSY | 512 2 BALL 407 42 BEARING o1 68
ADAPTER/G3/816 ASSY | 108 2 408 34 S02 37

410 11 408 41 BEARING, RB 6006 205 7
ADAPTER/L/M20  ASSY |401 4 | BALL, STAINLESS El1 18 |BEARING, RB/6001 605 22
ADAPTER/L/PF1/4 ASSY [411 8 | BAMPER/PZ 316 1 | BEARING, RB/6002 605 23-A
ADAPTER/PF1/4  ASSY | 410 7 BAND 403 12 708 14
411 6 406 7 709 14
ADAPTOR/3X8 201 11 515 17 BEARING, RB/6002SS 606 4
ADJUSTER 805 36 516 14 o1 2
ADPTER 403 9 601 3 | BEARING, RB/6003 701 11
ADPTER/908 G1/2 401 3 BAND, WIRE/140 301 27 BEARING, RB/6003SS S02 38
ADPTER/G1/4.1/4 410 9 308 9 BEARING, RB/6004 312 2
ARM LH 708 16 403 11 407 16
709 16 515 16 407 29
ARM, BLOWER 3 29 516 13 408 13
ARM, CHANGE/COUNTER 107 36 522 47 408 25
ARM, CLUTCH 805 14 611 9 BEARING, RB/6005 708 6
ARM, PTTMAN/6HG 301 17 702 4 709 6
ARM, SEEDING-CLUTCH ~ |407 71 o4 2 | BEARING, RB/6005SS 605 42
408 70 o4 5 | BEARING, RB/6007SS 524 13
ARM, SEEDING-TANK 801 12 ko7 29 BEARING, RB/6009 304 9
ARM, SENSOR/STERRING | 301 31 E11 9 BEARING, RB/6201 522 24
ARM, STERRING SHAFT 301 23 BAND, WIRE/170 102 14 708 13
ARM, STOPPER 407 74 314 8 709 13
ARM/ S02 12 403 22 BEARING, RB/6202 207 5
ARM/ACCELERATOR COMP | 107 21 409 6 407 26
ARM/BRAKE 312 6-A 410 5 408 23
ARM/COUNTER/L ko1 62-A| BAND/WIRE/250 E10 17 525 8
ARM/COUNTER/R 01 63 | BASE/CAM/AROUND TURN | 303 7-A 525 30
ARM/DRIVE 01 28 | BASE/CLUTCH/LH Fi11 1 | BEARING, RB/6202RS 303 9
ARM/DRIVE/PZ 1 69 BASE/CLUTCH/RH E11 2 BEARING, RB/6202SS 301 4
ARM/ JOINT 805 49-A | BASE/DISCHARGE  COMP | K03 8-B 605 40
ARM/LEVER/ROTOR/M 524 29 BASE/ENGINE/G/K COMP | 103 1 BEARING, RB/6203 202 2
ARM/MAKER/L 706 925-A| BASE/FRAME/LH/6 E06 16 204 2-A
ARM/MAKER/R 706  24-A| BASE/FRAME/RH/7 e 17 313 16
ARM/MOTOR/PLANT 407 76 BASE/FRAME/V ko6 1 522 25
408 74 | BASE/MOTOR COMP | 706 22 525 10
ARM/PUSH-OUT/PZ S03 16 BASE/MOTOR/8 COMP | 407 64 525 16
S04 16 | BASE/SPRING S01 3 525 21
ARM/ROTORSUPPOR COMP | 5924 18 | BASE/TOTALCLUTC COMP |E11 19 525 34
ARM/SENSER 604 6 BATTERY 518 5 525 37
ARM/TENSTON/FD COMP | 104 4 BATTERYSTAY COMP | 518 6 701 26
ARM/TRANTON 109 1 702 3 BEARING, RB/6203SS 301 8
BALL 209 3 | BEARING 301 3 | BEARING, RB/6204 205 10
407 35 603 2 208 2




Alpabetical Index

2204-095-300-00

Description Fig. Key Description Fig. Key Description Fig. Key
BEARING, RB/6204 313 11 BOLT 706 46 BOLT, SEMS 407 58
S02 14 707 8 408 57
BEARING, RB/6205 202 3 803 4 522 10
205 11 1 46 523 20
206 10 01 52 523 33
301 11 E03 2 524 10
304 3 E03 9 603 26
305 2 E03 19 | BOLT,SEMS (SP) 107 9
BEARING, RB/6205SS 601 6 3 39 107 17
BEARING, RB/6206 206 20 4 10 706 23
304 11 B4 19 1 27
304 21 ko4 20 BOLT, SEMS (S) M8X16 |303 8
305 3 06 3 403 4
313 20 6 33 403 19
BEARING, RB/6207 313 21 é 36 405 5
BEARING, RB/62132 605 7 ko6 38 505 6
BEARING, RB/6301 207 2 7 14 603 33
207 4 En8 4 701 20
BEARING, RB/6301SS 301 21-B 08 36 701 28
BEARING, RB/6302 408 16 FD8 65 | BOLT, SEMS/M8X20 612 3
BEARING, RB/6303 203 4 k09 5 BOLT, SEMS/M8X25 7T 407 52
203 5 El0 13 408 51
204 4 El1l 3 522 3
603 7 E12 4 522
BEARING, RB/6304 313 17 E12 13 W1 70
BEARING, RB/6305 304 20 S03 23 BOLT, SEMS/M8X45 7T 313 4
BEARING/BALL 706 28-A S04 23 BOLT/8X20 308 8
D01 55 BOLT (M8X25/9T) 301 15 BOLT/M 5X12 611 11
BEARING/BALL/6304SH2 | 205 2 | BOLT(S) M10X30 411 3 | BOLT/M 6X12 805 32
BEARING/LEED CAM/PP |606 2 | BOLT(S) M8X35 603 19 805 47
BEARING/THRUST S02 13 BOLT (SP) /M6X16 101 5 BOLT/M 6X16 519 10
BELT/PLANT/PZ 805 9 106 19 |BOLT/M 6X25 107 18
BELT/VB047. 5 108 20 107 41 BOLT/M 6X30 107 19
BLOCK/CYLINDER S02 3 205  20-A 805 20
BLOCK/PORT <02 2 407 65 |BOLT/M 6X40 804 10
BLOWER/FG ASSY | K07 1 408 64 BOLT/M 8X35 511 4
BOLT 101 12 515 19 BOLT/M 8X65 510 4
201 5 516 16 |BOLT/M10X12 209 4
204 9 519 5 407 38
210 3 612 7 407 45
314 4 So1 21 408 37
407 81 | BOLT, KNOB (M6) 804 14 408 44
407 90 BOLT, SEMS 102 10 BOLT/M10X130 606 22
408 80 107 10 |BOLT/M10X140 108 7
606 15-A 205 17 | BOLT/M10X20 B2 15-A

235



236

Alpabetical Index

2204-095-300-00

Description Fig. Key Description Fig. Key Description Fig. Key
BOLT/M10X25 308 5 BOLT/M8X45/7T 524 45 BOLT/SP 314 20
601 2 | BOLT/M8X55 410 3 316 2

BOLT/M10X26 301 20-B| BOLT/M8X75 01 44 407 59
BOLT/M10X30 411 4 | BOLT/S 108 17 407 78
601 7 201 4 407 98

BOLT/M10X35/S 304 14-A 301 24 408 58
BOLT/M10X45 301 18 301 28 408 76
BOLT/M10X55 W6 19 314 19 408 83
BOLT/M10X75 108 8 403 20 408 88
BOLT/M12X40 PO1 3 407 4 502 2
PO3 4 408 4 503 13

BOLT/M12X45 211 3 505 3 504 2
306 6 506 10 504 8

P02 4 522 34 507 12

BOLT/M4X14/SUS S05 42 524 6 507 15
BOLT/M4X20/SUS S05 41 525 4 507 17
BOLT/M5X12/SP/STAINL | 803 13 603 18 508 10
BOLT/M6X16 S03 19 603 25 515 20
S04 19 603 30 520 2

BOLT/M6X16/SP/SUS 06 42-A 606 3 520 6
7  24-A 606 13 522 28

BOLT/M6X16X16 101 22 701 2 523 7
506 4 707 3 524 14

BOLT/M6X2 E07 3 707 4 524 39
BOLT/M6X20 518 7 801 21 524 42
W2 17 803 17 603 15

BOLT/M8X12 201 12 804 7 607 4
BOLT/M8X16 306 3-A 805 16 607 8
BOLT/M8X16/SUS 1 13 805 45 608 3
W7 19 805 46 609 3

BOLT/M8X20 312 8 BOLT/S M6X10 706 44 609 6
K02 13 | BOLT/SEAL 603 13 611 21

D3 43 | BOLT/SEAL/M10X30/S |104 3 612 5

W6 13 311 7-A 703 4

El1 16 |BOLT/SEAL/M6X16 605 47 703 7

BOLT/M8X20/SP/S S03 22 606 10 704 4
S04 22 | BOLT/SP 101 1 705 4

BOLT/M8X20/SUS 1 49 101 706 50
Fo6 9 101 17 706 54

BOLT/M8X25 507 3 102 4 707 7
BOLT/M8X30 305 6 109 2 707 15
508 3 109 6 707 17

F05 3 308 7 707 20

BOLT/M8X35/S 206 8-A 308 11 708 26
BOLT/M8X35/SUS E12 18 313 24 709 26




Alpabetical Index

2204-095-300-00

Description Fig. Key Description Fig. Key Description Fig. Key
BOLT/SP 801 13 BRAKE ASSY | 204 5 CABLE (AZE CLUTCH/6G/ | 521 18
801 27 B-RIVET/ALMI 801 10 CABLE (AZE/5 ROTOR/CE | 521 19

804 5 BRUSH ED8 7 CABLE, HOPPER S05 19

804 9 ED8 39 | CABLE/ACCEL 110 1

804 17 El4 1 | CABLE/CHOCK/FD 110 3

804 19 BULB/12V 20W 802 2 CABLE/CLUTCH/PZ 407 92

804 21 BULB/12V18W 513 2 CABLE/CLUTCH/ROTOR/E | 522 43

804 23 BULB/LAMP/12V1W 514 29 CABLE/MARKER/6/LH 706 40

805 31 |BUSH 404 14 | CABLE/MARKER/6/RH 706 41

R6 2 805 23 | CABLE/PZ/G E11 8

ko6 18 805 50 CABLE/SEEDLING SLIDE | 521 20

ko6 51 BUSH, FEEDING DRIVE |EOS8 75 CABLE/VELOCITY/RESTR | 409 2

BOLT/STAY/M8 407 5 BUSH, ARM COUNTER 130)1 65 CAM/CABLE 522 37
408 5 | BUSH, COLUMN 314 9 | CAM/ELECTRIC MARKER [706 32

BOLT/TENSIONER/M10X3 | 701 29 |BUSH, EXHAUST LEVER |F08 26 | CAM/HST 107 11
BOLT/WELD ko6 53 k08 58 CAM/HST/FRONT 107 15
BOOT 404 8 BUSH, GEAR k08 14 CAM/HST/REAR 107 16
514 15 E08 46 | CAM/LEAD/E 606 1

519 3 | BUSH, SEEDLING 702 11 | CAM/PUSHED OUT/LH <03 28

521 11 805 19 | CAM/PUSHED OUT/RH S04 28

805 30 805 22 | CAM/PZ 606 7

M4 26 E08 81 | CAM/SWITCH 706 34

FD6 25 BUSH/08X18X35 S03 4 CAP 102 11

BOOT, COUPLING/A 310 5 S04 4 511 7
BOOT, COUPLING/B 310 6 | BUSH/10X12X20 W3 16 594 9
BOOT, DRIVE SHAFT 309 4 k03 30 Ko7 2
BOOT/EXHAUST/Z1 k02 22 BUSH/12X14X15 k01 11 K11 23
BOOT/EXHAUST/Z3 F02 24 BUSH/12X20X17 805 41 E12 17
BOOT/EXHAUST/Z4 F02 25 | BUSH/15X17X20 706 33 | CAP, BLANK/30 408 7
BOOT/EXHAUST/Z5 F02 26 | BUSH/17X19X10 606 21 | CAP, DUCT/EXHAUST s 6
BOOT/EXHAUST/Z6 k02 23 BUSH/17X19X15 701 10 CAP, METAL 304 13
BOOT/LEADCAM/E18 606 6-A| BUSH/17X28X19 ko8 19 CAP, 0IL/30 201 3
BOOT/ROTOR/DRIVE 522 11 k08 51 CAP, PLANTING ARM 605 48
BOOT/SHAFT 407 53 | BUSH/19X35X20 314 3 | CAP, RUBBER 514 27
408 52 | BUSH/22X25X20 FD8 71 | CAP, SHUTTER 02 3

522 4 BUSH/22X25X25 606 19 CAP, SUPPORT 523 16

BOSS, EXTENSION MARKE | 511 8 BUSH/68X71X14 S02 17 523 29
BOX/RELAY/PZ 520 5 BUSH/95X100X22 S02 16 524 17
BRACKET 301 26 BUSH/F/10X12X15 107 12 CAP/08 503 4
BRACKET/FULCRUM/6LH | 524 292 107 37 704 8
BRACKET/FULCRUM/6RH | 524 23 BUSH/ROTOR/M. 523 18 705 7
BRACKET/LH 1 42 523 31 706 52
BRACKET/RH ko1 43 BUSH/SEEDLING FEED/C | 805 25 K06 31
BRACKET/ROLARING 603 12 |BUSH/SEEDLING/LONG |805 24 |CAP/10 401 7
BRACKET/SEAT/PZ/8 505 92 | BUZZERASSY 519 6 522 99

237



238

Alpabetical Index

2204-095-300-00

Description Fig. Key Description Fig. Key Description Fig. Key
CAP/10 708 18 CASE/ROTARY/IN/E 709 3 CLUTCH/CHANGE/SPARSE | 407 23
709 18 | CASE/ROTERY/OUT/LH | 708 2 408 21
801 15 CASE/ROTERY/OUT/RH 709 2 CLUTCH/COUNTER/8 805 27

CAP/20 02 10 | CASE/ROTOR/LH 522 7 | CLUTCH/DIFFLOCK 206 16-A
CAP/22X30 410 4 | CASE/ROTOR/RH 599 8 | CLUTCH/FIX/PZ 407 12
CAP/30 ko2 27 CASE/SPRING/LOWER 404 13 CLUTCH/FOLLOWING/M 522 22
CAP/35 207 8 CASE/SPRING/UPPER 404 1-B| CLUTCH/MOVABILITY/PZ | 407 11
301 6 CASE/TRANSMISSION/LH | 201 1 CLUTCH/PLANTING/PZ/M | 407 27
408 14 | CASE/TRANSMISSION/RH | 201 2-A 408 31
CAP/35/YELLOW 201 7 | CASE/TRANSPLANT/CENT | 603 16 | CLUTCH/SEEDLING/DRIV | 805 26
CAP/BAMPER 316 3 CASE/TRANSPLANT/K/LH | 603 17 COCK 102 12
CAP/BL 514 22 CASE/TRANSPLANT/SIDE | 603 29 COLLAR SLIDE METAL 803 16
CAP/D6/YELLOW 510 6 CASING/INNER K7 6 COLLAR/07X19X06 606 20
CAP/FRONTWHEEL/600 | PO2 7 | CASING/OUTER/PG o7 7 | COLLAR/10X12X09 606 29
CAP/FRONTWHEEL/650 | 307 1 | CAUPSULE, UPPER o8 1 | COLLAR/12X16X19 605 14
CAP/FUSE BOX 515 4 ko8 33 COLLAR/15X20X10 706 35
516 4 CAVER/LEADINGTHEWIND | 403 24 COLLAR/18X22X12 525 24

CAP/GREEN/8 521 5 CHAIN, MID COMP 701 15 COLLAR/20X25X04 605 18-A
CAP/OR 514 23 CHAIN/ROLLER 5292 19 COLLAR/22X28X14 313 10
CAP/STAND 706 21 | CLAMP, HARNESS 108 11 | COLLAR/31X38X15 523 17
CAP/STEERING 314 15 CLAMP, SPRING/4 E10 3 523 30
CAP/SWITCH 107 2 CLAMP, WINKER B k09 7 COLLER/10X14X10 611 3
CAP/TANK/NONLEA ASSY | 106 6 CLAMP/WORM/16-25 403 15 COLLER/13X18X24 805 34
CAP/YELLOW/10/KNOB  |S03 17 | CLAMP/WORM/20-32 102 7 | COLLER/8X15X15 315 4
S04 17 408 6 | COLUMN/LOWER/S COMP 314 18
CAPSULE/LOWER K08 2 CLAMP/WORM/32-50 606 32 COLUMN/UPPER 314 1
ko8 34 CLAMP/WORM/70-90 ko7 18 CONNECTOR 201 8
CARTRIDGE ASSY (410 6 CLIP, MAT/SUNSET 407 89 CONTROLLER, FEEDING o4 17
CASE S02 1 408 79 | CONTROLLER/PZ  ASSY | 520 1
CASE, SHUTTER o2 9 | CLIP, STEP MAT 403 928 | COOLER, OIL 403 17
CASE/CENTERROTOR/LH | 525 1 503 7 CORRUGATED TUBE/13X8 | 521 22
525 2 503 15 COUNTER, BLOWER CHANG | ED3 11
CASE/CENTERROTOR/RH | 525 25 504 5 COUPLING/32X44 310 2
595 26 | CLIP/HOSE/11.1-12 101 20 | COUPLING/PUMP 401 6
CASE/CLUTCH 205 21 |CLIP/HOSE/11.9-12.6 |106 13 | COVER 701 18
CASE/FINAL/UPPER/6 304 106 18 1 51
CASE/HOLDER/TRANSPLA | 701 403 13 COVER, DITCHER ko4 9
CASE/LOWER/LH 304 16 606 31 COVER, SEEDING TANK/M | 801 3
CASE/LOWER/RH 304 17 |CLIP/HOSE/13.8-14.8 |106 15 801 4
CASE/PLANT/CLUTCH 407 1 | CLUTCH ASSY [ 905 5 | COVER/47 313 6
408 1 CLUTCH, FEEDING k08 72 COVER/AIRCLEANER/G 505 12
CASE/REAR/IN/RH 313 2 E11 12 COVER/CASE/ROTOR 525 3
CASE/REAR/IN/ROTOR/L | 313 1-A| CLUTCH, FEEDING DRIVE | FD8 73 COVER/CLUTCH 205 14
CASE/REAR/OUT 313 5 | CLUTCH, ROLLER/FC-16 |805 3 | COVER/COIL/M 523 5
CASE/ROTARY/IN/E 708 3 | CLUTCH, ROLLER/FC30 |FD1 58 523 12




Alpabetical Index

2204-095-300-00

Description Fig. Key Description Fig. Key Description Fig. Key
COVER/COTL/M 523 25 | FINGER/14/G S04 18 | GASKET S03 3
COVER/COLUMN/FRONT/P | 514 33 | FLANGE, BLOWER/FG E07 9 S04 3
COVER/COLUMN/REAR/3S | 514 34 | FLOAT/CENTRE 609 1 | GASKET/HOPPER/PG S05 46
COVER/CONTROLLER 520 3 | FLOAT/SIDE/ROTER 704 1 | GAUGE/FUEL/0-57 ASSY | 106 92
COVER/DUCT 7 31 705 1 | GEAR, BEVEL/15T 603 4
COVER/ENGINE/HG/M 505 1 | FLOOT/CENTER/6L 608 1 | GEAR, COUNTER 708 9
COVER/EXHAUST/F COMP |101 11 | FORK/CHANGE 407 33 709 9
COVER/EXT 101 9 408 32 | GEAR, EXHAUST SHUTTER |ED8 30
COVER/FERTILIZE F06 30 |FORK/CLUTCH/LH E11 6 s 62
COVER/FINALCASE 305 5 | FORK/CLUTCH/RH E11 7 | GEAR, SPUR/11 s 70
COVER/FRAME 603 32 | FRAME, SEEDLING 506 3 | GEAR, SPUR/13 8 12
COVER/HOPPER COVER/T |S05 22 | FRAME/6 K05 1 B8 44
COVER/MOTOR/PLANTING | 407 88 | FRAME/6/CENTER F06 5-C| GEAR, SPUR/14 407 14

408 78 | FRAME/6/PZ 804 2 408 15
COVER/MUFFLER 101 8 | FRAME/DEPTH/6  COMP | 607 1 | GEAR, SPUR/15 605 4
COVER/MUFFLER/G COMP |101 10 | FRAME/MAIN/K  COMP | 308 1 | GEAR, STERRING ARM 301 16
COVER/NEEDLE S01 18 | FRAME/REAR/PZ  COMP | 504 7-C| GEAR, SUN/LH 708 5
COVER/OTLCOOLER 403 27 | FRAME/REAR/UP E06  50-A| GEAR/19 407 25
COVER/PLANT/CLUTCH | 407 92 | FRAME/ROLLING/6 COMP | 311 1 408 29
408 9 | FRAME/ROTOR HIGH/6/M | 524 1 | GEAR/AUTO-MARKER 706 36
COVER/PLANTING/PZ/E | S03 2 | FRAME/SIDE/6LH 603 23 | GEAR/BEVEL/10 313 9
S04 2 | FRAME/SIDE/6RH/ COMP | 603 24 525 19
COVER/POWER TRAIN MA |706 51 | FRAME/TANK/6 707 6 | GEAR/BEVEL/10L 313 8
COVER/RADIATOR/UPPER | 101 21 | FRAME/UPPER/FRONT 308 6 | GEAR/BEVEL/11 206 4
COVER/ROTOR/6/LH/M |528 19 | FRAME/UPPER/REAR/S [308 10 304 2
COVER/ROTOR/6/RH/M | 523 32 | FROK/PLANT COMP | SO3 7 | GEAR/BEVEL/12/FORGIN | 525 7
COVER/SWITCH 514 12 S04 7 525  29-A
CUSHION S03 11 | FRONT WHEEL/650X95/L | P02 2 | GEAR/BEVEL/15 206 6
S04 11 | FRONT WHEEL/650X95/R | P02 3 | GEAR/BEVEL/15/PZ 207 6-A
CUSHION, SEEDING ARM | 805 39 | FRONT/DIFFCASE 206 1 208 T-A
CUSHION/ARM/PZ S03 26 | FUCK/MARKER 707 9 | GEAR/BEVEL/20 304 6
S04 26 | FUCK/ROOT E10 7 525 15
CUSHION/SEAT/PZ 509 6 | FUCK/SCRAPER/K COMP |506 11 | GEAR/BEVEL/27 206 11
CYLINDER/PZ COMP | 402 1 | FUSE/BLADE/32V03A 515 15 | GEAR/BEVEL/9/E 304 19
DIAL/SLANT/PZ  ASSY |FD4 24 | FUSE/BLADE/32V05A 515 3 | GEAR/BEVEL/9/PZ5-7 | 205 1
DICTHER/PZ coMp | E12 1-B 516 3 | GEAR/COUNTER 204 1
DIODE/3. 0A 515 14 | FUSE/BLADE/32V10A 515 2 | GEAR/LH 708 11
516 12 516 2 | GEAR/PLANT 407 9
DUCT, EXHAUST 03 1 | FUSE/BLADE/32V20A 515 8 408 10
ELBOW/SUCTION  ASSY | 108 3 516 8 | GEAR/REMAINDER/DISCH | FD3  35-A
FAN Eo7 8 | FUSE/SLOWBLOW 515 6 | GEAR/RH 709 11
FILTER, OIL 403 1 515 12 | GEAR/ROLLING  COMP |611 1-A
FILTER/FUEL 106 10 516 6 | GEAR/SPUR/15-27 203 3
FINGER, RIDGE CLUTCH |701 5 | GASKET 701 19 | GEAR/SPUR/16-14 407 20
FINGER/14/G S03 18 So02 24 408 18

239



240

Alpabetical Index

2204-095-300-00

Description Fig. Key Description Fig. Key Description Fig. Key
GEAR/SPUR/16-18 407 10 HARNESS/HOPPERSENCER | K04 1 HOPPERCOVER/6K  COMP | SO5 3
408 11 HARNESS/R/REAR ASSY | 515 13 HOPPERCOVER/6K/LH S05 4
GEAR/SPUR/17 202 5 516 11 HOPPERCOVER/6K/RH S05 5
GEAR/SPUR/18/18TIMES | 605  32-A| HARNESS/S/E16  ASSY | 5186 1 | HOPPERGUIDE/FG <05 45
GEAR/SPUR/18-19 407 21 | HARNESS/S/F/E16 ASSY |515 1 | HOPPERNET/PZ/UPPER | FD9 8
408 26 HARNESS/SEEDLING TAN | 517 1 HORN ASSY | 519 9
GEAR/SPUR/20/20TIMES | 605 31 HARNESS/SENCER/6 ko4 4 HOSE, DUCT/REAR/6 1304 23
GEAR/SPUR/22/24TIMES | 605 20-A | HARNESS/SENCER/PZ K4 8 HOSE/08X430 702 8
605 30 | HARNESS/SWGND 404 11 | HOSE/08X730 702 7
GEAR/SPUR/24 203 2 514 18 | HOSE/08X850 702 6
GEAR/SPUR/24/18TIMES | 605 19-A k4 29 HOSE/08X970 702 5
GEAR/SPUR/24/20TIMES | 605 21-A ko6 28 HOSE/1430/H 403 9
GEAR/SPUR/30/PZ8 605 15-A| HARNESS/SWGND/5 106 5 HOSE/14X22X1040 403 16
GEAR/SUN/RH 709 5 | HARNESSBAND/301 529 12 | HOSE/300 403 14
GEAR/TURN 205 12 |HOCK S05 37 | HOSE/680 101 19
GREASE, PLANTING/300G | 904 3 HOLDER 804 18 HOSE/8X11X1000 403 10
GREASESEAL/PZ/E S03 10 HOLDER, EXHAUST k03 37 HOSE/COOLING/LOWER/6 | 102 5
S04 10 HOLDER, SEEDLING LOCK | 804 16 HOSE/COOLING/UPPER/6 | 102 6
GRIP 407 63 | HOLDER, SEEDLONG, UPPE | 805 18 | HOSE/FERTILIZER/7 E10 1
408 62 |HOLDER/6/LH/M  COMP |5924 15 |HOSE/FERTILIZER/LOWE | K10 4
507 5 HOLDER/6/RH/M  COMP | 524 16 HOSE/FUEL/110 106 12
607 6 HOLDER/COUNTER/CENTR | 805 43 HOSE/FUEL/210 106 14
703 3 HOLDER/COUNTER/LH 805 40 HOSE/FUEL/910 106 17
GRIP, AXLE F03 26 | HOLDER/COUNTER/RH 805 38 |HOSE/LOWER/PZ E10 5-A
GRIP/11X60 107 81 | HOLDER/JE/9-9 9201 14 | HOSE/SUCTION/PZ 403 5
524 33 403 26 HST/PZ/21 ASSY | 108 1
GROMMET/15X17X05 102 3 611 22 HUB, MARKER 706 12
GROMMET/20/SEEDING T | 801 24 801 29 HUB/12X19X05 08 74
GUIDE, FEED-CLUTCH E11 11 |HOLDER/RESISTANTBAR |804 22 |HUB/21X35X46 594 ]
GUIDE/AJUST 01 10 |HOLDER/ROTER 594 5 | HUB/CHANGE 203 7
GUIDE/HOSE/COOLER 403 25 HOLDER/SEEDLING HOLD | 804 13 HUB/CLUTCH 205 6
GUIDE/HST 107 8 HOLDER/SHAFT 805 15 HUB/DIFF/RH COMP | 206 2-A
GUIDE/PZ E12 3 HOLDR/CABLE COMP | 521 1 HUB/LOCK D01 57
GUIDE/ROTER F12 9 | HoOD/M ASSY | 501 1 | HUB/PLANTING ARM <03 20
GUIDE/ROTOR/LH/ COMP | 524 40 | HOOD/MAGNET 503 5 S04 20
GUIDE/ROTOR/M 524 38 HOOD/REAR/M 502 1 HUB/ROLLER CLUTCH/6 |805 1
GUIDE/ROTOR/RH COMP | 524 41 HOOK K05 8 HUB/ROLLER CLUTCH/DR | K01 56
GUIDE/SEEDLING/LH/PZ | 803 5 S05 8 HUB/ROLLING/PZ 601 5
GUIDE/SEEDLING/RH/PZ | 803 6 | HooK, caP S05 15 | HUB/ROTOR/M 593 4
HANDLE/ADJUST F01 15 | HOOK, COUPSULE s 3 523 11
HARNESS, WINKER WIRE/ | 802 5 k08 35 523 24
HARNESS, WIRE/NO. 8 515 18 HOOK, HOPPER S05 32 INSULATOR 103 2
516 15 | HOPPER/3/6K/LH S05 1 514 21
HARNESS/BATTERY 518 1-A| HOPPER/3/6K/RH <05 9 | INSULATOR/20%280 102 9
HARNESS/BATTERY EART | 518 3 | HOPPER/6K COMP | D9 1 | IRON WHEEL/870/PZ/IN | P03 1




Alpabetical Index

2204-095-300-00

Description Fig. Key Description Fig. Key Description Fig. Key
TRONWHEEL/870/L COMP | PO3 2 KNOB/HYDRAULIC SENSI | 514 32 LABEL/SLOWBLOW/8FK 515 7
IRONWHEEL/870/R COMP | PO3 3 KNOCK/SEND/PZ8 605 11 LABEL/SPEED/8/K 514 31
JOINT BALL MOSLH 107 26 LABEL/A MOUNT OF FER | E13 1 LABEL/SWITCH/K 04 23

109 18 | LABEL/ATTENTION/BLOW | 13 9 | LABEL/TOTALCLUTCH/K |E13 13
FD1 31 | LABEL/BATTERY/K 902 21 | LABEL/WARNING 901 12
1 37 LABEL/CAUTION 901 7 LABEL/WARNING/GAS/K | 901 10
JOINT BALL MOS8RH 107 24 LABEL/CAUTION/BATTER | 901 5 LABEL/WARNING/MUFFLE | 901 6
109 16 LABEL/CAUTION/BELT/ |901 2 LABEL/WARNING/PEDAL/ | 901 3
F01 33 | LABEL/CAUTION/CHECK/ |901 1 | LABEL/WARNING/RADIAT |901 14
FD1 39 | LABEL/CAUTION/DRIVE/ | 901 8 | LABEL/WARNING/SHAFT 901 13
JOINT, BLOWER Ko7 17 LABEL/CAUTION/FERTIL | E13 4 LABEL/WARNING/TILT L [901 4
ko7 22 LABEL/CAUTION/HAND E13 8 LAMP/MASCOT ASSY | 510 1
JOINT, EXHAUST 02 9 LABEL/CAUTION/HOPPER | E13 7 LAMP/TURNSIGNAL ASSY | 802 1
JOINT, SEEDING/83 407 56 | LABEL/CAUTION/MARKER [901 11 | LANPHEAD 513 1
408 55 | LABEL/CHANGE/K 902 9 | LEVER 314 9
JOINT/1200/ROTORCOMP | 309 5 LABEL/CLUTCH/K 902 10 407 60
JOINT/6 E10 12 LABEL/CONTROLLER/K 902 15 408 59
JOINT/CENTER E10 10 LABEL/COUPSULE/E16 E13 6 507 4
JOINT/FLOAT/E 604 16 | LABEL/DEPTH ADJUSTME 902 11 605 28-A
JOINT/LH/Z E10 9 | LABEL/DISCHARGE LEVE |E13 10 | LEVER, EXHAUST M3 21
JOINT/REAR/1200 COMP | 309 1 LABEL/DISTANCE/K 903 2 LEVER/CHANGE COMP | 107 30
JOINT/RH/Z E10 11 LABEL/DISTANCE/SUB/G | 903 1 LEVER/DEPTH 607 5
JOINT/UNIVERSAL ASSY [ 407 51 LABEL/ENGINE/620 101 15 LEVER/HST/E16  SET |107 1
408 50 |LABEL/ERRORDISPLAY/K [902 16 |LEVER/LOCK/6  COMP |FD6 45
JOINTT-TYPE 2 702 10 | LABEL/FERTILIZER EXH | 13 3 | LEVER/PZ 605 13-A
KEY 514 7 LABEL/FERTILIZER/HAL | E13 2 LEVER/RIDGE CLUTCH/L | 521 3
605 43 LABEL/FUSE 515 9 LEVER/RIDGE CLUTCH/R | 521 4
KEY, 05X05X18 PLUS 708 12 516 9 LEVER/ROTOR COMP | 524 32
709 12 | LABEL/GASOLINE/K 106 9 | LEVER/SEEDLING/PZ 703 2
KEY, DRIVE SHAFT 603 3 | LABEL/LEFT/E16 902 17 |LEVER/SPARSE PLANTIN |407 46
603 6 LABEL/MANUAL/CLEANER | 902 20 408 45
KEY, SPROCKET 708 28 LABEL/OFF/E16 E13 12 LEVER/TOTALCLUTCH E11 20
709 28 LABEL/0IL LEVEL/FD/E | 902 24 LIFT/E COMP | 601 1-A
KEY/05X05X23 605 5 | LABEL/OTL/K 902 22 | LINK/LOWER/ROTOR/M | 405 1
701 6 |LABEL/OILING/PZ/K  |901 9 | LINK/UPPER/ROTOR 406 1-A
KEY/05X05X26 206 19 LABEL/ON/E16 E13 11 LOCK/BRAKE 315 7
KEY/05X05X35 108 13 LABEL/PANEL/LH/K 514 4 MARKER (M) 511 6
KEY/05X05X46 605 34 LABEL/PANEL/REAR/K 514 30 MARKER, LINED/PGP 706 16
KEY/07X07X20 206 12 | LABEL/PANEL/RH/K 514 5 | MARKER/SIDE/6 511 1
KEY/5X5X10 605 16 | LABEL/RIGHT/E16 902 18 | MAT/FRONT/LH/PZ/M 503 2
KINGPIN/E 304 18 LABEL/ROTOR/M/E16 902 14 MAT/FRONT/RH/PZ/M 503 3
KIT/SEAL ASSY 411 10 LABEL/ROTOR/POSITION | 902 13 MAT/STEP/PZ/M 503 14
KNOB 514 24 LABEL/SEEDLING ADJYU | 902 12 MATSTEP/REAR/LH 504 4
F04 31 |LABEL/SLIDER/LEVER/K |902 19 | MATSTEP/REAR/RH 504 3
KNOB SET | 505 7 | LABEL/SLOW BLOW 516 7 | METAL/CAM/LEAD/10  |606 11-B

241



242

Alpabetical Index 9904-095-300-00

Description Fig. Key Description Fig. Key Description Fig. Key
METAL/ROTOR 524 9 NUT 514 17 NUT/FLANGE/M10 701 30
METAL/ROTOR COMP | 524 7 521 13 NUT/JOINT E10 16-A
METAL/S 701 25 524 46 |NUT/M 6 805 37
METAL/SLIDE S02 5 604 22 NUT/M 8 407 77
MIRROR ASSY 508 7 606 23 408 75
MOLDING/ENGINE/M/LH | 902 5 606 26 NUT/M10 108 19
MOLDING/ENGINE/M/RH | 902 6 610 4 308 3
MOLDING/FRONT/M 902 8 706 39 NUT/M12 211 4
MOLDING/HOOD/LH/M 902 3 707 11 306 7
MOLDING/HOOD/RH/M 902 4 708 24 604 17
MONITOR PANEL/PZ3/E1 |514 1 709 24 Po1 4
MOTER 611 10 802 4 P02 5

706 49 803 11 Po3 5
MOTOR/PLANT 407 75 01 35 NUT/M14 404 2-A
408 73 F01 41 | NUT/M20 519 2
NEEDLE S01 17 K02 7 | NUT/M4 106 3
S02 15 E03 5 | NUT/M5 515 21
NEEDLE, SEPARATION/PG | PO4 2 K03 41 519 8
NEEDLE, WIDE/PG Po5 2 04 15 | NUT/M6 107 20
NETPOCKET 509 8 4 28 107 42
NIPPLE, GREASE 405 10 ko5 11 301 32
407 54 6 20 315 15
408 53 W6 22 315 19
522 5 W6 27 403 21
NOZZLE/OIL 702 9 6 34 407 79
NUT 101 2 E07 5 408 77
103 3 7 16 518 4
103 7 7 27 518 8
107 7 E11 21 519 11
107 25 E12 7 604 27-A
107 28 E12 16 611 18
108 16 S03 24 708 27
109 17 S04 24 709 27
109 20 So05 14 801 22
302 2 S05 43 803 19
311 5-A| NUT (M12X1. 0) 514 11 804 8
404 4 NUT, ADJUST/F 1 9 804 15
404 10 NUT, LOCK PUSH OUT S03 13 805 21
405 9 S04 13 805 33
407 85 | NUT, LOCKED S03 8 805 48
407 97 S04 8 W2 20
408 87 | NUT, SPEED 501 8 6 54
505 11 |[NUT, SPEED/4 S05 16 S01 20
506 12 | NUT, SPEED/P4 517 3 | NUT/M6X1. 0/LH 315 21
510 5 | NUT, SPEED/P6 513 4 | NUT/M8 107 27




Alpabetical Index

2204-095-300-00

Description Fig. Key Description Fig. Key Description Fig. Key
NUT/M8 109 19 0-RING 408 36 PAWL LEAD 606 16
301 14 408 43 PEDAL/ACCELERATOR/PZ | 110 4
303 11 411 2 | PEDAL/BRAKE COMP | 315 1-A
409 7 701 31 | PEDAL/DIFFLOCK/ COMP |210 4
508 5 S01 13 | PIECE/FORK/PK 904 1
511 3 S01 19 |PIN 107 44
708 32 | O0-RING/G55 522 16 107 45
709 32 | 0-RING/G60 108 6 108 10
1 32 | 0-RING/OR 708 19 201 10
1 38 709 19 205 16
K6 15 |0-RING/P 8 201 13 206 15
NUT/RING 514 8 0-RING/P14 401 5 303 13
NUT/U/M12 314 17 So01 8 311 9
NUT/WASHER 101 7 So2 27 313 3
101 18 |O-RING/P16 S01 24 315 11
107 14 | 0-RING/P18 108 4 315 24
107 33 So01 15 407 3
107 39 | O0-RING/P28 S03 21 407 61
109 3 S04 21 407 67
314 11 |O-RING/P38 311 2 408 3
314 22 403 3 408 60
404 5 | 0-RING/P39 108 5 408 66
407 99 401 2 505 8
408 82 | 0-RING/P8 S01 16 506 6
408 89 | ORNAMENT/FG/M E13 5 521 9
505 4 | ORNAMENT/FUSE/K/S 515 5 521 15
507 13 516 5 521 21
507 16 ORNAMENT/HST 902 23 522 45
508 9 | ORNAMENT/ISEKI 501 2 522 50
508 11 902 7 603 21
509 3 | ORNAMENT/PZ623 902 2 603 28
509 7 | ORNAMENT/TYM 902 1 603 31
521 2 ORNAMENT/ZSHIFT/K 107 4 604 3
603 20 | ORNAMENTO/I/STEERING |314 16 604 4
603 27 | PACKING 106 8 604 8
607 9 708 29 604 9
608 4 709 29 604 10
609 4 | PACKING, CAPSULE/LOWE | FDS 9 604 14
610 5-A 8 41 608 6
OILSEAL S02 32 | PACKING, CAPSULE/UPPE | Fp8 16 609 7
OILSEAL/TC 701 4 k08 48 701 3
OILSEAL/TC152807 606 5 PACKING, DRAIN PLUG 503 16 706 7
0-RING 209 6 504 6 706 42
407 37 | PACKING, HOPPER S05 44 W3 14
407 44 | PANEL/FOOD/HGV/M 514 3 W3 25

243



244

Alpabetical Index

2204-095-300-00

Description Fig. Key Description Fig. Key Description Fig. Key

PIN ko6 8 PIN, SPLIT/2. 5X25 315 3 PIN/10X070 ko6 6
E11 10 PIN, SPLIT/3 X15 315 6 PIN/10X108 107 13

PIN 10X68 407 69 315 9 107 32
408 68 706 6 107 38

PIN MARKER 524 20 805 58 314 10
PIN STRAIGHT 309 3 PIN, SPLIT/3 X20 522 39 PIN/10X113 704 5
PIN, TAPPING 801 7 522 42 705 5
801 25 524 31 |PIN/10X135 521 6

PIN, ARM PUSH-OUT S03 15 604 20 |PIN/10X64 6 46
S04 15 611 5 | PIN/12X100 507 8

PIN, COTTER/2. 5X15/SU | 706 14 611 8-A| PIN/15X163 406 5
PIN, COTTER/2. 5X20/SU | 523 14 PIN, SPLIT/3 X25 402 3 PIN/15X44 406 2
523 27 405 3 | PIN/15X73 402 2

1 67 406 3 | PIN/18X195 405 6

S05 28 406 6 | PIN/18X208/LOWE COMP | 405 2

PIN, COTTER/3X25/SUs | K11 15 407 47 PIN/2 315 22
PIN, COUNTER, GEAR 708 8 407 62 522 48
709 8 408 46 |PIN/2.5 605 9

PIN, HAIR 107 47 408 61 701 7
Eo6 7 507 10 |PIN/41 B8 10

6 47 706 20 8 42

PIN, HAIR (10) 509 5 706 27 PIN/6X26 523 13
521 7 PIN, SPLIT/3 X40 506 13 523 26

524 3 | PIN, SPLIT/3X30 602 2 | PIN/BLOWER b2 11

5924 44 602 4 | PIN/FERTILIZE/8 COMP | 407 84

608 7 PIN, SPLIT/3X30/SUS 523 15 PIN/HAIR 611 2

609 8 523 28 | PIN/LH 708 25

704 6 523 36 | PIN/LOCKED 708 21

PIN, HAIR/16 E10 8 PIN, SPLIT/4 X20 407 49 709 21
PIN, LOCK W7 11 408 48 | PIN/RH 709 25
PIN, SEAT SET 509 4 PIN, SPLIT/4 X25 407 50 PIN/SET ko6 21
PIN, SNAP 524 28 408 49 PIN/SNAP 409 3
PIN, SNAP/6 407 93 PIN, SPLIT/4 X40 311 6 PIN/SNAP/08 106 20
804 26 |PIN,SPRING/6 X28 W |310 3 107 22

PIN, SPLIT/1. 6X15 524 35 |PIN,ST S02 41 107 35
PIN, SPLIT/2. 5X15 110 6 PIN, STAND 503 11 109 11
604 13 K05 6 110 5

805 53 | PIN, TRIP-HOOK ROD 109 9-B 210 5

3 12 | PIN, WHEEL SET 706 4 503 12

F03  32-B|PIN/+ S05 20 506 7

PIN, SPLIT/2. 5X20 109 12 PIN/05X28 524 34 507 7
407 70 | PIN/06X45 B3 24 524 21

408 69 | PIN/08X27 303 12 F05 7

7 12 | PIN/08X32 507 6 |PIPE 403 8

PIN, SPLIT/2. 5X25 302 3 | PIN/08X55 706 5 | PIPE/JOINT/BOOT 606 30




Alpabetical Index

2204-095-300-00

Description Fig. Key Description Fig. Key Description Fig. Key
PIPE/PUMP 403 7 PLATE/BASE/MOTOR 408 63 PLATE/SOIL COVERING/ | K12 11
PISTON S02 6 PLATE/BLOWER/UP ko6 37 E12 12
PIVOT 508 8 PLATE/CAP/PZ 307 2 PLATE/SPRING S05 25
PIVOT/6 M1 3 | PLATE/CLUTCH F06 29 | PLATE/STOPPER/PULLEY |108 14
PIVOT/DRIVE/5  COMP | FD1 1 | PLATE/CLUTCH/6 805 13 |PLATE/STOPPER/TANK/S |803 18
PLANTER/LH/E S03 1 PLATE/CLUTCH/6KCOMP | 805 55 PLATE/STREINER 101 4
PLANTER/RH/E S04 1 PLATE/CONTROLER ko4 18 PLATE/SUPPORT/COLUMN | 314 21
PLANTING/BT/9T 308 2 PLATE/COUNTER 315 16 PLATE/SUPPORT/MARKER | 706 53-A
PLANTINGARM/K/L ASSY |708 20 805 44 | PLATE/SWASH <02 4
PLANTINGARM/K/R ASSY | 709 20 | PLATE/COUNTER/7 COMP | 805  492-B| PLATE/SWITCH 6  32-A
PLATE 106 7 PLATE/COVER/MARKER 706 43 PLATE/TURN comp | 303 1-B

109 5 PLATE/COVER/ROCK/PQZ | 505 9 PLATE/U/08 315 20
303 10 PLATE/DISK 205 22 PLATE/U/12X64 303 9
405 4 | PLATE/FERTILIZE CLUT |407 86 | PLATE/U/FLOOTLINK 604 11
521 8 | PLATE/FLOAT/SENSOR |604 26 | PLATE/VALVE/MOTOR S02 9
521 14 PLATE/FLOOT/F 608 2 PLATE/VALVE/PUMP S02 8
703 6 609 PLUG 605 3
707 13 | PLATE/FRONT/6/E16 803 1 606 14
801 8 | PLATE/GUIDE/DEPTH 707 14 701 21
801 20 |PLATE/GUIDE/E16 COMP | 803 7 | PLUG(G3/8) S02 25
801 28 PLATE/HOLDER 607 3 PLUG (PF1/4) S02 26
803 14 PLATE/HOPPER ko6 12 PLUG, OIL 313 7
803 15 PLATE/HOPPER/4/P S05 12 PLUG, OIL 18/BRACK 603 22
804 4 | PLATE/HST/ADJUS COMP | 109 7-A| PLUG/47 701 14
804 20 | PLATE/I/19X20 506 9 | PLUG/BOA/42 525 5
S05 7 | PLATE/1/25X311 707 19 525 27
S05 34 PLATE/JOINT ko6 55 PLUG/M16 S01 7
PLATE, ARM/ROTER 522 31 PLATE/L/13X3 S05 24 PLUG/M20 S01 14-A
PLATE, BUTTERFLY S05 10 | PLATE/LEVER 407 48 | PLUG/M35 <01 4
PLATE, COUPSULE 8 22 408 47 | PLUG/SCREW/SEAL 201 9-A
D8 54 | PLATE/LH 521 16 304 24
PLATE, COUPSULE/UPPER | EO8 32 PLATE/LINK/SENSOR 604 5-A S01 27
ko8 64 PLATE/MAGNET 501 4 POPPET S01 10
PLATE, DISC 204 6 | PLATE/OUTER/RECEIVIN | 409 5 | POPPET/CHECK <02 92
PLATE, EXHAUST GUIDE |Fp3 31 | PLATE/PRESSURE 205 26 | POPPET/CHECK/1.3 S02 23
PLATE, EXHAUST LEVER |KO3 27 PLATE/RESTRICTION/HG | 409 1 POPPET/RELIEF S02 21
PLATE, HOLDER 607 2 PLATE/ROD 315 12 PROTECTOR, ENGINE 102 16
703 5 PLATE/ROLLFUCK 602 1 314 7
PLATE, LINK 604  12-A| PLATE/ROLLING  COMP |@11 6-A 316 4
PLATE, METAL 606 12 | PLATE/ROTORCASE 529 27 403 23
PLATE, RUBBER/20X25X0 | 09 6 PLATE/RUBBER/30X50X0 | 102 15 522 44
PLATE, SEPARATER 204 7 PLATE/SEAT/PZ/8 509 2-A| PULLEY, TENSION 104 5
PLATE/1R/13X280 801 30 PLATE/SEPARATER 205 23 PULLEY/VB099/S 104 1
PLATE/ARM/ROTER 524 19 PLATE/SOIL COVERING/ | E12 9 PULLEY/VB135/8G 108 12
PLATE/AUTO-TURN 404 6-A E12 10 |PUMP/FUEL ASSY 106 16

245



246

Alpabetical Index

2204-095-300-00

Description Fig. Key Description Fig. Key Description Fig. Key
PUMP/OILSET 702 1 RING, SNAP/17 C 701 8 RING/0 S01 5
PUMP/PZ 401 1 S02 40 S01 25
PUSHINGOUTNUT/E S03 12 RING, SNAP/18 C 208 3 S02 28

S04 12 | RING, SNAP/20C 203 6 | RING/SNAP 205 24
RADIATOR/G ASSY | 102 1 205 13 301 2
RAIL SEEDLING TANK 801 23 208 6 304 8
RAIL/LOWER/6/K COMP | 801 5 304 7 304 10
RAIL/SEEDLING TANK U | 801 11 312 3 304 12
RAIL/UPPER/63/E16 707 16 313 14 304 23
RAKE 704 7 S02 29 701 24
705 6 RING, SNAP/25 304 4 RIVET 511 9
RAKE/PZ 612 1 407 40 RIVET, POP 801 6
RELAY ASSY | 515 11 408 39 RIVET/BLIND 503 6
RELAY, TWIN 515 10 522 33 | RIVET/BLIND/O S05 9
516 10 605 35 S05 30
RELAY/FLASHER ~ ASSY | 519 4 RING, SNAP/30 k01 60 S05 33
RETAINING RING/E TYP | 805 7 So2 39 S05 35
RING (M12X18X1) 514 10 RING, SNAP/32 309 2 RIVET/BLIND/STEEL/4X | 501 5
RING, SNAP M1 26 605 6 |ROD 604 15
1 29 S02 31 | ROD, ADJUST/90 103 6
ko8 11 RING, SNAP/35 524 12 ROD, TIE/6 302 1
K08 25 RING, SNAP/40 C 301 9 ROD/AUTO-RETURN 404 3
M8 31 525 11 | ROD/BRAKE 315 10
08 43 525 17 | ROD/CHANGE/UNDER 107 46
M8 57 525 23 ROD/CHANGE/UPPER 107 34
K08 63 525 35 ROD/CLUTCH 315 17
W8 79 525 38 | ROD/DRIVE 1 30
RING, BRUSH IDILS] 8 RING, SNAP/42 312 4 ROD/EXHAUST LEVER 03 33
08 40 | RING, SNAP/47 C 208 4 | ROD/GUIDE |1 4
RING, CIRCLIP 207 7 313 12 | ROD/HST 109 15-A
301 5 603 8 | ROD/HST/UP 107 23
303 3 605 36 | ROD/JOINT 1 36
701 12 S02 30 | ROD/M8X333 610 3
RING, CUPLING/P 310 4 RING, SNAP/52 202 4 ROD/MARKER 706 11
RING, SNAP 19 407 24 205 4 ROD/VENTILATION CHAN | F03 13-A
408 12 301 13 | RODEND/U 315 18
408 30 304 5 | ROHTO E10 2
RING, SNAP/10 C 706 30-A| RING, SNAP/E10 524 24 ROLL F08 17
RING, SNAP/15 C 104 6 | RING, STOP 605 8 8 49
RING, SNAP/16 C 529 18 | RING/16X50X02 599 14 | ROLLER 529 40
RING, SNAP/17 C 525 12 RING/COVER/HOPPER S05 23 ROLLER (ROTARY) 523 34
525 22 RING/0 410 8 ROLLER, SEEDLING TANK | 707 5
525 32 410 10 707 18
525 39 411 7 | ROLLER, SEEDLING, UPPE | 805 11
603 9 411 9 | ROLLER/08X13X10 109 8




Alpabetical Index

2204-095-300-00

Description Fig. Key Description Fig. Key Description Fig. Key
ROLLER/SEEDLING 805 8 SEAL, DUST S04 9 SEAL/OIL 205 15
ROTARY PLANTING/K/LH | 708 1 SEAL, OIL 209 5 208 5
ROTARYPLANTING/K/RH | 709 1 313 22 522 26
ROTOR/36/M 523 3 605 2 525 13

523 10 708 7 525 18
523 22 708 15 525 20
ROTOR/72/M 523 2 709 7 525 33
523 9 709 15 525 40
523 23 S03 6 S02 33
S. W/M6 2 18 S04 6 S02 34
SCREW 107 3 SEAL, OIL TC122207 605 29 SEAT, TAKE OUT K03 7
108 15 SEAL, OIL/SC17306 701 27 SEAT/HOPPER/6K S05 6
514 36 SEAL, OTL/SD016223 805 4 SEAT/PZ ASSY | 509 1
E01 16 | SEAL, OTL/SDD7/204 313 13 | SEEDLING FRAME/E16/L | 506 1
FD4 12 | SEAL, OIL/SDD730508 | 305 4 | SEEDLING FRAME/E16/R | 506 2
k07 28 SEAL, OIL/TC12257 407 34 SEEDLING TANK/63/K 801 1
S05 13 407 41 | SEEDLINGTANK 801 2
SCREW M3X20 605 27-A 408 33 [ SENCER ARM 611 17
SCREW, SP/M4X12 801 19 408 40 SENSOR 107 40
SCREW, TAPPING Eo4 7 522 32 205 19
SCREW, TAPPING/M3 K05 9 SEAL, OIL/TC15257 407 68 SENSOR, ANGLE ko4 6
SCREW/04 ko1 21-A 408 67 SENSOR, HOPPPER ko4 16
SCREW/6 E12 8 SEAL, OIL/TC15307 K08 20 SENSOR/ANGLE/110/R 301 29
SCREW/8X25 501 3 08 52 604 24
SCREW/FLAT 803 8 | SEAL, OIL/TC17408 301 10 611 15
SCREW/M3X 1204 4 SEAL, OIL/TC17478 603 10 SENSOR/SLOPE ASSY [611 20
SCREW/M3X16 512 3 605 1 SET PLATE/NEEDLE P04 1
SCREW/M4X12 S05 38 SEAL, OIL/TC20307 407 82 P05 1
SCREW/M5X25 519 7 8 13 | SETRING/E/9 M3 28
SCREW/SOCET/M8X20 303 5-A W8 45 3 36
SCREW/SOCKET S02 42 SEAL, OIL/TC20357 407 8 k03 38
SCREW/SP 301 30 407 17 | SHAFT 202 1
604 25 407 30 805 2
611 16 408 9 805 12
801 18 408 27 | SHAFT, CHANGE 203 1
S03 5 SEAL, OIL/TC20428 312 5 SHAFT, CHANGE/PG k02 4
S04 5 SEAL, OIL/TC25357 204 8 SHAFT, GEAR E08 82
SCREW/TAPPING 509 9 210 2 SHAFT, PINION/DEFF 206 3
801 17 | SFAL,0IL/TC25478 205 18 | SHAFT, SEEDLING 805 17
801 31 |SEAL,OIL/TC255210 |801 12 |SHAFT/6 805 5
SCREW/TAPPING/6X16 514 2 SEAL, OIL/TC30428 k01 61 SHAFT/6/K 804 24
514 35 SEAL, OIL/TC35558 524 11 SHAFT/6/L k08 68
SCREW/TAPPING/M4X12 | FD8 24-A| SEAL, OIL/TC506810 304 22 SHAFT/6/R E08 69
FD8  56-A| SEAL, OIL/TC6-254510 |522 13 | SHAFT/BRAKE 204  10-A
SEAL, DUST S03 9 | SEAL/47 S02 35 312 1

247



248

Alpabetical Index

2204-095-300-00

Description Fig. Key Description Fig. Key Description Fig. Key
SHAFT/CENTER ROTOR/D | 525 6 SHAFT/ROTOR/FRONT 525 31 SPRING, BELT/8 805 10
525 28 SHAFT/ROTOR/REAR 522 1 SPRING, HCO30 805 28
SHAFT/CLUTCH 407 18 SHAFT/ROTOR/REAR/LH | 525 14 SPRING, HEO71 110 7
407 28 | SHAFT/ROTOR/REAR/RH |525 36 522 36
408 24 | SHAFT/SEND/E 605  10-A| SPRING, TENSTON 506 8
1 54 SHAFT/STEERING COMP | 314 13 SPRING, TENSION/53 315 2
SHAFT/COUNTER 207 3 SHAFT/STEERING/ IN 301 1-A| SPRING/12X25X01 314 5
M1 64 SHAFT/STERRING ARM 301 7 SPRING/8 707 10
SHAFT/COUNTER ~ COMP | 204 3 | SHAFT/WHEEL/6/ROTOR |313  18-A| SPRING/BRUSH/FG 7 30
SHAFT/COUNTER/6/M 805  35-A| SHEET/METER PANEL 501 7 | SPRING/HC012 01 9
SHAFT/DIFF LOCK/F 210 1 SHIFTER/CHANGE 107 43 SPRING/HC013 E11 14
SHAFT/DISCHARGE ko8 27 SHIFTER/ROTOR/CLUTCH | 522 30 SPRING/HC016 S01 11
K08 59 SHIFTER/SPARSE PLANT | 407 39 SPRING/HC021 407 36
SHAFT/DRIVE 522 20 408 38 407 43
SHAFT/DRIVE COMP | 207 1 | SHIM, SAFETY CLUTCH |g05 17 408 35
SHAFT/DRIVE/6 603 1 SHIM, TIMING GEAR 603 11 408 42
SHAFT/EXHAUST/FG6 K03 34 SHIM/0. 9 S02 7 SPRING/HC024 209 2
SHAFT/FERTILIZE CLUT | 407 80 SHIM/22X30X01 407 32 S02 20
SHAFT/FRONTDRIVE/L/E | 206 13 408 29 | SPRING/HC028 407 31
SHAFT/FRONTDRIVE/R/E {206 14 | SHROUD/FD620 102 8 408 28
SHAFT/FRONTWHEE COMP | 305 1 SHUTTER ko2 8 SPRING/HC029 706 15
SHAFT/HST 109 4-B| SHUTTER, EXHAUST k08 28 SPRING/HC030 S02 19
SHAFT/INPUT/7 603 5 H08 60 SPRING/HC035 407 15
SHAFT/MOTOR S02 11 |sIMM 205 28 | SPRING/HC036 <01 6
SHAFT/PLANT/R/7 310 7 | SLEEVE S01 12 | SPRING/HC037 708 17
SHAFT/PLANTING ARM 701 22 SLEEVE/CAM/LEAD/8 605 33-A 709 17
SHAFT/PLANTING ARM/L | 708 10 SLIDER PLATE (E12) 801 14 SPRING/HC040 206 17
SHAFT/PLANTING ARM/R | 709 10 SNAPRING 1 5 SPRING/HC045 K08 76
SHAFT/PLANTING/6HG  |310 1 o1 8 | SPRING/HC050 110 9
SHAFT/PLANTING/M 407 19 | SOCKET 513 3 | SPRING/HC053 S02 18
408 17 SOLENOID/090/BL S01 1 SPRING/HC054 522 23
SHAFT/PLANTING/OUT/P | 208 1-A| SOREN/SP/M6X25 708 4 SPRING/HC055 K07 13
SHAFT/PLANTING-FORK | S03 25 709 4 SPRING/HC058 315 13
S04 25 | SORING 514 25 | SPRING/HC086 <03 14
SHAFT/PUMP S02 10 B4 30 S04 14
SHAFT/PZ 408 8 SPAC/M8 508 6 SPRING/HC100 ko8 83
SHAFT/PZ/F 407 7 SPACER/VALVE 410 2 SPRING/HC115 K08 77
SHAFT/REAR WHEEL/6 313 19 SPOOL/PILOT S01 9 SPRING/HC149 404 12
SHAFT/REAR/COUNTER  |313 15 | SPRING 205 25 | SPRING/HE046 407 87
SHAFT/REARCLUTCH/E14 | 205 8 507 9 | SPRING/HE050 409 4
SHAFT/ROTOR/6/CENTER | 523 1 511 2 SPRING/HE071 109 14-A
SHAFT/ROTOR/6/M 523 8 701 13 521 17
523 21 706 18 522 46
SHAFT/ROTOR/FRONT 522 2 1 19 805 54
525 9 E11 22 | SPRING/HE076 524 36




Alpabetical Index

2204-095-300-00

Description Fig. Key Description Fig. Key Description Fig. Key
SPRING/HE079 k02 21 STAY, ADJUST/6 ko1 6 SWITCH ASSY 512 1
SPRING/HE110 104 8 STAY, BLOWER/FG k07 10 SWITCH, ALTERNATOR/G |514 28
SPRING/HE117 706 3 STAY, HOPPER k09 2 SWITCH, PUSH 404 7
SPRING/HE128 109  13-Al STAY, SEEDLING UPPER | 804 6 514 14
SPRING/HE131 604 2 | STAY, SHAFT/EXHAUST |FD3 42 521 10
SPRING/HE132 524 37 STAY/BRINKER/L 802 6 ko4 25
SPRING/HE200 524 26 STAY/BRINKER/R 802 7 K06 24
SPRING/HE232 610 1 STAY/CENTER/6 D01 48 SWITCH, SAFETY  ASSY | 519 1
SPRING/HE385 610 9 | STAY/CLUTCHCASE 408 81 | SWITCH, STARTER 514 6
SPRING/HT008 FD3 922 | STAY/COOLEROIL COMP |403 18 | SWITCH/ALTERNATOR/G |514 26
SPRING/HT012 315 8 STAY/DUCT/REAR K06 41 SWITCH/VR ASSY | 514 20

805 56 STAY/DUCT/REAR COMP | ED6 40-B| SWITVH/COMBI 514 19
SPRING/HT015/B 705 8-A|[ STAY/FRONT PLATE/OUT | 803 2 TANK, SEEDING/EXTEND/ | 806 1
SPRING/HTO015/S 704 9-A| STAY/FRONT PLATE/STO | 803 3 | TANK/FUEL 106 1
SPRING/HT016 314 12 | STAY/HINGE/PZ 505 5 | TAPBOLT/6X20 307 3
SPRING/HT016/8LH S05 26 STAY/HYDRAU k02 12 503 10
SPRING/HT016/8RH S05 27 STAY/LH 704 2 TAPPINGSCREW 520 4
SPRING/HT020 505 10 705 2 TAPPINGSCREW/M4XD16 | SO5 29
SPRING/HT020/L 08 29 | STAY/MIRROR/K 508 9 | THRUST/51201 205 9
SPRING/HT020/LH 407 66 | STAY/RADIATOR/G COMP [102  2-A| TIGHTNER/SUPPORT/8LO | 701 17
408 65 STAY/RAKE/6/LH/L 612 4 TIGHTNER/SUPPORT/8UP | 701 16
SPRING/HT020/R E08 61 STAY/RAKE/L 612 6-B| TIRE/FRONT/650 SET |P02 1
SPRING/HT020/RH 407 72 STAY/RESERVE TANK/S [101 16 TORQUEGENERATOR 411 1
408 71 | STAY/RH 704 3 | TUBE 102 13
SPRING/HT022L 6 48 705 3 | TUBE/08X10X17 W3 23
SPRING/HTO022R ko6 49 STAY/ROTOR/6/CENTER | 523 6 TUBE/100 611 13
SPRING/HT024 407 83 STAY/SEEDLING FRAME/ | 507 1 TUBE/22X 407 57
SPRING/HT025 107 5 507 2 408 56
SPRING/LOCK 602 5 | STAY/SEEDLING TANK/S | 707 1 | TUBE/6 703 1
SPRING/MAKER/LH 706 9 707 9 | TUBE/AS COMP 507 14
SPRING/MAKER/RH 706 8 STAY/SHIFT 209 1-B| TUBE/FG k02 1
SPRING/SEND/PZ8 605 12 STAY/SWIVEL SEEDLING | 506 5 TUBE/MARKER/PZ6/L 706 1-A
SPRING/STOP 1 20 STAY/TANK/E COMP | 702 2 TUBE/MARKER/PZ6/R 706 2-A
SPROCKET/12/FOLLOWIN | 522 21 | STAY/TANK/REAR COMP |507 11 | TUBE/MIRROR/K  COMP | 508 1
SPROCKET/18 701 23 | STEERING/2/380 ASSY|314 14 | TUBE/ROLLER 523 35
SPROCKET/9 522 17 STEP/CENTER/PZ/M 503 8 TUBE/STAY ko1 25-D
SPROCKET/CLUTCH/PZ8 | 701 9 STEP/FRONT/PZ/M 503 1 TUBE/STAY/HG 408 84
STAND 706 17 STEP/REAR/GF 06 52-C| TUBE/STAY/HG/F 407 94
STAY 105 1 STEP/REAR/PZ 504 1 TYRE/F/650 306 1
524 25 | STEP/SEETHROUGH/M  |503 9 | VALVE, RELIEF S0l 22
604 1-C| STOPPER, SEED/6/K 804 3 VALVE/MAIN/PZ5 ASSY |410 1
608 5 SUPPORT, EXHAUST LEVE | KO3 15 WASHER 104 2
609 5 | SWICTH 706 45 104 7
100)59 2-A| SWICTH, TOGGLE/3 514 9 205 27
STAY, 6/M COMP | 804 1 |switcH ASSY (801 16 306 2

249



250

Alpabetical Index 9904-095-300-00

Description Fig. Key Description Fig. Key Description Fig. Key
WASHER 311 3 WASHER / M6 804 25 WASHER, SP/M 8 521 12
313 23 S01 28 604 23
522 15 | WASHER /M12 314 6 706 38
524 30 522 38 708 31
601 9 604 19 709 31
604 21 611 7-A 802 3
706 37 805 6 b1 34
706 55 | WASHER, CONN ROD 706 26 1 40
803 9 | WASHER, PL/M 4 501 6 4 27
805 52 801 9 W6 23
W1 12 801 26 W6 26
1 23 WASHER, PL/M 8 106 11 WASHER, SP/M10 103 5
1 66 107 6 105 2
K02 5 303 14 108 9
E03 3 315 5 108 18
W3 17 407 95 301 19
K3 45 408 85 301 22
3 46 508 4 302 4
4 13 511 5 308 4
B4 22 522 41 405 8
F05 4 604 7 601 8
K06 4 707 12 603 14
06 11 | WASHER, PL/M10 606 25 606 24
F07 21 | WASHER, PL/M14 406 4 606 27
8 6 WASHER, PULLEY 708 30 WASHER, SP/M12 411 5
8 38 709 30 604 18
ko8 67 WASHER, ROLLER PIN 407 73 P02 6
09 3 408 72 | WASHER, SP/M20 311 4
E10 15 WASHER, SP/M 3 512 4 WASHER, STAND SPRING | 602 6
E11 5 WASHER, SP/M 4 106 4 WASHER, TENSTON 312 7
E11 18 WASHER, SP/M 5 611 12 WASHER, WIRE TENSION | 101 14
E12 6 | WASHER, SP/M 6 605 46 315 14
E12 14 606 9 522 35
S05 17 611 19 706 13
S05 21 804 11 3 18
S05 31 WASHER, SP/M 8 107 29 WASHER/05X16X01 o1 18
S05 36 109 21 | WASHER/07X19X02 301 25
S05 39 201 6 | WASHER/08X19X03 805 57
WASHER / M6 307 4 306 4 | WASHER/09X18X03 708 22
315 23 404 9 709 22
407 55 407 6 WASHER/10X19X03 606 28
408 54 407 96 WASHER/10X20X2 109 22
522 6 408 6 | WASHER/11X26X03 303 4-A
522 49 408 86 WASHER/12X30X3. 2 602 3
804 12 514 16 | WASHER/13X22X2 407 13




Alpabetical Index

2204-095-300-00

Description Fig. Key Description Fig. Key Description Fig. Key
WASHER/13X30X01 ko8 80 WASHER/LOCK ko4 14 WHEEL/REAR/SUB/870/P | PO1 2
WASHER/14X24X02 206 5 k4 21 WIRE BAND(92) 611 14
WASHER/15X24X01 605 44 K05 5 706 48
WASHER/16X25X0. 4 F08 21 o5 10 4 3

W8 53 F06 10 | WIRE, SEEDING GUIDE/P 803 12
WASHER/18X45X1 K08 18 ko6 14 WIREBAND/188 606 18
ko8 50 ko6 35 WRENCH, PLUG 904 2
WASHER/19X30X0. 4 E08 85 ko6 39
WASHER/20X25X01 407 22 ko7 15
408 19 E07 20
408 20 7 25
WASHER/20X32X01 706 19 ko8 5
WASHER/21X45X01 F08 15 k08 23
8 47 E08 37
WASHER/22X38X01 203 8 k08 55
WASHER/23X30X01 k08 84 k08 66
WASHER/23X32X1. 2 S02  43-A E09 4
WASHER/23X47X1. 6 S02 44 E10 14
WASHER/25X30X1 S02 36 E11 4
WASHER/25X36X01 206 7 E11 17
WASHER/30X38X01 206 18 E12 5
WASHER/30X40X01 ko1 59 E12 15
WASHER/6X25X2. 3 605 45 So5 11
606 8 S05 18
WASHER/AT-508 514 13 S05 40
WASHER/LOCK 101 3 WASHER/M10 103 4
101 13 405 7
708 23 407 91
709 23 524 4
803 10 524 27
W1 14 524 43
1 17 601 4
1 22 611 4
100} 45 WASHER/M12X20X01 805 29
1 47 k01 7
1 50 D8 78
E01 53 | WASHER/MI18 S03 27
100 6 S04 27
B2 14 | WASHER/M3 512 5
3 4 706 56
K03 10 | WASHER/M6 B2 19
k03 20 WEIGHT, HOSE E10 6
K03 40 | WHEEL/870/PZ PO1 1
F03 44 | WHEEL/900/LH 211 1
Fo4 11 | WHEEL/900/RH 211 2

251



